PARTS LIST

2025.06.16




TABLE OF CONTENTS

56382769 - Muffler bracket kit. . ... ... .. ... .. . . 1
HOOD CYLINDER KIT .. 3
Auxiliary LP tank option . . ... ... . . . 5
Auxiliary pump and fittings (diesel). ... ... . . 7
Auxiliary pump and fittings (9as) . ............ .. . 9
Back-up alarm option. . ... . .. 11
Battery group system . ... .. 13
56379100, 56379... - BIOTEC UNIQUE PARTS . .. ... ... ..., 15
Brake linkage . . ... ... 18
56384023 - BRAKE SWITCH KIT .. ... . . 20
Broom and brush chamberdoor. ... ... ... . .. .. .. ... 22
Broom OptioNs . . ... .. 24
Broom selector guide . . ... .. ... 26
Brush selector guide . ... .. .. ... 28
CE Kt 30
Clogged filter indicator option. .. ... ... . . . 32
Curb light option . . ... . . 34
Cylinder control valve and fittings .. ............ ... ... .. . . .. 36
Debris basket option . ... .. . 38
DeCals . 40
Drive pump and fittings - after SN1000034942 . .. ... .. ... ... .. .. .. ... .. .. ... ....... 42
Drive pump and fittings - before SN1000034942 .. ... ... . .. .. .. .. .. 44
Dual feed LP tanks option . . ... ... 46
Dust control impeller and fittings . . ............... . ... . . . 48
Electrical Schematic (Bioteconly) 50f6. ... ... ... ... ... . . .. ... ... 50
Electrical Schematic (ESP RECYCLING OPTION)6 of 6................................. 52
Electrical Schematic (GAS/LP/DIESEL)10of6....... ... .. ... ... ... ... . ... ............. 54
Electrical Schematic (GAS/LP/DIESEL) 2 of 6 (ENGINE HARNESS). ................... 56
Electrical Schematic (GAS/LP/DIESEL) 3 of 6...... ... ... ... . .. . . . . . . . . . . . . . . . . .. ... ... 58
Electrical Schematic (GAS/LP/DIESEL)4 of 6....... ... .. ... .. ... ... . ... ............. 60
ENgine CoVer. ... . 62
Engine service parts - GM 3.0 gas/LP . ... ... ... ... . 64
Engine service parts - GM 3.0 gas/LP - continued .. ................. ... ... ... ... ...... 66
Engine service parts - GM 3.0 gas/LP - PSI. ... ... . .. .. . ... 68
Engine service parts - GM 3.0 gas/LP - PSI - continued . ................................. 70
Engine service parts - Mitsubishi S4Q2 diesel .. ......... ... ... ... ... ... .. ... ... 72
ESP option (Detergent and solutiontank)............ .. ... . ... ... ... 75
ESP option (Instrument panel). ... ... . . 77
ESP option (Recovery tank and detergentpump)............. . ... 79
ESP option (Wiring) . . ... 81
ESP option [MODEL 56379000 . . ... ... 83
ESP option Instrument panel [model 56379000]....... ... ... ... ... ... ... ... ... .. ....... 85
Extended bumpers option. ... ... . 87

Fire exinguisher option. ... ... .. ... .. .. . . . . 89



TABLE OF CONTENTS

Forward/reverse control (GM 3.0) - 2. ... ... .. . . . 91
Forward/reverse control (GM 3.0), after SN1000034942 . .. ... .. ... ... .. ... ......... 93
Forward/reverse control (GM 3.0), before SN1000034942 . ... ... ... ... .. ... .. ... ......1 95
Forward/reverse control (Mitsubishi diesel), after SN1000034942 . ... ... ... .............. 97
Forward/reverse control (Mitsubishi diesel), before SN1000034942 . ... .................. 99
Frontwheeland brake ... ... ... .. .. .. . . . 101
Fuel tak - gas [model 56379000] . ... ... ... . 103
Fueltank -diesel. .. ... ... .. . . . . . 105
Fueltank - gas. ... ... .. 107
GM 3.0 liter - gas and LP engines (exhaust system)........ ... ... ... ... ... ... ... ... 109
GM 3.0 liter - gas and LP engines (fan, radiatorhoses)................................. 111
GM 3.0 liter - gas and LP engines (supports, brackets)................................. 113
GM 3.0 liter - gas engine (air filtration system) .. ... ... L. 115
GM 3.0 liter - LP engine (air filtration system) . .............. ... .. .. ... .. ... ... ..... 117
GM 3.0 liter - LP engine (air filtration system) PSI.......... ... ... ... .. ... .. .. ... ... 119
High torque drive wheel motor option. ... ... ... ... . . . . . . . . . . ... 121
Hopper high temp shutdown option. ... ... . .. .. . . . . . . 123
Hopper system - Filter and impeller (Includes Model 56379000)........................ 125
Hopper system (HOPPER CONTROL VALVE). ... . ... . . . . . ... 127
Hopper system (Obsolete Models 56379000, 56514850, 56514854) .. ................. 129
Hydraulic hose system . ... . .. . . 132
Hydraulic reservoir, filter and fittings . .. ... . . . 134
Hydraulic Schematic. . ... ... . .. . . 136
Instrument panel conections (model 56379000) .. ... ... ... ... .. ... ... 138
Instrument panel connections . . ... ... . . 140
Lights and turn signals option. ... ... ... ... .. .. . .. . . 142
Lights OptioNS . . .. . 144
LP fuel tank assembly - LP . ... . . 146
Machine harness routing diagram (gas/LP/diesel). ... ... ... ... . ... .. .. ... ... .. ........ 148
Main broom assembly . .. ... . 150
Main broom lift linkage . . ... 152
Main broom motor and fittings . . ... 154
Main control valve and fittings . . ............ .. ... .. 156
Main frame ... . . 158
Mitsubishi S4Q2 Tier 2 - diesel engine (air filtration system). ........................... 160
Mitsubishi S4Q2 Tier 2 - diesel engine (fan, exhaust, hoses)............................ 162
Mitsubishi S4Q2 Tier 2 - diesel engine (fuel system).......... ... .. ... .. ... ........... 164
Mitsubishi S4Q2 Tier 2 - diesel engine (supports, throttle) . ............................. 166
Mitsubishi S4Q2 Tier 4 - diesel engine (air filtration system). ........................... 168
Mitsubishi S4Q2 Tier 4 - diesel engine (fan,exhaust, hoses)............................ 170
Mitsubishi S4Q2 Tier 4 - diesel engine (fuel system). ... ... .. ... .. ... ... ... ....... 172
Mitsubishi S4Q2 Tier 4 - diesel engine (supports, throttle).............................. 174
Operator compartment . . ... .. 176

Operator compartment [ MODEL 56379000]. ......... ... .. ... . 179



TABLE OF CONTENTS

OPTIONEN . 181
56514874 - Overhead guard option. . ... ... ... .. . .. . . . . 183
Power spray wand option. . ... ... .. 185
Power steering unitand fittings . . ... . 187
Power steering, hopper dump, hopper lift cylinders and fittings. ..................... ... 189
Radiator assembly . ... ... . 191
Rear SQUEEQEES . .. ... 193
Rear Wheel . .. 195
Rear wheel motor and fittings . . .......... ... .. .. . . . . 197
RECOMMENDED SPARE PARTS ... . . 199
RECOMMENDED SPARE PARTS -diesel........ .. .. .. . .. . . . . ... 202
RECOMMENDED SPARE PARTS -gas/LP...... ... ... .. .. . . .. . .. . . . . . . ... ... ...... 204
Recovery tank . ... .. 206
Recovery tank lid (after December 2008) .. ... ... ... .. ... ... 208
Recovery tank lid (before January 2009). ... .. ... ... ... ... 210
Return manifold and fittings . .. ... . . 212
Scrub deck and brushes . ... ... .. 214
Scrub deck and brushes, service parts......... ... .. 216
Scrub motors and fittings . .. ... 218
Seat belt OptioN . ... 220
Side broom 222
Side broom motor and fittings . . ... 224
Side SQUEBQEES . . ... 226
Solution feed linkage . . ... ... . . 228
Solution Off in neutral option. .. ... ... .. . 230
Solution tanK . ... 232
Squeegee lift. . 234
Squeegee, scrub deck cylinders and fittings . ............. .. .. 236
Stainless steel variable dump hopperoption. ... ... . ... 238
Steering and instrument panel . ... .. ... . 240
Suction and return hoSes . .. ... ... . 242
Suspension seat OptioN . . ... . 244
Swing squeegee SUPPOIt. . ... .. 246
Timed filter shaker option . .. ... .. . 248
Tire OPHONS . . 250
Vac motors and fittings . . ... ... 252
Vacuum motorand float. ... ... . . .. . 254
Vacuum wand OptioNn . .. ... 256
Warning lights for overhead guard option. ... ... .. ... ... .. ... ... .. .. ... .. ... 258
Warning lights w/o overhead guard option. ......... ... ... ... . .. .. . .. .. ... ... 260
Wet sweep bypass Option . . ... ... . 262

Wrap-around bumpers option. . ... ... 264



56382769 - Muffler bracket kit
CR1500 D

2017.11.02
2017.06.23



56382769 - Muffler bracket kit 2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
00 56382769 1 BRACKET-MUFFLER KIT 7765 [1]
1 56002093 2 SCR HEX HD 1/4-20 X 1.00
2 56002098 4 Scheibe SAE 1/4
3 56002708 2 Stopmutter 1/4-20
4 1 Bracket-Muffl er 7765 [2]
5 2-00-05149 1 CLAMP - MUFFLER [3]
Part Notes:
11 - EXPIRED ON 8/06/2020
[2] - Bracket-Muffl er 7765
[3] - EXPIRED ON 10/23/217




HOOD CYLINDER KIT 2017.11.02

CR1500 D 2013.10.22




HOOD CYLINDER KIT 2017.11.02
CR1500 D 2013.10.22
Pos. Artikel-Nr. Menge Variante Notes
1 56003406 2 Mutter HEX NYL LOC
2 56003409 1 NUT HEX M10-1.5
3 56003957 3 WSH-FLT 10MM
4 56382993 1 CYLINDER-HOOD-16.9 IN
5 56383263 1 DRILL BIT-11MM [1]
Part Notes:

[

- EXPIRED ON 8/06/2020




Auxiliary LP tank option 2017.11.02
CR1500 D 2017.06.23




Auxiliary LP tank option 2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
56514879 1 AUXILIARY LP TANK OPTION

1 56514909 1 PLATE BRACKET MOUNTING

2 7-08-00059 1 BRKT-TANK-MTG-CYL-TRUCK-LIFT

3 56002663 4 SCR HEX HD 3/8-16x1.00

4 56002841 4 NUT HEX NYL LOC-THIN 3/8

5 56001939 4 Flachdichtung 5/16

6 56002221 4 SCR HEX HD 5/16-18 X 1.00

7 56002701 4 MUTTER 5-16-18 HEX JAM




Auxiliary pump and fittings (diesel) 2020.02.11
CR1500 D 2020.02.14

Resource notes:

NOTE 1: Used on machines up to Serial No. 1000032514. NOTE 2: Used on machines Serial No. 1000032514 and
above.



Auxiliary pump and fittings (diesel) 2020.02.11
CR1500 D 2020.02.14
Pos. Artikel-Nr. Menge Variante Notes
1 7-60-05027 1 Hilfspumpe, Zwei-
1 0780-410 1 SEAL KIT [1]
2 2-00-04921 2 Fitting 90 SAE10 - ORS8
3 2-00-04928 2 Fitting T-Stlick ORS8
4 2-00-04957 2 Fitting Endkappe 8 ORS
5 2-00-04932 1 Reduzierung
6 2-00-04926 1 Winkel 90Grad SAE6 auf ORS4
7 56508846 1 ELBOW BARBED HYD FITTING [2]
8 56329145 1 BRIEDE [2]
9 2-00-05353 1 FITTING-90 DEG. ELBOW [3]
10 56394037 1 FTG-NIPPLE-TEST PORT-8-FORFS
Part Notes:
1] - (FOR 7-60-05027)
Closed SEE MI-SP-007

[2] - Used on machines Serial No. 1000032514 and above.
[3] - Used on machines up to Serial No. 1000032514.




Auxiliary pump and fittings (gas)

2020.02.11
CR1500 D 2020.02.14
P &X
NS & 3
@ \; &3 /////f/‘\‘\ 7.33-02334
NG ErE el
b @ &R
E.«;’“%\»‘\“' 3) ﬁ,r“ )
Il/ } Nt 8-33-02202
0. w 83302827 B
) Omas



Auxiliary pump and fittings (gas) 2020.02.11
CR1500 D 2020.02.14
Pos. Artikel-Nr. Menge Variante Notes
1 7-60-05027 1 Hilfspumpe, Zwei-
0780-410 1 SEAL KIT [1]

2 2-00-04921 2 Fitting 90 SAE10 - ORS8
3 2-00-04928 2 Fitting T-Stiick ORS8
4 2-00-04957 1 Fitting Endkappe 8 ORS
5 2-00-04932 1 Reduzierung
6 2-00-04926 1 Winkel 90Grad SAE6 auf ORS4
7 56508846 1 ELBOW BARBED HYD FITTING [2]
8 56329145 1 BRIEDE [2]
9 2-00-05353 1 FITTING-90 DEG. ELBOW [3]
10 56394037 1 FTG-NIPPLE-TEST PORT-8-FORFS
Part Notes:
[1] - Closed SEE MI-SP-007
[2] - Used on machines Serial No. 1000032514 and above
[3] - Used on machines up to Serial No. 1000032514

10




2017.11.02

Back-up alarm option

CR1500 D

2017.06.23

11



Back-up alarm option 2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
0780-377 1 Ruckfahralarm
1 56002708 2 Stopmutter 1/4-20
2 56002098 2 Scheibe SAE 1/4
3 56409232 1 BACK-UP ALARM
4 2-00-00221 2 Sechskantschraube
5 56409538 2 Isolator
6 56409495 1 AnschluRkabel

12




Battery group system 2017.11.02
CR1500 D 2017.06.23

13



Battery group system 2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
1 56001939 6 Flachdichtung 5/16
2 56002098 1 Scheibe SAE 1/4
3 56002701 6 MUTTER 5-16-18 HEX JAM
4 56002708 1 Stopmutter 1/4-20
5 56003720 3 SCR CARRIAGE SS 5/16-18 X 1.00
6 2-00-03575 1 Flachrundschraube
7 7-32-00023 1 HINGE BATTERY DOOR
8 56379144 1 WELDT-BATTERY DOOR GLOSSY [1]
8 56514751 1 DOOR-BATTERY ACCESS
9 56514752 1 CLAMP FUEL TANK
10 2-00-03569 3 Schraube
11 2-00-05253 1 KLammer
12 7-23-03106 2 WASHER GP5B
13 7-23-03108 1 U-Klammer
14 7-23-03113 1 Schnellverschluss BJR5-50
15 8-21-04016 1 MOULDING-RUBBER
20 7-90-07514 1 BATTERY CABLE-POSITIVE [2]
21 7-90-07515 1 BATTERY CABLE-NEGATIVE [3]
22 7-90-07262 1 CABLE - BATTERY NEGATIVE [4]
23 2-00-05253 1 KLammer
24 2-00-05171 1 BAT TERMINAL COVER RED
25 2-00-05173 1 BAT TERMINAL COVER BLK
26 1467085000 1 BATTERY START 12V 77 AH PKD [5]
27 0875-057 1 BATTERY MAINTENANCE FREE [6]
Part Notes:
1] - model 56379000)
EXPIRED ON 9/8/2017
[2] - to Starter (Gas/LP)
[3] - to Ground (Gas/LP)
[4] - to Ground (Diesel)
[5] - (Gas&LP)
[6] - (Diesel

)
NOT FOR SALE IN EU

14




56379100, 56379... - BIOTEC UNIQUE PARTS
CR1500 D

No
Diagram
Available

Parts List
Only

15



56379100, 56379... - BIOTEC UNIQUE PARTS 2023.11.23
CR1500 D 2017.08.14
Pos. Artikel-Nr. Menge Variante Notes
56379100 1 Halterung, re [1]
56379103 1 SUPPORT [2]
56379111 1 PANEL CIRCUIT BREAKER [3]
56379133 1 REDUCER M14-1.5XM22-1.5 SWIVEL
56379058 1 ENGINE COVER WELDT [3]
56379036 1 PANEL ACCESS [3]
56379088 1 INNER SEAL STRAP
56379070 1 BRACKET FUEL FILTER [4]
56379127 1 SWITCH DPST ON-OFF [5]
56379017 1 WELDMENT COVER LOWER [6]
56379106 1 BRACKET DOOR FILTER RH [2]
56379063 1 SOLUTION TANK WELDMENT [3]
56379131 1 HOSE HYD ORS 8-STR X STR 60 LG [6]
56379022 1 COVER UPPER WELDMENT [3]
56379023 1 COVER WELDMENT [3]
56379080 1 DOOR HOPPER DUMP [7]
56379135 1 Sauglippe aussen
56379092 1 CLAMP HOPPER FLAP
56379089 1 OUTER SEAL STRAP
56379032 1 COVER SUPPORT WING RH [8]
56379087 1 CLAMP DOOR SIDE SEAL
56379012 1 HOUSING STEERING WELDMENT [3]
56379019 1 RECOVERY TANK S/S WELDT [3]
56379110 1 BRACKET DOOR FILTER LH [2]
56379014 1
56379034 1 INSTRUMENT PANEL [6]
56379013 1 DECAL CONTROLS SIDE LEVERS [9]
56379024 1 STRAP [1]
56379062 1 PLATE SEAT [3]
56379104 1 WELDMENT BRACKET [2]
56379027 1 DECAL CONTROLFRON INST PANEL
56379130 1 HOSE HYD ORS 4-90 TO STR 60 LG
56379051 1
56379018 1 DOOR-FILTER ACCESS [3]
56379117 1 MOTOR HYDRAULIC WHEEL 19CIR [6]
56379020 1 BRACKET SIDE BROOM [10]
56379016 1 HOPPER WELDMENT [3]
56379132 1 HOSE HYD ORS 8-90 X STR 60 LG [6]
56379101 1 Halterung, li [2]
56379077 1 ADJUSTER PINTLE G/LPG ARM WELD
56379031 1 COVER SUPPORT WING LH [3]
56379094 1 Befestigungsschiene
56379011 1 BATTERY ACCESS DOOR [3]
56379134 1 TEE M22X1.5 24 DEGREE CONE [11]
56379028 1 DECAL TOP CONTROL PANEL
56379033 1 COVER WELDMENT [3]
00 56379140 1 Flhrungslippe seitlich [9]
AE 56514800 1 PANEL ACCESS [12]
AE 56514769 1 BRKT-DOOR FLTR.ACCESS L.H. [12]
AE 56514751 1 DOOR-BATTERY ACCESS [12]
AE 56514896 1 INNER SEAL STRAP [12]
AE 56514767 1 DOOR FILTER ACCESS [12]
AE 56514765 1 7760 HOPPER DUMP DOOR [12]
AE 56514753 1 SUPPORT [12]
AE 56514761 1 7760 STEERING HOUSING [12]
AE 56514768 1 Turhalter rechts [12]
AE 56514813 1 COVER SUPPORT WING LH [12]
AE 56514816 1 COVER WELDMENT [12]
AE 56514894 1 CLAMP DOOR SIDE SEAL [12]

16




56379100, 56379... - BIOTEC UNIQUE PARTS 2023.11.23

CR1500 D 2017.08.14
Pos. Artikel-Nr. Menge Variante Notes

AE 56514897 1 CLAMP HOPPER FLAP [12]

AE 56514895 1 OUTER SEAL STRAP [12]

AE 56514830 1 TANK SOLUTION [12]

AE 56514841 1 BRACKET WELDMENT [12]

AE 56514814 1 COVER SUPPORT WING RH [12]

AE 56514775 1 TANK RECOVERY 7760 SS [12]

Part Notes:

[1] - SEE PI 2017-002

[2] - EXPIRED ON 9/8/2017

[3] - EXPIRED ON 5/13/2020

[4] - EXPIRED ON 03/16/2020

[5] - EXPIRED ON 09/20/2021

[6] - NO LONGER AVAILABLE

[7] - EXPIRED ON 9/8/20217

[8] - EXPIRED NO REPLACEMENT

[9] - GUARANTEE DATE EXPIRED

[10] - EXPIRED ON 03/18/2021

[11] - EXPIRED ON 03/12/2020

[12] - ADVANCE EQUIVALENT

17




Brake linkage 2020.02.11
CR1500 D 2020.02.14

DRIVE
COMPART.
SIDEWALL

18



Brake linkage 2020.02.11

CR1500 D 2020.02.14
Pos. Artikel-Nr. Menge Variante Notes

1 7-70-05145 1 WLDMT - CROSS SHAFT

2 56514754 1 BRAKE PEDAL WELDMENT

3 8-50-05063 1 Auflage fiir Bremspedal "E

4 7-41-05083 1 Hebel - Feststellbremse

5 7-10-00019 1 CABLE-PARKING BRAKE

6 7-75-01096 2 SPACER-LEVER MTG

7 7-08-00501 1 BRACKET - BRAKE PULLEY

8 7-08-00502 1 BRACKET-BRAKE CROSS SHAFT

9 7-66-00143 2 Bremsstange

10 7-55-08122 2 Stift, Bremsbugel

11 8-14-01001 2 Gelenkgabel

12 8-14-01007-1 2 Gabelkopf

13 8-09-01065 1 BUSHING

14 8-60-00140 1 PULLEY

15 56002747 1 SCR HEX THD/HD 3/8-16 X 1.50

16 56002841 1 NUT HEX NYL LOC-THIN 3/8

18 56009085 4 NUT HEX JAM 3/8-16

19 2-00-00206 5 SCW-HHC .313-18X1.00 GR 8 ZN

20 2-00-01770 1 SCW-HHC .313-18 X 2.75 GR5 ZN

21 2-00-04801 4 Flachscheibe

22 56003222 2 "Splint 0.125™ x 0.5

23 7-76-00102 1 Feder

24 56001882 2 PIN COT .06 X .75

25 56002701 12 MUTTER 5-16-18 HEX JAM

26 7-15-01014 2 COLLAR W/SETSCR.1.630DX1.0161D

27 56001834 1 Schraube 5/16-18 x 1,25

28 56385491 1 CLAMP-P-.50 DIA G S

29 56002667 2 Schraube 5/16-18 X.75

30 2-00-02597 1 SCW-HHC .313-18 X 3.25 GR5ZN [1]

31 56001939 1 Flachdichtung 5/16

32 7-75-01126 2 SPACER PARKING BRAKE LEVER

33 56004121 2 56004121

Part Notes:

)

- EXPIRED ON 8/06/2020

19




56384023 - BRAKE SWITCH KIT 2017.11.02

CR1500 D 2017.08.14

20



56384023 - BRAKE SWITCH KIT 2017.11.02

CR1500 D 2017.08.14
Pos. Artikel-Nr. Menge Variante Notes

0 56384023 1 BRAKE SWITCH BRKT KIT

1 56002503 3 SCR HEX WSH HD 10-24X.50

2 56002832 3 6-Kt Mutter Nylon

3 56384030 1 56384030

4 56418387 1 Relais, SPDT

5 2-00-04345 5 Kabelbinder,

6 8-82-00036 1 Schalter

G 1 the machine's Main Harness

21




2020.02.11

Broom and brush chamber door

CR1500 D

2020.02.13

22



Broom and brush chamber door 2020.02.11

CR1500 D 2020.02.13
Pos. Artikel-Nr. Menge Variante Notes

1 56514779 1 BROOM DOOR LH

2 56514780 1 BROOM DOOR RH

3 7-25-08033 2 Klappe - Kehrwalzen-

4 56514781 2 STRAP DOOR FLAP

5 56514782 4 STRAP BROOM CHAMBER

6 7-25-08034 2 Kehrwalzenkammerklappe

7 7-79-00054 1 Band, Kehrwalzenkammer-

8 7-25-08032 1 Klappe - Kehrwalzenklappe

9 7-08-00487 1 Klappe, geschweil3t

10 7-29-00147 1 Dichtung

11 2-00-00221 23 Sechskantschraube

12 3-73-01020 6’ Griffschutz [1]

13 2-00-00518 36 Scheibe

14 56394411 2 56394411

16 56002840 8 Nut 1/4 20

17 2-00-04880 8 Halbrund-Schraube

18 56002098 8 Scheibe SAE 1/4

19 2-00-04190 8 Schraube

20 2-00-01490 13 Sechskantschraube

21 7-25-08036 1 Klappe, Kehrwalzenkammer

Part Notes:

[1] - NO REPLACEMENT

23




Broom options
CR1500 D

24

P4195a

2017.11.02
2017.06.23



Broom options 2017.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

1 8-08-03180 1 Kehrwalze

1 8-08-03198 1 Kehrwalze, Stahimix/Nylon

1 8-08-03180 1 Kehrwalze

1 8-08-03190 1 Kehrwalze Proex

1 8-08-03196 1 Kehrwalze Nylon, weich

1 8-08-03193 1 Kehrwalze Nylon

2 8-08-03107 1 Seitenbesen PP

25




Broom selector guide

CR1500 D

Main Broom:

Side Broom:

PNB-08-03180 Proex & Wire (STD.) (8 Double Rows)

This broom has a more aggressive cleaning action, used to
pick up heavier debris.

PN8-08-03193 Nylon (Optional) (8 Double Rows)

General purpose broom that can be used for all types of
light soil. High wear material so uneven surfaces do not
cause excessive wear. Nylon has a high heat del ection
temperature, is chemical resistant and will absorb water in
wet conditions. Truly a general purpose broom.
PNB-08-03190 Proex (Optional) (8 Double Rows)

Synthetic [ ber made of polypropylene designed to pick up
paper, gravel, sand and other lighter less bulky litter.

PN8-08-03198 High Density Fibre/Wire (Optional)
Fiber and wire bristles offer dust control from the natural veg-
etable [ bers and a light cutting action from the crinkle wire.
Designed for applications with | ne dust and light compacted
soilage.

PNB-08-03196 High Density Nylon (Optional)

PNB8-08-03200 Polypropylene (Optional) (8 Double Row)

PNB-08-03107 Polypropylene (STD. on Variable Dump)
The side broom function is to sweep the dirt and debris
away from the curb, wall, pallet, etc. into the path of the
main broom.

PNB8-08-03177 Nylon (Optional)

26

2017.11.02
2017.06.23
8 Double Row
Length....................50" (127 cm)
Diameter................ 14" (35.5 cm)

Diameter................24" (60.9 cm)



Broom selector guide 2017.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

1 8-08-03180 1 Kehrwalze [1]

2 8-08-03193 1 Kehrwalze Nylon [2]

3 8-08-03190 1 Kehrwalze Proex [2]

4 8-08-03198 1 Kehrwalze, Stahimix/Nylon [3]

5 8-08-03196 1 Kehrwalze Nylon, weich [3]

6 8-08-03180 1 Kehrwalze [2]

7 8-08-03107 1 Seitenbesen PP [4]

8 8-08-03177 1 Seitenbesen Nylon, Naturborsten [3]

Part Notes:

[1] - Standard - 8 double rows

[2] - Optional - 8 double rows

[3] - Optional

[4] - Standard on Variable Dump

27




Brush selector guide 2017.11.02
CR1500 D 2019.05.14

28



Brush selector guide 2017.11.02

CR1500 D 2019.05.14
Pos. Artikel-Nr. Menge Variante Notes

1 7-08-03170-1 3 Birste, Nylon

1 7-08-03172-1 3 Burste, PP, Standard [1]

1 7-08-03173-1 3 Burste Draht

1 7-08-03205-1 3 Biirste Super Grit

1 7-08-03262-1 3 Biirste PPN

1 7-08-03269 3 Schleifkornbiirste 457 mm, Clean Grit

2 7-45-05026 1 Mitnehmerlasche fuer Buer

3 0760-283 3 BRUSH DRIVE DISC ASSY [2]

4 7-19-02024 3 BRUSH DISC [3]

5 56003142 18 56003142

6 7-08-03193 18 Birstensegment Draht

6 7-08-03194 18 Birstensegment Nylon

6 7-08-03196 18 Birstensegment Nylon

6 7-08-03197 18 Birstensegment Amer Grit

6 7-08-03207 18 Biirstensegment SuperGrit

6 7-08-03248 18 Burstensegment Nylon

7 2-00-01951 18 Stift

8 2-00-00518 18 Scheibe

9 2-00-00594 18 Mutter 6kt- 1/4-20

10 0772-074 3 Padhalter 18" 2-Loch

11 56941A 1 Pad-Arretierung

Part Notes:

[1] - EXPIRED USE 7-08-03269

[2] - NOT AVAILABLE FOR EU SALES

[3] - Closed SEE MI-SP-007

29




CE kit 2017.11.02
CR1500 D 2017.06.23

Resource notes:
NS = Not Shown

30



CE kit

2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

56514914 1 CR 1500 CE KIT [1]
1 56002708 2 Stopmutter 1/4-20
2 56002098 2 Scheibe SAE 1/4
3 56409232 1 BACK-UP ALARM
4 2-00-00221 2 Sechskantschraube
5 56409538 2 Isolator
6 56409495 1 AnschluRBkabel
7 0880-359-1 1 Rundumleuchte [2]
8 0780-729 1 Frischwasserabschaltung
9 7-41-05099 1 LEVER-PARKING BRAKE LOCKING [3]
10 56002769 1 Stopmutter 3/8-16 [2]
11 2-00-03266 1 Scheibe - Geblése, [2]
12 2-00-03829 1 Sicherungsscheibe, innen- [2]
13 56416517 1 STRAP STATIC [2]
14 2-00-03855 1 Flachrundschraube [2]
15 8-41-05087 1 Schloss [2]
16 56002768 2 1/4-20 NYLOC NUT [2]
17 56001954 2 WSH FLT SAE 10 [2]
18 2-00-03062 2 SCREW-THM 10-24 X .63 ZN [2]
NS 8-08-03180 1 Kehrwalze [2]
NS 8-08-03190 1 Kehrwalze Proex [4]
NS 7-77-00106 1 Sauglippe aussen, [2]
NS 8-31-06090 2 Verschluss
Part Notes:
[1] NON-SALEABLE ITEM
[2] (models 56514850, 56514852, 56514854)
[3] REPLACES 7-41-05083
[4] (model 56379000)

31




Clogged filter indicator option 2017.11.02
CR1500 D 2017.06.23

32



Clogged filter indicator option 2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

0780-728 1 Filterbelegungsanzeige [1]

1 8-63-05014 1 Filterschalter

2 2-00-04518 1 FITTING -

3 8-24-04075 1 FILTER PLG

4 8-09-01083 1 Buchse - Verbindung

5 7-87-02155 1 TUBE-DETERGENT FEED .25X9.0

6 2-00-00049 2 Halbrundkopfschraube

7 56002768 2 1/4-20 NYLOC NUT

10 56305660 1 LIGHT RED LED INDICATOR [2]

Part Notes:

[1] - EXPIRED NO REPLACEMENT

[2] - ON CONTROL PANEL - Not shown

NO REPLACEMENT

33




2017.11.02

Curb light option

CR1500 D

2017.06.23

W

\

\

\
L

\¢.343

& .25

34



Curb light option 2017.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
Curb Light Option
1 8-40-05049 1 LIGHT [1]
2 2-00-04880 4 Halbrund-Schraube
3 2-00-05261 4 Einsatz 1/4-20
4 56514898 1 COVER LIGHT
56384743 1 SWITCH- HEADLIGHT-20A-12VDC
Part Notes:
[1] - EXPIRED ON 10/14/2022

35



Cylinder control valve and fittings 2020.02.11
CR1500 D 2020.02.14

TO LOWER PORT OF
SQUEEGEE CYLINDER
8-33-02218

TO UPPER PORT OF
SCRUB DECK CYLINDER
7-33-02189

TO UPPER PORT OF
SQUEEGEE CYLINDER
8-33-02189

TO LOWER PORT OF
SCRUB DECK CYLINDER
7-33-02189

TO PORT "T" ON POWER STEERING UNIT

TO REAR CASE DRAIN
PORT ON RESERVOIR
7-33-02225

36



Cylinder control valve and fittings 2020.02.11

CR1500 D 2020.02.14
Pos. Artikel-Nr. Menge Variante Notes

1 56002689 2 SCR HEX 1/4 20 X 3.50 [1]

2 7-88-00069 1 Steuerventil

3 2-00-04895 6 Hydraulikadapter

4 2-00-04892 2 Hydraulikadapter

5 2-00-00518 2 Scheibe

6 2-00-05177 2 PLUG-SAE O-RING BOSS 7/16-20

7 56002098 2 Scheibe SAE 1/4

8 7-12-02032 1 Stopfen fiir Hohlraum

Part Notes:

1] - SEE MI-SP-007

37




Debris basket option 2020.02.11
CR1500 D 2020.02.14

38



Debris basket option

2020.02.11
CR1500 D 2020.02.14
Pos. Artikel-Nr. Menge Variante Notes
0780-236 1 Schmutzbehaltertrennung
1 7-06-00001 1 Korb Schmutzbehalter
2 7-27-07156 1 DEBRIS BASKET FRAME
3 56002807 2 Schraube Zoll
4 56900737 2 UNTERLAGSSCHEIBE
5 56002859 2 Mutter SS 1/4 [1]
6 56002850 2 NUT HEX NYL LOC-THIN SS
Part Notes:
[1] - 3751t

39




2019.01.04
2019.05.16

Decals
CR1500 D

40



Decals 2019.01.04
CR1500 D 2019.05.16
Pos. Artikel-Nr. Menge Variante Notes
1 56014601 1 DECAL, CAUTION
2 56015370 4 Decal, Tie Down
3 56015413 1 DECAL L.P.G. [1]
4 56015424 1 DECAL-WARNING HYDRAULIC
5 56015425 2 Sicherheitsaufkleber
6 56015426 2 DECAL WARNING FAN
7 56015427 1 Aufkleber
8 56015428 2 DECAL-WARNING-HOPPER
9 56015463 1 DECAL COOLANT LEVEL
10 56016363 2 DECAL WARNING HOT
11 56025496 2 DECAL CAUTION
12 56030080 2 Aufkleber
13 56016226 1 DECAL UNLEADED FUEL [2]
13 56025454 1 DECAL DIESEL FUEL
14 56016163 3 Aufkleber no-Step
15 8-18-00490 1 DECAL-BI-DIRECTIONAL PEDAL
16 8-18-00517 1 DECAL-7760 FRONT INSTR PANEL
16 56379027 1 DECAL CONTROLFRON INST PANEL [3]
17 56379028 1 DECAL TOP CONTROL PANEL [3]
17 8-18-00516 1 DECAL-7760 INSTRUMENT PANEL
18 8-18-00521 1 DECAL-7760 LH SIDE PANEL
18 56379013 1 DECAL CONTROLS SIDE LEVERS [4]
19 8-18-00500 1 DECAL-SIDE BROOM ADHESIVE
20 56016731 1 Aufkleber Nilfisk [5]
21 56514823 2 DECAL CR1500
22 8-50-05022 3 PAD-FOOT
23 7-50-05136 1 Pad
24 56394231 1 DECAL-CR1500 LEFT SIDE
25 56394291 1 GASKET-WEDGE-LEFT
Part Notes:
[1] - LPGonly
[2] - Petrol only
[3] - (model 56379000)
[4] - (model 56379000)
GUARANTEE DATE EXPIRED
[5] - (models 56514850, 56514852, 56514854)

41




Drive pump and fittings - after SN1000034942 2017.11.02
CR1500 D 2017.06.23

8-33-02192 @-.

5T

7-33-02223

33, &
7-33-02186 73302293 o

42



Drive pump and fittings - after SN1000034942 2017.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

1 56514943 1 PUMP-PISTON 1]

1 56111605 1 RELEIF VALVE 3500 PSI

1 56305360 1 SEAL KIT 1]

2 2-00-04979 1 Hydraulikfitting, gerade

3 2-00-04978 1 Hydraulikfitting

4 2-00-04922 1 FITTING-90 SAE12 TO ORS8

5 2-00-05491 1 FTG-90 4 ORF MALE TO 8 ORB

6 56488002 1 O-Ring

7 56002063 2 "U-Scheibe 3/8™"

8 56003029 2 Schraube 3/8-16 X1

Part Notes:

Q)] - (for 56514943)

43




Drive pump and fittings - before SN1000034942 2017.11.02
CR1500 D 2017.06.23

TO VAC MOTOR ~ -—

i3

TO RETURN MANIFOLD. - ‘\

TO FRONT PORT ON-§ q 91214
DRIVE WHEEL MOTOR “C"’\‘

8.,

TO RETURN MANIFOLD

TO REAR PORT ON
DRIVE WHEEL MOTOR

44



Drive pump and fittings - before SN1000034942 2017.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

1 2-00-04979 1 Hydraulikfitting, gerade [1]

2 2-00-04926 1 Winkel 90Grad SAE6 auf ORS4 [2]

3 7-60-05026 1 Antriebspumpe, Kolben [3]

4 2-00-04922 1 FITTING-90 SAE12 TO ORS8 [1]

5 2-00-04978 1 Hydraulikfitting

6 7-60-05027 1 Hilfspumpe, Zwei- [4]

7 7-33-02197 1 Hydraulik Schlauch

8 7-33-02223 1 HYDRAULIKSCHLAUCH

9 56001858 2 SCR HEX 3/8 16 X 1.25

10 7-33-02186 1 Hydraulikschlauch

11 0880-685 1 SEAL KIT PUMP ASSEMBLY

12 2-00-02310 2 Sicherungsring

13 8-33-02192 1 HOSE-HYD ORS8 STR ENDS 80

14 2-00-00402 2 Flachscheibe

Part Notes:

[1] - 11/16-12 to 13/16-16

21 - 9/16-18

[3] - NO LONGER AVAILABLE

[4] - Double Gear

45




2017.11.02

Dual feed LP tanks option

CR1500 D

2017.06.23

TO PRIMARY TANK VALVE

TO SECONDARY
TANK VALVE

RELIEF VALVE

k¥TO HYDROSTATIC

!
:

46



Dual feed LP tanks option 2017.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

56514862 1 OPTION DUAL FEED LP TANKS [1]

1 56002701 4 MUTTER 5-16-18 HEX JAM

2 7-88-00129 1 VALVE-DUAL TANK CHECK

3 56002663 4 SCR HEX HD 3/8-16x1.00

4 7-08-00059 1 BRKT-TANK-MTG-CYL-TRUCK-LIFT

5 56369675 1 Steckverbindung

6 8-56-05023 1 BRASS ELBOW-1/4 X 3/8 FLARE

7 56001939 4 Flachdichtung 5/16

8 8-09-01077 1 BUSHING - SNAP

9 7-33-02741 1 HOSE LP HIGH PRESSURE 72

10 7-33-02718 1 HOSE-5/16 LP HIGH PRESSURE 24

11 7-33-02719 1 HOSE-5/16 LP HIGH PRESSURE 28

12 56002841 4 NUT HEX NYL LOC-THIN 3/8

13 56514909 1 PLATE BRACKET MOUNTING

14 56002221 4 SCR HEX HD 5/16-18 X 1.00

15 7-88-00129 1 VALVE-DUAL TANK CHECK

Part Notes:

[

- EXPIRED NO REPLACEMENT

47




Dust control impeller and fittings 2017.11.02
CR1500 D 2017.06.23

To Port "2" On Main -
Control Valve {

To Port "2" On Main
Control Valve

Model 56379000 only To Union Fitting

Resource notes:
NOTE 1: This part is only used on model 56379000.

48



Dust control impeller and fittings 2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
1 2-00-04892 1 Hydraulikadapter
2 2-00-04885 1 Hydraulik-Fitting
3 0882-041 1 Hydraulikmotor,
4 7-33-02332 1 Schlauch .50 Innen- 80RS
5 7-33-02333 1 Schlauch .25 Innen- 40RS
6 2-00-04970 1 Hydraulikfitting, gerade
7 56379130 1 HOSE HYD ORS 4-90 TO STR 60 LG [1]
8 56379131 1 HOSE HYD ORS 8-STR X STR 60 LG [2]
9 56379132 1 HOSE HYD ORS 8-90 X STR 60 LG [2]
10 56379133 1 REDUCER M14-1.5XM22-1.5 SWIVEL [1]
11 56379134 1 TEE M22X1.5 24 DEGREE CONE [3]
Part Notes:
[1] - This part is only used on model 56379000.
[2] - NO LONGER AVAILABLE
This part is only used on model 56379000.
[3] - EXPIRED ON 03/12/2020

This part is only used on model 56379000.

49




Electrical Schematic (Biotec only) 5 of 6 2017.11.02
CR1500 D 2014.07.16
MODIFIED CIRCUIT FOR BIOTEC
RAISE L6 [] SCRUB BRUSH SOL. (8)
[o:14 R4 R4-1 513
T 1T 1 0w e MR 4 T, L8 "] SCRUBBRUSHSOL.(8)
15a FORWARD RELAY SCRUB BRUSH RELAY Ty BRUSH PRESSURE SW
: 3
45
o L4 ] NORMAL ROTATION BRUSH (4]
7.82-00013 SPST L Ri-1
1 2 8 [] 8
s15 =B -
7 1 1L 9 “ SCRUB BRUSH RELAY L3 REVERSE ROTATION BRUSH (3)
% BRUSH ROTATION SW
3
15

L8

SCRUB BRUSH LOCK UP_SOL (9)

L

SQUEEGEE LOGK UP (10)

50




Electrical Schematic (Biotec only) 5 of 6 2017.11.02

CR1500 D 2014.07.16
Pos. Artikel-Nr. Menge Variante Notes

CB7 8-64-00008 1 Schutzschalter 15 A

L10 1 SOLENOID, SQUEEGEE LOCK UP (10) [1]

L3 1 SOLENOID, NORMAL ROTATION BRUSH (3) 2]

L4 1 SOLENOID, NORMAL ROTATION BRUSH (4) [3]

L6 1 SOLENOID, SCRUB BRUSH (6) [4]

L8 1 SOLENOID, SCRUB BRUSH (8) [5]

L9 1 SOLENOID, SCRUB BRUSH LOCK UP (9) 6]

R4 56418387 1 Relais, SPDT

R4-1 56418387 1 Relais, SPDT

S13 56384050 1 Schalter mit Abdeckung

S15 56384050 1 Schalter mit Abdeckung

S19 56384050 1 Schalter mit Abdeckung

Part Notes:

] - SOLENOID, SQUEEGEE LOCK UP (10)

2] - SOLENOID, NORMAL ROTATION BRUSH (3)

3] - SOLENOID, NORMAL ROTATION BRUSH (4)

4] - SOLENOID, SCRUB BRUSH (6)

5] - SOLENOID, SCRUB BRUSH (8)

6] - SOLENOID, SCRUB BRUSH LOCK UP (9)

51




Electrical Schematic (ESP RECYCLING OPTION) 6 of 6 2017.11.02

CR1500 D 2013.04.02

INSTRUMENT PANEL HARNESS
0795-186

ESP RECYCLING OPTION

# FROM WIRE #41 AT RECOVERY TANK FULL LIGHT

» FROM WIRE #19 AT CONNECTOR Q-&
“ FROM WIRE #44 AT CONNECTOR Y-a

ESP-SW Wy ESPPUMP

305 -1 4 Ki, K I . . 10
s e <<z M
§ g
E

Ko7 5 R M3 DETERGENT PUMP

— 5 5 l|j1 3 K1 K 34 LIS YT 10

oL-SW LT
w1 2 1A “_»KT 1 1@'2
I A A

@} DETERGENT LOW LIGHT

o 1 S5 2 KoK 2 102
Ot SOLUTION HIGH LIGHT

52




Electrical Schematic (ESP RECYCLING OPTION) 6 of 6 2017.11.02

CR1500 D 2013.04.02
Pos. Artikel-Nr. Menge Variante Notes

5LT 7-40-05028 1 Lampe

LT6 7-40-05028 1 Lampe

M2 7-60-05025 1 Pumpe - ESP 1]

M3 7-60-05031 1 PUMP METERING ESP OPTION 46153 [2]

R1 7-64-05009 1 RESISTOR VARIABLE

S20 7-82-00022 1 Ein Aus Schalter [3]

S21 8-82-00036 1 Schalter

S22 7-82-00017 1 Schwimmerschalter

S23 7-82-00017 1 Schwimmerschalter

Part Notes:

11 - EXPIRED ON 5/11/2021

[2] - EXPIRED ON 3/2/2020

[3] - EXPIRED NO REPLACEMENT

53




BTY
BATTERY, 12 Vd
Ly Il
1 "
m
a1 . SHAKER MOTOR
1
i
i 8 30 87 7 + /“D
15A SHAKER RELAY N
cB2 @ Q
o m
i 9 1 T o 2 1 2
15A HORN PUSH BUTTON R2 HORN /\
1 30 87 50 B [~ o8k
HOUR RELAY HOURMETER
X i R2
2 85 86 %
SWITCH, IGN. HOUR RELAY
St st 1 NA
-3 -
w1 Tqo2 101 Ne
6N
BAT N-H
- THROTTLE SW
I -
1 T2 10 10 NK
5]
pcc 15A TR v v SR NP
cB4
CB9 LY, CHECK ENGINE LIGHT(GAS,LPG)
ar WATER TEMP GUAGE
2 S 15A. P2
oA s NF
33
petesdl
2% Wt
[ SEE SHEET 2
Ll 085
L5 % b OIL PRESSURE GAUGE
- 1 15‘A 2 1 12 pm
223 S » NG
o %o \ ]
- o F
2 <
7
GLOW PLUG SW.
"2 19 2% N
LOW LPG PRESSURE LIGHT(LPG)
12 1 2 51 N
12
7
2412 B-

54



Electrical Schematic (GAS/LP/DIESEL) 1 of 6 2017.11.02

CR1500 D 2019.01.24
Pos. Artikel-Nr. Menge Variante Notes

BT 1467085000 1 BATTERY START 12V 77 AH PKD

BT 0875-057 1 BATTERY MAINTENANCE FREE [1]

CB1 8-64-00008 1 Schutzschalter 15 A

CB2 8-64-00008 1 Schutzschalter 15 A

CB3 8-64-00008 1 Schutzschalter 15 A

CB4 8-64-00008 1 Schutzschalter 15 A

CB5 8-64-00008 1 Schutzschalter 15 A

CB9 8-64-00008 1 Schutzschalter 15 A

H1 56442054 1 HORN 12 Vsiehe 145 3801 000

LT1 7-11-04080 1 Diagnose LED

LT2 8-40-05057 1 Kontrolllampe, rot

M1 0860-623 1 Ruttlermotor, kpl.

P1 56478363 1 STUNDENZAEHLER

P2 8-48-05028 1 Anzeige Wassertemperatur

P3 8-48-05027 1 Anzeige Oldruck

R1 56418387 1 Relais, SPDT

R2 56418387 1 Relais, SPDT

S1 7-82-00026 1 KEY SWITCH-ANTI RE-START

S2 8-82-00024 1 Starterknopf

S3 2-00-05827 1 Schaltkorper fiir hohen

S4 56384747 1 SWITCH-ROCKER SPST-NO 20A 125V

Part Notes:

[

- NOTFOR SALE IN EU

55




Electrical Schematic (GAS/LP/DIESEL) 2 of 6 (ENGINE HARNESS)

CR1500 D

Ne-A
& (D) IGNITION

Nd-H xX

ﬁ HOUR METER
d-K

& Q) STARTICRANK POWER

Me-F
<————170) WATER TEMP SENDER

Ne-G
&———10) OILPRESSURE SENDER

2013.04.02

GM 3.0GAS & LPG
ENGINE SYSTEM

&M eumon

S riRomie

S5 Hour METER
&F . STIRTICRANK POWER

é’G— MIL

Na-A Tah
Ma-C. 22K
Na-H 228
Na-K fa-f
NaP 1aG
Na-F

& 70) WATERTEMP SENSCR

Na-G
& (® OILPRESSURE SENDER

Na-M

1) LOWLPG SIGNAL

Nd-J 24
& GLOWPLUG INPUT
ENGINE SYSTEM
5402 DIESEL
0895-136

INTER FACE HARNESS GAS & LPG
0795-220

56

REFERENCE DRAWINGS:
56380221, 56380222




Electrical Schematic (GAS/LP/DIESEL) 2 of 6 (ENGINE HARNESS)17.11.02

CR1500 D 2013.04.02

| Pos. |  Artikel-Nr. | Menge | Variante | Notes

57



Electrical Schematic (GAS/LP/DIESEL) 3 of 6

2017.11.02

CR1500 D 2017.06.23
! N 12 DRIVE PEDAL
REVERSE SENSOR 1
85 6.) "3
12 12 1 L7058 88 86
REVERSE RELAY
5 - D2
Rd
2 56 85 8
T3
w FORWARD RELAY
DRIVE PEDAL 46
VOLT METER FORWARD SENSOR
P4
: 2 ©7
RS
FUEL GAUBE o5 FUEL GUAGE SENDER
12 @ GAS ONLY 31 2
5
= SHAKER MOTOR SW Rl
REMOVE WIRE WHEN DUST 1, — 2 35 85 86 46
o CONTROL SWITCH INSTALLED \ " SHARER RELAY
s8
‘i?g oW sy T e OPTION u
71 .2 13 C a-NO 57 C_~-NO. 15 i, 5 .
154 HELD CLOSED BY HOPPER HELD CLOSED BY HOPPER DUST CONTROL S,
5 DUST CONTROL SOL (1)
st I
1 Lo 38
MAIN BROOM SW
MAIN BROOM SOL (2)
18 812 L5
1 Lo %
SIDE BROOM SW
SIDE BROOM SOL (5}
7

58




Electrical Schematic (GAS/LP/DIESEL) 3 of 6 2017.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

CB6 8-64-00008 1 Schutzschalter 15 A

D2 0875-087 1 DIODE ASSEMBLY

L1 1 Solenoid, Dust Control (1) [1]

L2 1 Solenoid, Main Broom (2) [2]

L5 1 Solenoid, Side Broom (5) [3]

P4 56482044 1 Volt-Meter f.CR1300

P5 8-48-05032 1 Fillstandsanzeige

R1 56418387 1 Relais, SPDT

R3 56418387 1 Relais, SPDT

R4 56418387 1 Relais, SPDT

R5 8-26-04003 1 Schwimmer, Kraftstofftank

S10 56384050 1 Schalter mit Abdeckung

S11 56384050 1 Schalter mit Abdeckung

S12 56384050 1 Schalter mit Abdeckung

S5 7-82-00047 1 Naherungsschalter, [4]

S6 7-82-00047 1 Naherungsschalter, [4]

S7 8-82-00058 1 Schalter fuer Platine

S8 8-82-00058 1 Schalter fuer Platine

S9 56384747 1 SWITCH-ROCKER SPST-NO 20A 125V

Part Notes:

[1] - Solenoid, Dust Control (1)

[2] - Solenoid, Main Broom (2)

[3] - Solenoid, Side Broom (5)

[4] - SEE TSB-FC-2017-042

59




60

Electrical Schematic (GAS/LP/DIESEL) 4 of 6 2017.11.02
CR1500 D 2015.10.16
L6 —
" RASE " SCRUB BRUSH SOL. (6)
car R4
7 S Ba 1y BRUSH SP%ESSURE SW -
1 18 0 8 8 1 ! T LB ] SCRUB BRUSH SOL. (8)
5A FORWARD RELAY T3 LOWER . 12 2
SCRUB BRUSH SW %’3 L
s14 %
© M 1 NORMAL ROTATION BRUSH (4]
s15 L]
" S S 1 L3 7 REVERSE ROTATION BRUSH (3)
Q% BRUSH ROTATION SW L
8 18
L
18 SCRUB BRUSH LOCK UP SOL(9)
T —
L10 —
18 SQUEEGEE LOCK UP (10)
st RAISE
- SOUEEGE BLADE SW (TR ERSE) L2 ] SQUEEGEE FAN MOTOR SOL. (12)
- 7.2
71 1 19 1y 2 L
154 L7 [7] SQUEEGEE CYLINDER SOL. (7)
LOWER M
A He
R3 —
87a * o ‘Q‘
19 0 Far 8 1 2
REVERSE RELAY BACK-UP ALARM
7
s17 3 pep
19 12 20 1 2
LOW SOLUTION WARNING LIGHT
SOLUTION LOW SW
518 LM pep
44 1 2 il 1 ® 2
O HIGH RECOVERY WARNING LIGHT
RECOVERY HIGH SW




Electrical Schematic (GAS/LP/DIESEL) 4 of 6 2017.11.02

CR1500 D 2015.10.16
Pos. Artikel-Nr. Menge Variante Notes

CB7 8-64-00008 1 Schutzschalter 15 A

CB8 8-64-00008 1 Schutzschalter 15 A

D2 0875-087 1 DIODE ASSEMBLY

D4 1 Diode Assembly [1]

H2 56409232 1 BACK-UP ALARM

L3 1 Solenoid, Normal Rotation Brush (3) [2]

L4 1 Solenoid, Normal Rotation Brush (4) [3]

L6 1 Solenoid, Scrub Brush (6) [4]

L7 1 Solenoid, Squeegee Cylinder (7) [5]

L8 1 Solenoid, Scrub Brush (8) [6]

L9 1 Solenoid, Scrub Brush Lock Up (9) [7]

L10 1 Solenoid, Squeegee Lock Up (10) [8]

L12 1 Solenoid, Squeegee Fan Motor (12) [9]

LT3 7-40-05028 1 Lampe

LT4 7-40-05028 1 Lampe

R3 56418387 1 Relais, SPDT

R4 56418387 1 Relais, SPDT

S13 56384050 1 Schalter mit Abdeckung

S14 56384050 1 Schalter mit Abdeckung

S15 56384050 1 Schalter mit Abdeckung

S16 56384050 1 Schalter mit Abdeckung

S17 7-82-00017 1 Schwimmerschalter

S18 7-82-00021 1 Schwimmerschalter

Part Notes:

[1] - DIODE ASSEMBLY

[2] - SOLENOID, NORMAL ROTATION BRUSH (3)

[3] - SOLENOID, NORMAL ROTATION BRUSH (4)

[4] - SOLENOID, SCRUB BRUSH (6)

[5] - SOLENOID, SQUEEGEE CYLINDER (7)

[6] - SOLENOID, SCRUB BRUSH (8)

[7] - SOLENOID, SCRUB BRUSH LOCK UP (9)

[8] - SOLENOID, SQUEEGEE LOCK UP (10)

[9] - SOLENOID, SQUEEGEE FAN MOTOR (12)

61




2019.01.04
2019.01.22

Engine cover

CR1500 D

A

.
'
& \
\ é
\)
AR N\
Ml N h N
AW \ N D e
o N N
' . N / y )
o \ N W 7
\ \ I\ .//, L.
;N \
/,n/
T 4
\ p
., AY .
c ‘@\\
! Y
.
. 0
/ /
7
7
/ \ A\
Ay
L7

M

,/, %%xw\d JN/

A~
A\V/4

o
/
1 \A
]
7/ N
N
‘/,
\
\

Model 56379000

62



Engine cover 2019.01.04
CR1500 D 2019.01.22
Pos. Artikel-Nr. Menge Variante Notes
1 2-00-00203 2 Sechskantschraube
2 2-00-00221 6 Sechskantschraube
3 2-00-00518 4 Scheibe
4 2-00-02303 1 SCR-FLAT PHIL WOOD 12X3.00 BO
5 2-00-04794 2 Schraube10 24X63
6 7-29-00157 1 Dichtung Motorhauben-
7 7-31-06061 1 Griff Deckelverriegelung
8 7-55-08116 1 Schlielstift
9 7-76-00106 1 Rickholfeder fiir Griff
10 7-78-05016 1 Anschlag, Motorhaube
11 8-21-04038 1 EDGING ENGINE COVER
12 8-41-00037 1 Verriegelung
13 56001858 6 SCR HEX 3/8 16 X 1.25
14 56001939 3 Flachdichtung 5/16
15 56002037 1 SCR HEX 5/16-18 X .88
16 56002098 5 Scheibe SAE 1/4
17 56002220 12 WSH FLT CUT 5/16
18 56002701 2 MUTTER 5-16-18 HEX JAM
19 56002708 5 Stopmutter 1/4-20
20 56002768 2 1/4-20 NYLOC NUT
21 56002769 6 Stopmutter 3/8-16
22 56442054 1 HORN 12 Vsiehe 145 3801 000
23 56514801 1 ENGINE COVER
24 56514802 1 7760 CENTER SUPPORT
25 56514803 1 HANDLE COVER LATCH
26 56514804 1 BRACKET ENGINE COVER
27 56109092 Ref BRKT-RADIATOR SUPPORT
28 56379156 1 WELDT-ENGINE COVER GLOSSY [1]
29 2-00-03062 2 SCREW-THM 10-24 X .63 ZN [2]
30 8-41-05087 1 Schloss [2]
31 2-00-00426 2 U-Scheibe [3]
32 2-00-01246 2 Buchseneinsatz [4]
Part Notes:
[1] - EXPIRED ON 9/8/2017
model 56379000.
[2] - model 56379000.
[3] - EXPIRED USE 56001954
model 56379000.
[4] - EXPIRED USE 56002768

model 56379000.

63




Engine service parts - GM 3.0 gas/LP 2023.11.23
CR1500 D

2017.06.23

No
Diagram
Available

Parts List
Only

Resource notes:

NOTE 1: Use ECU 56109000 for 2006 engine (P/N: 39000558). Use ECU 56109113 for 2007 engine (P/N:
39000653). NOTE 2: Use ECU 56109001 for 2006 engine (P/N: 39000559). Use ECU 56109114 for 2007 engine
(P/N: 39000655).

64



Engine service parts - GM 3.0 gas/LP 2023.11.23
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
1 56109000 1 ECU 06 LP CERT 3.0L [1]
2 56109113 1 ECU 07 LP CERT 3.0L [2]
3 56109001 1 ECU 06 GAS CERT 3.0L [3]
4 56109114 1 ECU 07 GAS CERT 3.0L [4]
5 0795-225 1 HARNESS 3.0L LP ENGINE
6 0795-228 1 HARNESS 3.0L GAS ENGINE
7 0795-220 1 HARNESS ENGINE-MACHINE PATCH
8 0795-226 1 HARNESS-FUEL TEMP EXTENSION
9 56109002 1 SENSOR COOLANT
10 56109003 1 561090SENSOR CRANKSHAFT POSITIONO3 [5]
11 56305405 1 Map Sensor
12 56109005 1 Sensor 02 Pre Cat
13 56109006 1 SWITCH OIL PRESSURE
14 56504476 1 SENDER WATER TEMP
15 8-69-00005 1 Fiihler - Oldruck
16 56109007 1 WASSERPUMPE
17 56109008 1 OIL PUMP
18 56109009 1 GASKET CYLINDER HEAD
19 56381950 1 BOLT HEAD
20 56109010 1 GASKET VALVE COVER
21 56109011 1 GASKET LIFTER COVER
22 56109012 1 GASKET INTAKE MANIFOLD
23 56109013 1 PLATE DRIVE SAE 13T B-B
24 56109014 6 BOLT DRIVE PLATE
25 56109015 1 DISTRIBUTOR ASSEMBLY [6]
26 56109016 1 DISTRIBUTOR CAP
27 56109017 1 DISTRIBUTOR ROTOR
28 56109018 1 IGNITION MODULE
29 56109019 1 IGNITION COIL
30 56109020 1 COIL WIRE
31 56109021 1 Zindkabel-Set
32 56109022 4 Zundkerze
33 56109023 1 Offilter
34 56109024 1 PCV VALVE
35 56109025 1 Anlasser
36 56109026 2 BOLT STARTER
37 56305867 1 Lichtmaschine
38 56109028 1 Keilriemen
39 56109029 1 THERMOSTAT 180F
40 56109030 1 GASKET THERMOSTAT
41 56109032 1 GASKET THERMOSTAT HOUSING
42 56381943 1 QUTLET-WATER 3.0L GM
43 56504540 1 BRACKET-EPR MOUNTING
44 56504541 1 FITTING-2 IN PIPE NIPPLE
45 56382678 1 PULLEY-WATER PUMP GM 3L
Part Notes:
11 - NOTE1
2] - NOTE1
EXPIRED ON 6/09/2021
13] - NOTE2
4] - NOTE2
EXPIRED ON 03/16/2020
[5] - NO REPLACEMENT
[6] - Complete

65




Engine service parts - GM 3.0 gas/LP - continued 2023.11.23
CR1500 D 2017.06.23

No
Diagram
Available

Parts List
Only

Resource notes:

NOTE 3: Used on machines up to Serial No. 1000036509. NOTE 4: Used on machines Serial No. 1000036509 and
above.

66



Engine service parts - GM 3.0 gas/LP - continued 2023.11.23

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

1 56504513 1 ENGINE-LONG BLOCK ASSY 3.0L

2 56109033 1 Gashebel gehduse

3 56109034 1 Abdichtung Gasgehause

4 56109035 1 MIXER IMPCO MODEL 100

5 56109036 1 GASKET ADAPTER-MIXER

6 56109040 1 ADAPTER MIXER-THROTTLE BODY

7 56109041 2 SEAL MIXER ADAPTER

8 56109042 1 0O-RING MIXER ADAPTER

9 56109043 1 Elektronische Druckregler [1]

10 56109044 1 Sender LPG Temp EPR

11 56109045 1 Fitting kit EPR

12 56109046 3 ISOLATOR EPR

13 56109047 1 HOSE WATER-EPR

14 7-88-00110 1 Sicherheitsventil

15 56109048 1 CONNECTOR SAFETY VALVE

16 56109049 1 LOCK SAFETY VALVE CONNECTOR [2]

17 56305410 1 LP Filterpatrone [2]

18 56508936 1 VALVE-FUEL LOCKOFF [3]

19 56508939 1 Filterpatrone [3]

20 56109050 1 FUEL RAIL ASSEMBLY

21 56109051 4 FUEL INJECTOR

22 56109185 1 INTAKE MANIFOLD

23 56109186 1 EXHAUST MANIFOLD

24 56504459 1 SEAL FRONT CRANKSHAFT

25 56109084 1 Wartungskit PS| Motor

27 56504475 1 HOSE BREATHER CAP

28 56504474 1 CAP OIL FILL

Part Notes:

[1] - (EPR)

121 - NOTE3

13] - NOTE4

67




Engine service parts - GM 3.0 gas/LP - PSI 2023.11.23
CR1500 D 2018.02.14

No
Diagram
Available

Parts List
Only

Resource notes:
All parts= Not Shown

68



Engine service parts - GM 3.0 gas/LP - PSI 2023.11.23

CR1500 D 2018.02.14
Pos. Artikel-Nr. Menge Variante Notes

1 0795-220 1 HARNESS ENGINE-MACHINE PATCH

2 56109002 1 SENSOR COOLANT

3 56109003 1 561090SENSOR CRANKSHAFT POSITIONO3 [1]

4 56305405 1 Map Sensor

5 7-11-04081 1 02 Sensor (Post-Catcon)

6 56380238 1 SENDER-3.0L OIL PRESSURE

7 8-69-00013 1 SENDER WATER TEMPERATURE [2]

8 8-69-00005 1 Fiihler - Oldruck

9 56109007 1 WASSERPUMPE

10 56109008 1 OIL PUMP

10 56109009 1 GASKET CYLINDER HEAD

11 56109010 1 GASKET VALVE COVER

12 56109011 1 GASKET LIFTER COVER

13 56109012 1 GASKET INTAKE MANIFOLD

14 56109013 1 PLATE DRIVE SAE 13T B-B

15 56109014 6 BOLT DRIVE PLATE

16 56109015 1 DISTRIBUTOR ASSEMBLY

17 56109016 1 DISTRIBUTOR CAP

18 56109017 1 DISTRIBUTOR ROTOR

19 56109018 1 IGNITION MODULE

20 56109019 1 IGNITION COIL

21 56109020 1 COIL WIRE

22 56109021 1 Ziindkabel-Set

23 56109022 4 Zundkerze

24 56109023 1 Offilter

25 56109205 1 VALVE-PVC

26 56109025 1 Anlasser

27 56109026 2 BOLT STARTER

28 56305867 1 Lichtmaschine

29 56109028 1 Keilriemen

30 56109029 1 THERMOSTAT 180F

31 56109030 1 GASKET THERMOSTAT

32 56109032 1 GASKET THERMOSTAT HOUSING

33 56109034 1 Abdichtung Gasgehause

34 56381943 1 OUTLET-WATER 3.0L GM

35 56381950 1 BOLT HEAD

36 56382678 1 PULLEY-WATER PUMP GM 3L

37 56382691 1 HOUSING-THERMOSTAT 3.0L GM [1]

38 56385275 1 ELBOW-VALVE COVER-PCV-3.0L

40 56109084 1 Wartungskit PSI Motor

Part Notes:

[1] - NO REPLACEMENT

[2] - EXPIRED NO REPLACEMENT

69




Engine service parts - GM 3.0 gas/LP - PSI - continued 2023.11.23
CR1500 D 2017.06.23

No
Diagram
Available

Parts List
Only

Resource notes:
All parts= Not Shown

70



Engine service parts - GM 3.0 gas/LP - PSI - continued 2023.11.23

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

1 56383130 1 HARNESS-MAIN 3.0L GM GAS

2 56109033 1 Gashebel gehduse

3 56109050 1 FUEL RAIL ASSEMBLY

4 56109051 4 FUEL INJECTOR

5 56380128 1 ECU-PSI 3.0L GAS

6 0795-226 1 HARNESS-FUEL TEMP EXTENSION

7 56305062 1 Kraftstoffpumpe (Benzin)

8 56109052 1 Verschraubung

9 56305412 1 Benzinfilter

10 7-11-04082 1 MANIFOLD FUEL TEMP-RETURN

11 7-11-04083 4 Fitting, -6 SAE x 5/16

12 7-11-04084 1 FITTING -3 STOR-5/16 SAE J2044

20 56380131 1 HARNESS-PSI 3.0L LP

21 56380129 1 ECU-PSI 3.0L LP

22 56380136 1 DERP-PS| 3.0L

23 56380138 1 REGULATOR-DUEL STAGE

24 56109207 1 ADAPTER-3.0L MIXER

25 56111892 1 ELBOW-90 DEG REDUCING

26 56380151 1 HOSE-INTAKE [1]

27 56109206 1 BODY-3.0L THROTTLE

28 56380145 1 MIXER-PSI 3.0L LPG

31 56109041 2 SEAL MIXER ADAPTER

32 56109042 1 0O-RING MIXER ADAPTER

34 56109044 1 Sender LPG Temp EPR

35 56109045 1 Fitting kit EPR

36 56109046 3 ISOLATOR EPR

39 56109048 1 CONNECTOR SAFETY VALVE

40 56109049 1 LOCK SAFETY VALVE CONNECTOR

41 56508936 1 VALVE-FUEL LOCKOFF

42 56508939 1 Filterpatrone

43 56109208 1 MANIFOLD-3.0L INTAKE

Part Notes:

)

- SEE P12017-002

71




Engine service parts - Mitsubishi S4Q2 diesel
CR1500 D

No
Diagram
Available

Parts List
Only

72



Engine service parts - Mitsubishi S4Q2 diesel 2023.11.23
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

1 0775-287 1 ALTERNATOR-MITSUBISHI S4Q2
2 7-23-00022 1 Kuhler f. Dieselmotor
3 2-00-05968 1 ALTERNATOR BELT-S4Q2 [1]
4 7-60-05048 1 WATER PUMP-MITSUBISHI S4Q2
5 7-29-00339 1 GASKET-WATER PUMP-S4Q2
6 7-24-04097 1 Oelfilter
7 7-75-03005 4 GLOW PLUG-MITSUBISHI S4L.2
08 7-64-00041 1 RELAY GLOW PLUG S4Q2/S4L2 [2]
09 7-64-00040 1 RELAY MURPHY S4Q2/S4L2 [2]
10 0769-029 1 INJECTOR-MITSUBISHI S4Q2 [1]
100 56109487 1 FUEL FILTER ELEMENT [3]
101 56109487 1 FUEL FILTER ELEMENT [3]
102 56109470 1 BRACKET THROTTLE CABLE MTG [3]
103 56109481 1 PIPE CYLINDER 1 SSQ2 T4 [3]
104 56109482 1 PIPE CYLINDER 2 SSQ2 T4 [3]
105 56109483 1 PIPE CYLINDER 3 SSQ2 T4 [3]
106 56109484 1 PIPE CYLINDER 4 SSQ2 T4 [3]
107 56109492 1 PIPE RETURN FUEL [3]
108 2-00-05968 1 ALTERNATOR BELT-S4Q2 [4]
109 7-24-04097 1 Oelfilter [3]
11 7-56-04071 1 PIPE CYLINDER 1
110 7-56-04079 1 BALANCE PIPE S4Q2 DIESEL [3]
111 7-60-05048 1 WATER PUMP-MITSUBISHI S4Q2 [3]
112 7-75-03004 4 GLOW PLUG-MITSUBISHI S4Q2 [3]
113 0769-029 4 INJECTOR-MITSUBISHI S4Q2 [4]
114 0775-285 1 STARTER-MITSUBISHI S4Q2 [3]
115 0775-287 1 ALTERNATOR-MITSUBISHI S4Q2 [3]
116 7-29-00312 1 GASKET-THERMOSTAT S4Q2 [5]
117 7-84-08016 1 THERMOSTAT-MITSUBISHI S4Q2 [6]
118 8-69-00014 1 Fihler - Wassertemperatur [7]
12 7-56-04072 1 PIPE-CYLINDER 2 S4Q2
13 7-56-04073 1 PIPE-3 CYLINDER S4Q2
14 7-56-04074 1 PIPE-4 CYLINDER S4Q2
15 7-56-04079 1 BALANCE PIPE S4Q2 DIESEL
16 7-29-00312 1 GASKET-THERMOSTAT S4Q2 [8]
17 7-84-08016 1 THERMOSTAT-MITSUBISHI S4Q2 [9]
18 0775-285 1 STARTER-MITSUBISHI S4Q2
19 7-29-00338 1 GASKET-CYLINDER HEAD-S4Q2
20 56504421 1 SOLENOID & LINKAGE SHUT DOWN
21 7-24-04089 1 Wasserfilter, SeperatorS4 [10]
21 56109487 1 FUEL FILTER ELEMENT [11]
22 56109487 1 FUEL FILTER ELEMENT
23 7-82-00052 1 SWITCH-WATER TEMP-S4Q2
24 7-82-00055 1 OIL PRESSURE SWITCHS4L2/S4Q2 [12]
25 56504485 1 MANIFOLD EXHAUST S4Q2 [13]
26 56504486 1 GASKET MANIFOLD TO HEAD [13]
27 56504487 1 GASKET MANIFOLD TO PIPE
28 56504536 1 PUMP-OIL FEED-MITSU-S4Q2
Part Notes:
11 - NO LONGER AVAILABLE
[2] - Installed on wire harness
[3] - TIER4
[4] - TIER4

NO LONGER AVAILABLE
[5] - TIER4

SEE PI12017-002
[6] -  TIER4

NO REPLACEMENT

73




Engine service parts - Mitsubishi S4Q2 diesel 2023.11.23

CR1500 D 2017.06.23

[7] - TIER4
GUARANTEE DATE EXPIRED

[8] - SEE PI2017-002

[9] - NO REPLACEMENT

[10] - Only used on obsolete Tier 2 Fuel Filter Assembly 7-24-04078.

[11] - Only used on Fuel Filter Assembly 56109485 and Fuel Filter Kit 56381949 which replaces obsolete Tier 2 Fuel Filter Assembly 7-24-
04078.

[12] - For Murphy Shutdown

[13] - EXPIRED ON 8/22/2017

74



ESP option (Detergent and solution tank) 2017.11.02
CR1500 D 2017.06.23

To Detergent Pump

75



ESP option (Detergent and solution tank) 2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Variante Notes
1 7-87-02129 1 TUBE DETERGENT FEED [1]
2 2-00-04685 4 6-Kantschraube 25-20X.75
3 2-00-05003 1 PIPE THREAD REDUCER .25 TO .13 [2]
4 2-00-05035 1 Rohrfitting 1/4 18 Auf3en-
5 2-00-04654 2 FITTING
6 2-00-05022 1 FITTING TEE 1/4 NPT
7 2-95-04268 2 ELBOW-ST-GALV .75 90 DEG [3]
8 2-00-05674 1 FTG-1/4NPT NIPPLE BRASS
9 2-00-05346 1 FITTING-BULK HEAD 1/4 NPT [4]
10 7-25-02080 1 FITTING-BULK HEAD 1/4 NPT [5]
11 2-74-00001 3 FITTING-PLASTIC
12 7-25-02052 1 FITTING 3/4PIPE TO 3/4BARBED
13 7-87-02147 2 TUBE-DETERGENT FEED [1]
14 7-13-07084 5 CLAMP HOSE
15 2-00-03407 1 CLAMP-WITTECK-10P
16 2-00-04688 4 Sechskantmutter FIN 25-20
17 7-81-00187 1 SUPPORT-DETERGENT TANK [6]
18 7-82-00017 2 Schwimmerschalter
19 7-83-04162 1 TANK-DETERGENT
20 2-00-04689 4 \WSHR-FL..688X.260X.050 S/S
21 56900737 2 UNTERLAGSSCHEIBE
22 2-00-04687 2 Spiralsicherungsscheibe
23 7-33-02328 1 HOSE-PUMP TO SOLUTION TANK
Part Notes:
[1] - GUARANTEE DATE EXPIRED
[2] - SEE P12017-002
[3] - EXPIRED ON 04/08/2022
[4] - Detergent Tank
SEE PI2017-002
[5] - Detergent Tank
NO REPLACEMENT
[6] - NO LONGER AVAILABLE

76




ESP option (Instrument panel) 2017.11.02
CR1500 D 2018.01.19

INSTRUMENT
PANEL

EXISTING INSTRUMENT
PANEL HARNESS

7



ESP option (Instrument panel) 2017.11.02
CR1500 D 2018.01.19
Pos. Artikel-Nr. Menge Variante Notes
1 0795-114 1 HARNESS-ESP OPTION [1]
2 56514865 1 CAMEL INSTRUMENT PANEL [2]
3 7-82-00022 1 Ein Aus Schalter [2]
4 7-90-07233 1 WIRE ASSY. GROUND [3]
5 7-40-05028 2 Lampe
6 7-39-00021 1 KNOB [4]
7 7-18-00136 1 DECAL- CAMEL OPTION
8 2-00-03061 2 SCW-PH.TR.HM 10-24 X .50 ZN
9 310USP 2 WASHER EXTERNAL STAR 3/16
11 7-30-05057 1 GUARD RHEOSTAT
12 2-00-00512 2 LK WASH INT TH 10 ZN
13 56002768 2 1/4-20 NYLOC NUT
Part Notes:
[1] - SEE PI2017-002
[2] - EXPIRED NO REPLACEMENT
[3] - For Detergent Low and Solurion High
[4] - EXPIRED ON 11/15/2021

78




ESP option (Recovery tank and detergent pump) 2017.11.02
CR1500 D 2017.06.23

79



ESP option (Recovery tank and detergent pump) 2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
1 7-24-04022 1 Siebeinsatz fur Pumpe
2 2-95-04268 1 ELBOW-ST-GALV .75 90 DEG [1]
3 2-00-04736 1 PIPE CONNECTOR
4 2-00-05015 2 WASHER SEALING [2]
5 2-00-05014 2 SEAL O RING [2]
6 56004012 1 WSH-FLT 18-8 SS-1.062X2X.13
7 2-00-04469 1 FTG-ELBOW STREET .75NPT
8 2-95-02518 1 NIP-PIPE-GALV-CLOSE .75X1.375 [1]
9 2-00-04608 1 Kupplung [3]
10 2-00-04751 1 Fitting
11 2-00-03407 3 CLAMP-WITTECK-10P
12 7-33-02329 1 HOSE-PUMP TO RECOVERY TANK
13 56002768 6 1/4-20 NYLOC NUT
14 56383084 1 PUMP ESP [4]
14 7-60-05025 1 Pumpe - ESP 5]
14 56383085 1 PORT KIT [6]
15 56001954 6 WSH FLT SAE 10
16 2-00-00089 4 SCREW-RHM 10-24 X 1.50 ZN PL
17 7-33-02328 1 HOSE-PUMP TO SOLUTION TANK
18 8-75-01207 2 SPACER TAILLIGHT MTG. [2]
19 7-60-05031 1 PUMP METERING ESP OPTION 46153 [7]
20 2-00-05056 2 SCREW-HSHC 10-24 X 2.00 BL OX
21 2-00-05412 2 RED-CONNECTOR 1/4-3/8 HOSE
22 7-87-02147 2 TUBE-DETERGENT FEED [8]
23 2-00-05363 1 HOSE CLAMPEF-17200
24 2-00-04655 1 FITTING
25 2-00-03261 1 GROM-BAT CABLE ATLANTIC INDIA
26 56002708 1 Stopmutter 1/4-20
27 56002098 2 Scheibe SAE 1/4
28 2-00-00828 2 TERM-STAKON T+B B-71 TYPE 1
29 2-00-01490 1 Sechskantschraube
Part Notes:
[1] - EXPIRED ON 04/08/2022
[2] - SEE PI2017-002
[3] - INCLUDED IN ACTIVE MODEL
[4] - (pump for 7-60-05025)
EXPIRED ON 5/29/2020
[5] - EXPIRED ON 5/11/2021
[6] - (elbows for 7-60-05025)
[7] - EXPIRED ON 3/2/2020
[8] - GUARANTEE DATE EXPIRED

80




ESP option (Wiring) 2017.11.02
CR1500 D 2017.12.12
4 I
DETERGENT
TANKj
SOLUTION
RECOVERY TANK
TANK '
DL-SW
D "\
EXISTING \
SH-S
™~
SR scliogs” S eSS
RH-SW NN
@ ® G
X - INSTRUMENT
\ ] 15 PANEL
e 1 DETG
PP ! PUMP
| 1 —__~ RED
LS-
MACHINE — oy 3
WIRING 1 AN GND
HARNESS i} I
REMOVE EXISTING S
TERMINALS
2 soLUTION
CONTROL
LINKAGE
®\—K 13
N —~
N O 3
: "

81



ESP option (Wiring) 2017.11.02

CR1500 D 2017.12.12
Pos. Artikel-Nr. Menge Variante Notes
1 0795-114 1 HARNESS-ESP OPTION [1]
2 0795-114 1 HARNESS-ESP OPTION [2]
3 8-82-00036 1 Schalter
4 56478246 9 CABLE TIE E00549 RE438BA
5 2-00-04551 3 Anschlussklemme
6 2-00-03418 2 Steckverbinder
7 2-00-03575 2 Flachrundschraube
8 56002053 2 WSH FLT CUT 10
9 8-08-00532 1 BRACKET REVERSE SWITCH
10 56001954 2 WSH FLT SAE 10
11 56002708 2 Stopmutter 1/4-20
12 56002768 2 1/4-20 NYLOC NUT
13 2-00-04749 1 ROLL PIN
14 2-00-03059 2 SCW-PH.THM 10-24 X .38 ZN
15 8-11-00015 2 SPADE TERMINAL-MALE
16 3-61-02014 1 .695 OD X .50 ID BLACK LOOM
Part Notes:
[1] - Section A
SEE PI12017-002
[2] - SectionB

SEE PI 2017-002

82



ESP option [MODEL 56379000] 2017.11.02

CR1500 D 2017.06.23

83



ESP option [MODEL 56379000] 2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
1 56002043 2 Schraube 10-24 x 38
2 56002098 2 Scheibe SAE 1/4
3 56002768 2 1/4-20 NYLOC NUT
4 56002836 4 NUT HEX NY LOC SS 10-24
5 56002840 3 Nut 1/4 20
6 56003574 4 SCR PAN PHIL SS 10-24X1.50
7 56009205 4 U-Scheibe
8 56305545 2 Bogen 90 Grad
9 56379127 1 SWITCH DPST ON-OFF [1]
10 56478246 9 CABLE TIE E00549 RE438BA
11 56900036 2 Elbow Barb E00037
12 0795-114 1 HARNESS-ESP OPTION [2]
13 2-00-04551 2 Anschlussklemme
14 7-30-05057 1 GUARD RHEOSTAT
15 7-90-07233 1 WIRE ASSY. GROUND
16 8-08-00532 1 BRACKET REVERSE SWITCH
17 8-82-00036 2 Schalter
18 2-00-00512 1 LK WASH INT TH 10 ZN
19 2-00-03407 4 CLAMP-WITTECK-10P
20 2-00-03418 2 Steckverbinder
21 2-00-03575 2 Flachrundschraube
22 2-00-04608 1 Kupplung [3]
23 2-00-04736 1 PIPE CONNECTOR
24 2-00-04749 1 ROLL PIN
25 2-00-04751 1 Fitting
26 2-00-05014 2 SEAL O RING [2]
27 2-00-05015 2 WASHER SEALING [2]
28 56004012 1 WSH-FLT 18-8 SS-1.062X2X.13
29 2-00-05672 1 FTG-3/4 ST ELBOW 90 DEG BRASS
30 2-95-02518 1 NIP-PIPE-GALV-CLOSE .75X1.375 [4]
31 2-95-04268 1 ELBOW-ST-GALV .75 90 DEG [4]
32 7-24-04022 1 Siebeinsatz fir Pumpe
33 7-33-02328 1 HOSE-PUMP TO SOLUTION TANK
34 7-33-02329 1 HOSE-PUMP TO RECOVERY TANK
35 7-39-00021 1 KNOB [5]
36 7-40-05028 2 Lampe
37 7-60-05025 1 Pumpe - ESP [6]
38 7-64-05009 1 RESISTOR VARIABLE
39 7-82-00017 2 Schwimmerschalter
40 8-11-00015 2 SPADE TERMINAL-MALE
Part Notes:
1 - EXPIRED ON 09/20/2021
[2] - SEE P12017-002
[3] - INCLUDED IN ACTIVE MODEL
[4] - EXPIRED ON 04/08/2022
[5] - EXPIRED ON 11/15/2021
[6] - EXPIRED ON 5/11/2021

84




ESP option Instrument panel [model 56379000] 2017.11.02
CR1500 D 2017.06.23

EXISTING INSTRUMENT
PANEL HARNESS

85



- SEE PI2017-002

- EXPIRED ON 09/20/2021
- EXPIRED ON 11/15/2021

86

ESP option Instrument panel [model 56379000] 2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Variante Notes
1 0795-114 1 HARNESS-ESP OPTION [1]
2 7-30-05057 1 GUARD RHEOSTAT
3 56002840 1 Nut 1/4 20
4 2-00-00512 1 LK WASH INT TH 10 ZN
5 7-64-05009 1 RESISTOR VARIABLE
6 7-90-07233 1 WIRE ASSY. GROUND
7 56379127 1 SWITCH DPST ON-OFF [2]
8 7-40-05028 2 Lampe
9 7-39-00021 1 KNOB [3]
Part Notes:




2017.11.02

Extended bumpers option

CR1500 D

2014.04.25

87



Extended bumpers option 2017.11.02
CR1500 D 2014.04.25
Pos. Artikel-Nr. Menge Variante Notes
0780-723 EXT CORNER ROLLER BUMPERS

1 7-08-01331 4 BRKT-BUMPER FRONT

2 56003791 8 WSH FLT SS .875 X 1.50 X .105

3 7-70-05206 4 SHAFT-BUMPER

4 2-00-00776 8 Splint 125 X 1.5 STL ZN

5 2-00-02312 24 Scheibe

6 2-00-02676 24 SCREW-HHC .50-13 X .75

7 7-66-05009 8 Rolle -Stol¥fanger

88




Fire exinguisher option

89



Fire exinguisher option

2019.01.04
CR1500 D 2019.01.24
Pos. Artikel-Nr. Menge Variante Notes
0780-380 FIRE EXTINGUISHER OPTION [1]

1 8-83-04033 1 Feuerléscher m. Halter
2 56002894 4 SCR PAN PHIL SS 10-24 X .75
3 56002916 4 WSH FLT SAE SS #10
4 56002849 4 NUT HEX NYL LOC-THIN SS10
Part Notes:

[

- EXPIRED USE 56510605

90




Forward/reverse control (GM 3.0) - 2 2017.11.02
CR1500 D 2017.06.23

/
Yo
N/

@/M A

'\\l,/ 7
N
/
Y

\\ VA
S

/

Resource notes:

NOTE 1: Used on machines up to Serial No. 1000034942. NOTE 2: Used on machines Serial No. 1000034942 and
above.

91



Forward/reverse control (GM 3.0) - 2 2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
1 56514806 2 BRACKET LINKAGE PEDAL FOOT
2 56514807 1 7760 FOOT PEDAL
3 2-00-00402 2 Flachscheibe
4 2-00-03569 4 Schraube
5 56514808 1 BRKT FOOT PEDAL PROX SWCH 7760
6 56001939 2 Flachdichtung 5/16
7 56002025 4 NUT HEX 5/16-18 [1]
8 7-82-00047 2 Naherungsschalter, [2]
8 56380626 1 CONNECTOR B-TYPE SENSOR [3]
9 56514809 1 BRACKET ACCEL CABLE MOUNT [4]
9 56514940 1 BRACKET-ACCEL CABLE MT [5]
10 8-14-01006 1 Bligel
11 7-16-00009 1 Kabel Vorwérts-/
12 2-95-01999 1 Sechskantmutter 1/4-28
13 2-00-00221 2 Sechskantschraube
14 56002098 2 Scheibe SAE 1/4
15 56002708 2 Stopmutter 1/4-20
16 2-00-04563 1 10-24 SHOULDER SCREW
17 56002768 1 1/4-20 NYLOC NUT
Part Notes:
1] - EXPIRED 20.03.12
[2] - SEE TSB-FC-2017-042
[3] - EXPIRED ON 8/06/2020
Machines built after Serial No. 1000063921 can order Proximity Sensor 56385041 for either the forward or reverse Proximity Switch.
[4] - GUARANTEE DATE EXPIRED
Used on machines up to Serial No. 1000034942,
[5] - Used on machines Serial No. 1000034942 and above.

92




Forward/reverse control (GM 3.0), after SN1000034942 2017.11.02
CR1500 D 2021.03.01

93



Forward/reverse control (GM 3.0), after SN1000034942 2017.11.02
CR1500 D 2021.03.01
Pos. Artikel-Nr. Menge Variante Notes
1 56486112 1 Kabelklammer
2 56001939 1 Flachdichtung 5/16
3 56002058 1 Schraube Hex 3/8 16x2.25
4 56002063 3 "U-Scheibe 3/8""
5 56002094 1 SCR HEX HD 5/16-18 X 1.50
6 56002663 2 SCR HEX HD 3/8-16x1.00
7 56002841 1 NUT HEX NYL LOC-THIN 3/8
9 56455799 1 Hydro Back CR 1200
10 56383880 1 ROD END THROTTLE KIT [1]
11 56379077 1 ADJUSTER PINTLE G/LPG ARM WELD
12 56514946 1 PINTLE ARM WELDMENT [2]
13 56001858 2 SCR HEX 3/8 16 X 1.25
14 2-00-00221 1 Sechskantschraube
15 2-00-00402 2 Flachscheibe
16 2-00-02310 2 Sicherungsring
17 56002098 1 Scheibe SAE 1/4
18 7-16-00009 1 Kabel Vorwarts-/ [1]
19 7-34-09034 1 REFLECTIVE SLEEVE
Part Notes:
[1] - See TSB-FC-2014-007 Rider Scrubber and Sweepers Hydroback
[2] - TSB-FC-2019-021 throttle cable assembly

DE TSB-FC-2019-021 7765 Fahrpedalbaugruppe

94




Forward/reverse control (GM 3.0), before SN1000034942 2017.11.02
CR1500 D 2017.06.23

95



Forward/reverse control (GM 3.0), before SN1000034942  2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

1 7-03-04105 1 Transmissionsarm,

2 56009064 24 Unterlegscheibe

3 7-75-01089 6 Sandwich-Halter

4 2-00-00594 6 Mutter 6kt- 1/4-20

5 7-58-05361 1 PLATE-HYDROSTAT ARM [1]

6 56001854 6 SCHRAUBE HEX HD1/4-20X.50

7 2-00-00530 1 Sicherungsscheibe

8 2-00-00225 1 Sechskantschraube

9 7-75-01110 1 SPACER-TRANSMISSION ARM

10 2-00-00246 1 SCW-HHC .25-20 X 2.25 GR 5 ZN

11 56002708 3 Stopmutter 1/4-20

12 8-16-00025 1 Zentrierregelung

13 7-16-00009 1 Kabel Vorwarts-/

14 56002098 5 Scheibe SAE 1/4

15 2-00-01769 2 Schraube 20 x 1.75 [2]

16 7-75-01274 2 SPACER-1/4 -5/8

17 7-25-02111 2 ROD END 1/4-28

18 7-66-00147 1 STAB 1/4-28X3.00 [1]

19 2-95-01999 3 Sechskantmutter 1/4-28

20 56001879 1 U-SCHEIBEN

21 56001831 1 Schraube 1/2-13X1.25

22 56002770 1 Mutter 1/2 - 13

23 7-34-09034 1 REFLECTIVE SLEEVE

24 2-00-00402 2 Flachscheibe

25 2-00-02310 2 Sicherungsring

26 56001858 2 SCR HEX 3/8 16 X 1.25

27 56486112 1 Kabelklammer

28 2-00-00221 1 Sechskantschraube

Part Notes:

[1] - EXPIRED ON 12/06/2022

[2] - EXPIRED ON 7/3/2023

96




2017.11.02

Forward/reverse control (Mitsubishi diesel), after SN1000034942

CR1500 D

2022.10.06

97



Forward/reverse control (Mitsubishi diesel), after SN100003484211.02

CR1500 D 2022.10.06
Pos. Artikel-Nr. Menge Variante Notes
1 2-00-00594 3 Mutter 6kt- 1/4-20
2 2-00-00518 3 Scheibe
3 2-00-00530 2 Sicherungsscheibe
4 56383880 1 ROD END THROTTLE KIT [1]
5 56002094 1 SCR HEX HD 5/16-18 X 1.50
6 56514942 1 PLATE-PINTLE ARM
7 56514941 1 ADJUSTER-PINTLE ARM
8 56455799 1 Hydro Back CR 1200
10 2-00-00221 5 Sechskantschraube
11 2-95-01999 4 Sechskantmutter 1/4-28
12 56514946 1 PINTLE ARM WELDMENT [2]
13 56002063 3 "U-Scheibe 3/8""
14 56002663 2 SCR HEX HD 3/8-16x1.00
15 56001892 1 Schraube 3/8-16x2.75
16 56002841 1 NUT HEX NYL LOC-THIN 3/8
17 56002025 4 NUT HEX 5/16-18 [3]
18 56514806 2 BRACKET LINKAGE PEDAL FOOT
19 56514807 1 7760 FOOT PEDAL
20 2-00-00402 2 Flachscheibe
21 2-00-03569 4 Schraube
22 56514808 1 BRKT FOOT PEDAL PROX SWCH 7760
23 56385041 2 SENSOR-PROXIMITY-INDUCTIVE
23 56385042 1 PROXIMITY SENSOR KIT
24 2-00-04563 1 10-24 SHOULDER SCREW
25 8-14-01006 1 Bugel
26 7-16-00009 1 Kabel Vorwarts-/
27 56514940 1 BRACKET-ACCEL CABLE MT
28 56002098 2 Scheibe SAE 1/4
29 56486112 1 Kabelklammer
30 56002768 1 1/4-20 NYLOC NUT
31 7-34-09018 1 Isolierschlauch "505-..."
32 56001939 1 Flachdichtung 5/16
Part Notes:
[1] - See TSB-FC-2014-007 Rider Scrubber and Sweepers Hydroback
[2] - TSB-FC-2019-021 throttle cable assembly
DE TSB-FC-2019-021 7765 Fahrpedalbaugruppe
[3] - EXPIRED 20.03.12

98




Forward/reverse control (Mitsubishi diesel), before SN1000034942 2017.11.02

CR1500 D

2017.06.23

P5118ecp/0401

99



Forward/reverse control (Mitsubishi diesel), before SN100003494202
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
1 2-00-00594 11 Mutter 6kt- 1/4-20
2 2-00-00518 3 Scheibe
3 2-00-00530 5 Sicherungsscheibe
4 2-00-00225 1 Sechskantschraube
5 7-03-04105 1 Transmissionsarm,
6 7-75-01089 6 Sandwich-Halter
7 2-00-00246 1 SCW-HHC .25-20 X 2.25 GR 5 ZN
8 7-58-05220 1 Platte - Ubertragungsarm [1]
9 7-75-01110 1 SPACER-TRANSMISSION ARM
10 2-00-00221 5 Sechskantschraube
11 2-95-01999 4 Sechskantmutter 1/4-28
12 7-66-00147 1 STAB 1/4-28X3.00 [2]
13 56383880 2 ROD END THROTTLE KIT [3]
14 2-00-02312 1 Scheibe
15 2-00-02352 1 NUT-HEX HVY .50-13 STL/ZN
16 8-16-00025 1 Zentrierregelung
17 56009064 14 Unterlegscheibe
18 56001831 1 Schraube 1/2-13X1.25
19 1 Centering Control Bracket
20 56002025 4 NUT HEX 5/16-18 [4]
21 56002667 2 Schraube 5/16-18 X.75
22 56514806 2 BRACKET LINKAGE PEDAL FOOT
23 56514807 1 7760 FOOT PEDAL
24 2-00-00402 2 Flachscheibe
25 2-00-03569 4 Schraube
26 56514808 1 BRKT FOOT PEDAL PROX SWCH 7760
27 7-82-00047 2 Naherungsschalter, [5]
56380626 AR CONNECTOR B-TYPE SENSOR [6]
31 2-00-04563 1 10-24 SHOULDER SCREW
32 8-14-01006 1 Biigel
33 7-16-00009 1 Kabel Vorwarts-/
34 56514809 1 BRACKET ACCEL CABLE MOUNT [7]
35 56002098 2 Scheibe SAE 1/4
36 56486112 1 Kabelklammer
37 56001879 2 U-SCHEIBEN
38 7-03-04106 1 SHIFT ARM
39 56002768 1 1/4-20 NYLOC NUT
40 7-34-09018 1 Isolierschlauch "505-..."
41 56002708 1 Stopmutter 1/4-20
42 56001854 6 SCHRAUBE HEX HD1/4-20X.50
43 7-08-01209 1 BRACKET-FWD/REV CABLE
44 7-08-00585 1 BRACKET - HYDROBACK
Part Notes:
11 - EXPIRED ON 09/01/2021
[2] - EXPIRED ON 12/06/2022
[3] - See TSB-FC-2014-007 Rider Scrubber and Sweepers Hydroback
[4] - EXPIRED 20.03.12
[5] - SEE TSB-FC-2017-042
[6] - EXPIRED ON 8/06/2020
Harness connector for 7-82-00047. Optional, Not Included
[7] - GUARANTEE DATE EXPIRED

100




2017.11.02

Front wheel and brake

CR1500 D

2019.01.22

101



Front wheel and brake 2017.11.02
CR1500 D 2019.01.22
Pos. Artikel-Nr. Menge Variante Notes

1 56003080 2 SCR SOC HD 3/8-16 X 0.75

2 56009116 5 Mutter 1/2-20

3 56382856 1 GUIDE-HOPPER UHMW

4 2-00-04621 2 Becher

5 2-00-02079 1 Lager

6 2-00-02312 6 Scheibe

7 2-00-02436 1 Splint

8 56003485 6 Schraube 1/2 20x1.00

9 56003826 5 SCR-SOC HD SS LOC 1/4-20 X .75

10 2-00-04622 1 Rollenlager

11 2-00-05024 1 Flachscheibe,

12 2-00-05026 1 Sechskant-Schlitzmutter

13 7-03-09007 1 Achse m. Halteplatte

14 7-08-02006 1 Schweilteil, Bremse,Hebel

15 7-08-02007 1 Bremsscheibe

16 7-33-09027 1 \Vorderradnabe

17 7-89-08098 1 Rad 3.5 x 16 Nitril

18 8-11-00030 1 Kappe

19 8-80-05036 5 Bolzen 1/2-20x1.56

102




Fuel tak - gas [model 56379000]

2017.11.02
CR1500 D 2017.06.23
i o D
SEE CONNECTION CHAGRAM. ?? % @
e sl
7104084 REF

“X 71104083 REF

103



Fuel tak - gas [model 56379000] 2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

1 56001874 2 Sechskantschraube 1/4

2 56002098 8 Scheibe SAE 1/4

3 56002155 6 SCR HEX 1/4-20 X .75

4 56002708 2 Stopmutter 1/4-20

5 56109112 1 Benzintank

6 56306095 1 HOSE FUEL

7 56306208 1 HOSE-4 IN FUEL [1]

8 56379070 1 BRACKET FUEL FILTER [2]

9 56508354 1 Deckel Benzintank

10 56508515 4 CLAMP

11 56486112 2 Kabelklammer

12 56379143 1 WELDT-COVER GLOSSY [3]

13 56514817 2 BRACKET WELDMENT

14 56514818 2 CLAMP BATTERY

15 2-00-00221 11 Sechskantschraube

16 2-00-00518 8 Scheibe

17 56002708 5 Stopmutter 1/4-20

18 56002098 13 Scheibe SAE 1/4

20 2-00-06572 1 M4 DISTORTED THREAD LOCKNUT

21 2-00-06573 1 M5 DISTORTED THREAD LOCKNUT

22 7-13-07243 4 CLAMP-FUEL PUMP

23 7-33-02735 2 HOSE-LOW PERMEATION FUEL LINE

24 7-33-02739 1 HOSE-LOW PERMEATION FUEL LINE

25 8-26-04003 1 Schwimmer, Kraftstofftank

26 56305753 1 BARBED ELBOW FUEL LINE

27 56305446 1 COUPLER FUEL LINE

28 56009011 1 WSH, INT SHPRF

29 56002147 5 Schraube 10 32x.50

Part Notes:

1 - SEE PI12017-002

[2] - EXPIRED ON 03/16/2020

[3] - EXPIRED ON 9/8/2017

104




Fuel tank - diesel
CR1500 D

7-87-02182 REF

7
ROUTE TO FUEL PUMN/

105

2019.01.04
2019.01.24

2, #34 WIRE TO CENTER POST

#49 WIRE TO GROUND

56481684 REF
CONNECT TO THE RETURN FUEL

S— \ITIPE LINE OF THE ENGINE.



Fuel tank - diesel 2019.01.04
CR1500 D 2019.01.24
Pos. Artikel-Nr. Menge Variante Notes

1 56002098 10 Scheibe SAE 1/4

2 56002147 5 Schraube 10 32x.50

3 56002155 8 SCR HEX 1/4-20 X .75

4 56002708 2 Stopmutter 1/4-20

5 56009011 1 WSH, INT SHPRF

6 2-00-00518 2 Scheibe

7 2-00-04618 1 Verschraubung

8 7-11-00029 1 Liftungskappe, Einfilll-

9 7-29-00348 1 GASKET SENDING UNIT

10 8-56-05021 1 Verschraubung

11 8-83-04029 1 Kraftstoff Tank f. Benzin [1]

12 56514816 1 COVER WELDMENT

13 56514817 2 BRACKET WELDMENT

14 56514818 2 CLAMP BATTERY

15 2-00-04494 1 FTG-LINE FUEL

16 8-26-04003 1 Schwimmer, Kraftstofftank

17 2-00-00503 2 LK WASH INT/EXT TOOTH ZN

Part Notes:

[

- EXPIRED NO REPLACEMENT

106




Fuel tank - gas 2017.11.02
CR1500 D 2017.06.23

FROM MACHINE HARMESS TO
8-26-04003 (FLOAT , FUEL LEVELE:
SEE CONNECTION DHAGRAM,

GROUND WIREFROM———
MACHINE HARNESS.

Resource notes:

NOTE 1= Included with 0777-069 engine See "Spare Parts" and "Engine Service Parts" pages for additional engine
replacement parts.

107



Fuel tank - gas 2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
1 56109112 1 Benzintank
2 7-13-07243 4 CLAMP-FUEL PUMP
3 56305062 1 Kraftstoffpumpe (Benzin) [1]
4 7-11-04082 1 MANIFOLD FUEL TEMP-RETURN [1]
5 7-11-04083 4 Fitting, -6 SAE x 5/16 [1]
6 7-11-04084 1 FITTING -3 STOR-5/16 SAE J2044 [1]
7 56305412 1 Benzinfilter [1]
8 7-33-02735 1 HOSE-LOW PERMEATION FUEL LINE
9 7-33-02736 1 Schlauch, geringe Kraft-
10 7-33-02737 1 HOSE-LOW PERMEATION FUEL LINE
11 7-33-02738 1 HOSE-LOW PERMEATION FUEL LINE
12 7-33-02739 1 HOSE-LOW PERMEATION FUEL LINE
13 2-00-04721 3 GROMMET
14 2-00-00198 2 BOLT CARR .25-20 X 2.00 GR5 ZN
15 56002098 19 Scheibe SAE 1/4
16 56002708 11 Stopmutter 1/4-20
17 2-00-03575 4 Flachrundschraube
18 2-00-06572 1 M4 DISTORTED THREAD LOCKNUT
19 2-00-06573 1 M5 DISTORTED THREAD LOCKNUT
20 8-26-04003 1 Schwimmer, Kraftstofftank
21 56508354 1 Deckel Benzintank
22 56514816 1 COVER WELDMENT
23 56514817 2 BRACKET WELDMENT
24 56514818 2 CLAMP BATTERY
25 2-00-00518 8 Scheibe
26 2-00-00221 11 Sechskantschraube
27 56486112 2 Kabelklammer
28 56109052 1 Verschraubung [1]
29 56009011 1 WSH, INT SHPRF
30 56002147 5 Schraube 10 32x.50
Part Notes:
11 - NOTE1

108




GM 3.0 liter - gas and LP engines (exhaust system) 2019.01.04
CR1500 D 2019.01.24

O B

\\\\\l,-@’: <3

(z“"ii“"“"“ = e\l

@I

\ e ¢ w J

ON 6—6 ‘-é, _ :
5\

N>

=

109



GM 3.0 liter - gas and LP engines (exhaust system) 2019.01.04
CR1500 D 2019.01.24
Pos. Artikel-Nr. Menge Variante Notes

1 0777-068 1 ENGINE GM 3.0L LP [1]
1 0777-069 1 ENGINE GM 3.0L GAS [1]
1 56385139 1 ENGINE-PSI 3.0L-LP [2]
1 56380127 1 ENGINE-PSI GM 3.0L GAS [3]
2 7-29-00344 1 Dichtung [4]
3 7-56-04081 1 EXHAUST-DOWN PIPE
4 7-29-00345 2 GASKET MUFFLER [4]
5 7-49-00045 1 MUFFLER CATALYST [5]
5 56109496 1 CONVERTER- PSI 3.0L CATALYTIC [6]
6 7-31-07036 1 HANGER-MUFFLER
7 7-56-04082 1 Abgasrohr
8 7-11-04081 1 02 Sensor (Post-Catcon) [4]
9 56001939 3 Flachdichtung 5/16
10 2-00-00530 3 Sicherungsscheibe
11 56004054 3 56004054
12 2-00-00402 4 Flachscheibe
13 56001858 4 SCR HEX 3/8 16 X 1.25
14 2-00-02310 4 Sicherungsring
15 2-00-02360 4 Sechskantmutter
16 56002098 4 Scheibe SAE 1/4
17 56002093 2 SCR HEX HD 1/4-20 X 1.00
18 56002708 2 Stopmutter 1/4-20
Part Notes:
1 - IMPCO

NO LONGER AVAILABLE
[2] - PSI

NO REPLACEMENT
[3] - PSI
[4] - Shipped with the engine. See "Spare Parts" and "Engine Service Parts" pages for additional engine replacement parts.
[5] - EXPIRED ON 10/8/2021

Shipped with the engine.
[6] - (Gas LPG) (PSI engines only) Shipped with the engine. See "Spare Parts" and "Engine Service Parts" pages for additional engine

replacement parts.

(TSBUS2011-0028)

110




2017.11.02

GM 3.0 liter - gas and LP engines (fan, radiator hoses)

CR1500 D

2017.12.18

iz

N

| =
=

< N
& ‘
¥y

111



GM 3.0 liter - gas and LP engines (fan, radiator hoses) 2017.11.02
CR1500 D 2017.12.18
Pos. Artikel-Nr. Menge Variante Notes
1 0777-068 1 ENGINE GM 3.0L LP [1]
1 56385139 1 ENGINE-PSI 3.0L-LP [2]
1 0777-069 1 ENGINE GM 3.0L GAS [1]
1 56380127 1 ENGINE-PSI GM 3.0L GAS [3]
2 7-33-02706 1 HOSE-UPPER RADIATOR
3 7-33-02713 1 HOSE-LOWER RADIATOR
4 56329145 2 BRIEDE
5 2-00-02216 2 Schlauchschelle
6 7-75-01282 1 SPACER-FAN GM 3.0L
7 56109130 1 FAN 185 BLADE SICKLE
8 2-00-00530 4 Sicherungsscheibe
9 2-00-06557 4 SCREW HHC 5/16-24 X 2.25
10 2-00-03829 1 Sicherungsscheibe, innen-
11 2-00-04705 1 SCW-HHC .375 GRADE 8 ZN PL
12 56109184 1 CONNECTOR O-RING
13 56305142 1 HOSE ASSY
14 56462247 1 PLUG-6 E00551
Part Notes:
1] - IMPCO
NO LONGER AVAILABLE
121 - PSI
NO REPLACEMENT
[3] - PSI

112




GM 3.0 liter - gas and LP engines (supports, brackets) 2019.01.04
CR1500 D 2019.01.22

Before SN1000034942

Resource notes:

NOTE 1: Used on machines up to Serial No. 1000034942. NOTE 2: Used on machines Serial No. 1000034942 and
above.

113



GM 3.0 liter - gas and LP engines (supports, brackets) 2019.01.04
CR1500 D 2019.01.22
Pos. Artikel-Nr. Menge Variante Notes
1 0777-068 1 ENGINE GM 3.0L LP [1]
1 0777-069 1 ENGINE GM 3.0L GAS [1]
1 56380127 1 ENGINE-PSI GM 3.0L GAS [2]
1 56385139 1 ENGINE-PSI 3.0L-LP [3]
2 7-08-01325 1 BRKT-ENGINE MOUNT [4]
3 7-08-01326 1 BRKT-ENGINE MOUNT
4 7-08-01327 1 BRKT-ENGINE MOUNT
5 2-00-00402 19 Flachscheibe
6 2-00-02310 11 Sicherungsring
7 56002663 7 SCR HEX HD 3/8-16x1.00
8 56001858 7 SCR HEX 3/8 16 X 1.25
9 56002747 1 SCR HEX THD/HD 3/8-16 X 1.50
10 7-81-00289 1 SUPPORT-ENGINE
11 7-81-00290 1 SUPPORT-ENGINE
12 56002769 4 Stopmutter 3/8-16
13 7-35-00017 4 Puffer Gummi fiir [5]
14 2-00-05955 4 FLT WSHR 1.25ID X 2.000D X .25
15 56001879 2 U-SCHEIBEN
16 56002116 4 Schraube HD 1/2-13x3.25
17 2-00-05067 4 Scheibe
18 56002770 4 Mutter 1/2 - 13
19 7-21-04031 3 Kantenleiste Bursten-
20 56514945 1 BRACKET-ENG MOUNT [6]
Part Notes:
1] - IMPCO
NO LONGER AVAILABLE
121 - PSI
[3] - PSI
NO REPLACEMENT
[4] - Used on machines up to Serial No. 1000034942.
[5] - Red Dot
[6] - Used on machines Serial No. 1000034942 and above.

114




GM 3.0 liter - gas engine (air filtration system) 2017.11.02
CR1500 D 2017.06.23

71073-3/3-06
Resource notes:

NOTE 1: Included with engine See "Spare Parts" and "Engine Service Parts" pages for additional engine
replacement parts.

115



GM 3.0 liter - gas engine (air filtration system) 2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
1 0777-069 1 ENGINE GM 3.0L GAS 1]
1 56380127 1 ENGINE-PSI GM 3.0L GAS 2]
2 7-08-01324 1 BRKT-AIR CLEANER
3 7-13-07242 1 CLAMP-AIR CLEANER
4 7-24-04083 1 Luftfilter MITSUBISHI Die
5 2-00-03865 2 SCREW-HSHC .38-16 X1.25 ZINCPL 3]
6 2-00-04534 1 CAP SCREW 3/8-16 X 2.0 3]
7 56002667 2 Schraube 5/16-18 X.75
8 56001939 2 Flachdichtung 5/16
9 56002701 2 MUTTER 5-16-18 HEX JAM
10 7-33-02711 2 HOSE-INTAKE
11 56305240 1 TUBE WELDMENT [4]
12 7-33-02714 1 HOSE-INTAKE
13 2-00-03778 1 HEX HD 1/8 NPT PLUG [5]
14 2-00-02216 5 Schlauchschelle
15 2-00-03407 1 CLAMP-WITTECK-10P
16 56478461 1 ANZEIGEGERAET
Part Notes:
11 - IMPCO
NO LONGER AVAILABLE
21 - PsI
[3] - Included with engine
[4] - NO REPLACEMENT
5] - EXPIRED ON 12/01/2023

116




GM 3.0 liter - LP engine (air filtration system) 2017.11.02
CR1500 D 2017.06.23

Resource notes:

NOTE 1: Included with engine See "Spare Parts" and "Engine Service Parts" pages for additional engine
replacement parts.

117



GM 3.0 liter - LP engine (air filtration system) 2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
1 0777-068 1 ENGINE GM 3.0L LP 1]
2 7-08-01324 1 BRKT-AIR CLEANER
3 7-13-07242 1 CLAMP-AIR CLEANER
4 7-24-04083 1 Luftfilter MITSUBISHI Die
5 2-00-03865 2 SCREW-HSHC .38-16 X1.25 ZINCPL 2]
6 2-00-04534 1 CAP SCREW 3/8-16 X 2.0 2]
7 56002667 2 Schraube 5/16-18 X.75
8 56001939 2 Flachdichtung 5/16
9 56002701 2 MUTTER 5-16-18 HEX JAM
10 7-33-02711 1 HOSE-INTAKE
11 56305240 1 TUBE WELDMENT [3]
12 7-33-02712 1 HOSE-INTAKE [4]
13 7-33-02714 1 HOSE-INTAKE
14 2-00-03778 1 HEX HD 1/8 NPT PLUG [5]
15 2-00-02216 5 Schlauchschelle
16 2-00-03407 1 CLAMP-WITTECK-10P
17 56900921 1 T-Stiick
18 56418381 1 Druckschalter
20 56478461 1 ANZEIGEGERAET
21 2-00-05678 1 FTG-1/4NPT STREET ELBOW BRASS
22 303000243 1 Sicherheitsventil "ALTO A [6]
Part Notes:
1] - IMPCO
NO LONGER AVAILABLE
[2] - Included with engine
3] - NO REPLACEMENT
[4] - EXPIRED ON 09/06/2022
[5] - EXPIRED ON 12/01/2023
[6] - STOCK COVERS GUARANTEE

118




GM 3.0 liter - LP engine (air filtration system) PSI 2017.11.02
CR1500 D 2018.02.14

13

14

Resource notes:

NOTE 1: Included with engine See "Spare Parts" and "Engine Service Parts" pages for additional engine
replacement parts.

119



GM 3.0 liter - LP engine (air filtration system) PSI 2017.11.02
CR1500 D 2018.02.14
Pos. Artikel-Nr. Menge Variante Notes
1 56385139 1 ENGINE-PSI 3.0L-LP 1]
2 56418381 1 Druckschalter
3 56478461 1 ANZEIGEGERAET
4 56900921 1 T-Stiick
5 7-08-01324 1 BRKT-AIR CLEANER
6 7-13-07242 1 CLAMP-AIR CLEANER
7 7-24-04083 1 Luftfilter MITSUBISHI Die
9 56001939 2 Flachdichtung 5/16
10 2-00-02216 5 Schlauchschelle
11 7-33-02714 1 HOSE-INTAKE
12 56002701 2 MUTTER 5-16-18 HEX JAM
13 56002667 2 Schraube 5/16-18 X.75
14 2-00-03865 2 SCREW-HSHC .38-16 X1.25 ZINCPL 2]
15 2-00-04534 1 CAP SCREW 3/8-16 X 2.0 2]
16 303000243 1 Sicherheitsventil "ALTO A 3]
Part Notes:
11 - PSI
NO REPLACEMENT
[2] - Included with engine
[3] - STOCK COVERS GUARANTEE

120




High torque drive wheel motor option
CR1500 D

\\\ SO AT |

SR R,

\\Q\\\v/ )\ /
N

TORQUE TO 475 FT-LB (DRY)
375 FT-LB (LUBRICATED)

121

2017.11.02
2017.06.23

TORQUE TO 70-90 FT-LB



High torque drive wheel motor option 2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
0780-710 1 Antriebsmotor m. hohem Drehmoment
56109737 1 Antriebsmotor
2-00-00776 1 Splint 125 X 1.5 STL ZN

122




Hopper high temp shutdown option 2017.11.02
CR1500 D 2020.02.14

(fg\\ DRILLHOLE TO

MOUNT BRACKET

123



Hopper high temp shutdown option 2017.11.02
CR1500 D 2020.02.14
Pos. Artikel-Nr. Menge Variante Notes
0780-727 1 HOPPER TEMP SENSOR OPTION
1 8-08-00803 1 BRKT-TEMP SWITCH
2 56418405 1 Thermoschalter CR 1400
3 56002127 1 Schraube Hex 3/8-16 x .75
4 56002769 1 Stopmutter 3/8-16
5 2-00-00049 2 Halbrundkopfschraube
6 56002768 2 1/4-20 NYLOC NUT
56383156 1 DECAL-HOPPER FIRE

124




2017.11.02

Hopper system - Filter and impeller (Includes Model 56379000)

CR1500 D

2019.01.22

125



Hopper system - Filter and impeller (Includes Model 563790043)7.11.02

CR1500 D 2019.01.22
Pos. Artikel-Nr. Menge Variante Notes
12 2-00-00491 1 GROMMET-RUB .75-.375
16 56002708 6 Stopmutter 1/4-20 [1]
23 56514893 1 AIR DEFLECTOR TOP
25 56514766 2 REAR CLAMP
26 56514767 1 DOOR FILTER ACCESS
26 56379151 1 DOOR-FILTER ACCESS GLOSSY [2]
27 56379106 1 BRACKET DOOR FILTER RH [2]
27 56514768 1 Turhalter rechts
28 56514769 1 BRKT-DOOR FLTR.ACCESS L.H.
28 56379110 1 BRACKET DOOR FILTER LH [2]
29 7-24-04046 1 Kassettenfilter [1]
29 56382784 1 Kassettenfilter Polyester [1]
30 56514770 1 FILTER CLAMP WELDMENT [1]
31 7-39-00027 2 Drehknopf, kpl. [1]
32 56514771 1 ARM SHAKER [1]
33 56514772 1 PLATE SHAKER MOTOR 7700/7760 [1]
34 0860-623 1 Riittlermotor, kpl. [1]
35 56514773 1 COVER SHAKER MOTOR [1]
36 56514774 1 Gewicht [1]
37 8-10-00036 1 Seilzug f. Seitenbesen
38 8-41-00040 2 Verschluss f. Filtergehae
39 7-29-00234 1 Dichtung
40 7-29-00235 1 Dichtung, Behalter
45 7-55-08146 1 PIN-SHAKER PIVOT [1]
46 2-00-03589 4 Hilse mit Stellschraube [1]
47 56514872 1 BRACKET FRONT CASTER [3]
48 56514776 1 NEST 7760 FRONT BUMPER
49 7-89-07423 2 Schweilteil, Bolzenhalter
51 25201B 2 Drehknopf, Saugfu
52 2-00-04345 1 Kabelbinder,
53 8-09-01082 2 BUSHING - UNIVERSAL
54 2-00-00594 2 Mutter 6kt- 1/4-20
59 2-00-02587 2 Sechskantschraube
60 56002098 20 Scheibe SAE 1/4 [1]
61 2-00-00221 8 Sechskantschraube
62 56001831 4 Schraube 1/2-13X1.25
63 2-00-02312 4 Scheibe
64 56001879 4 U-SCHEIBEN
65 2-00-00518 8 Scheibe
66 2-00-03575 12 Flachrundschraube [1]
67 2-00-02676 2 SCREW-HHC .50-13 X .75
68 2-00-00263 1 Stellschraube HSKCP [1]
69 56002841 2 NUT HEX NYL LOC-THIN 3/8 [1]
Part Notes:
[1] - (models 56514850, 56514852, 56514854)
[2] - (model 56379000)
EXPIRED ON 9/8/2017
[3] - EXPIRED ON 5/13/2020

126




Hopper system (HOPPER CONTROL VALVE) 2017.11.02

CR1500 D 2017.06.23

N

N

8-33-02328

8-33-02178 —=k, ”’
4

7-33-02225 —=£, :’

7-33-02194

7-33-02734
8-33-02201

127



Hopper system (HOPPER CONTROL VALVE) 2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
1 2-00-04926 2 Winkel 90Grad SAE6 auf ORS4
2 2-00-04970 2 Hydraulikfitting, gerade
3 2-00-04895 2 Hydraulikadapter
4 2-00-04917 2 FITTING-REDUCER SAE6 TO SAE4
5 8-88-00053 1 Regelventil

128




Hopper system (Obsolete Models 56379000, 56514850, 565148543017.11.02
CR1500 D 2019.01.22

S
” -~

-
[ models 56514850, 56514852, 56514854 |
-~

-~

-
rd
e

~ TORQUE TO
- 192 inzlbs

LOCTITE
\0 SETSCREW
Il o .@

NOTE:

ADJUST BRACKETS 50
DOOR CYLINDER TRAVELS
FULL STROKE TQ OPEN
AND CLOSE

LOCTITE
- SETSCREW

APPLY NEVER-SE IZE T
T0O ROD END BUSHINGS g

HOTE
ADHUSTAGHNST CYLICER
TOALTRHTE WHEN HOPPER
15 DOWN WITH EITHER
(OPEN OR CLOGED DOOR
HOPFER DOWN
SNTCHMOLNTIV

4 DUMP DOOR
SWITCH MOUNTING

KOTE: ADJUST TO ACTIVATE
WITH FULLY OPEN DOOR

129



Hopper system (Obsolete Models 56379000, 56514850, 565 %¢:854oe

CR1500 D 2019.01.22
Pos. Artikel-Nr. Menge Variante Notes
1 56514763 1 7760 VD HOPPER LC
1 56379157 1 WELDT- HOPPER GLOSSY [1]
2 56514764 1 BRACKET IMPELLER MT & GUARD [2]
3 0882-041 1 Hydraulikmotor, [2]
4 8-23-00012 1 Geblaselaufrad [2]
5 7-17-05013 1 Zylinder
6 7-55-08117 3 PIN
7 8-15-01003 6 Hilse mit Stellschraube
8 7-17-05020 1 Zylinder Behalter-
9 8-14-01010 1 Bligel, Entleerzylinder
10 7-55-08127 1 HINGE PIN-HOPPER
11 7-29-00233 2 Dichtung, Entleerungstir
13 56514897 1 CLAMP HOPPER FLAP
13 56379092 1 CLAMP HOPPER FLAP [3]
14 7-25-08068 1 Klappe Halterung
15 56379080 1 DOOR HOPPER DUMP [4]
15 56514765 1 7760 HOPPER DUMP DOOR
16 56002708 31 Stopmutter 1/4-20
17 7-55-08121 1 Stift, links
18 7-68-05019 1 Turdichtung, aulRen
19 56514896 1 INNER SEAL STRAP
19 56379088 1 INNER SEAL STRAP [3]
20 56514895 1 OUTER SEAL STRAP
21 7-68-05014 2 Tirdichtung Seiten
22 56514894 2 CLAMP DOOR SIDE SEAL
22 56379087 2 CLAMP DOOR SIDE SEAL [3]
24 7-68-05018 1 Dichtung, Entleerungstiir
41 2-00-00776 2 Splint 125 X 1.5 STL ZN
42 2-00-02558 1 Schmiernippel
44 2-00-00566 4 Fitting Alemite 1610-BL
50 8-82-00058 2 Schalter fuer Platine
54 2-00-00594 6 Mutter 6kt- 1/4-20
55 7-21-04041 1 EDGING-HOPPER
56 2-00-02227 1 KEY-SQ .125X.75 STL [2]
57 2-00-04603 2 Schlauchschelle (doppelt)
58 56514777 1 BKT SAFETY ARM STOP [5]
59 2-00-05382 2 HOLE PLUG .812
60 56002098 17 Scheibe SAE 1/4
61 2-00-00221 33 Sechskantschraube
65 2-00-00518 16 Scheibe
66 2-00-03575 12 Flachrundschraube
70 56002025 4 NUT HEX 5/16-18 [6]
71 2-00-00530 8 Sicherungsscheibe [2]
72 56001939 8 Flachdichtung 5/16 [2]
73 56002667 4 Schraube 5/16-18 X.75 [2]
74 2-00-02655 4 SCR.-HHC .313-18X4.50 GR5 ZN [2]
75 2-00-00402 2 Flachscheibe
76 2-00-03412 1 Mutter
77 2-00-00484 1 Distanzscheibe
78 2-00-01372 4 Mutter
79 310USP 5 WASHER EXTERNAL STAR 3/16
80 2-00-00090 4 Schraube
81 2-00-00432 2 Scheibe
82 2-00-03170 2 Distanzstlick
83 2-00-04841 2 Mutter
84 2-00-05277 2 Innensechskantschraube
85 2-00-00466 4 Scheibe
86 2-00-00460 2 WSHR-FLAT .438X.192X.031 STL.

130




Hopper system (Obsolete Models 56379000, 56514850, 565148543017.11.02

CR1500 D 2019.01.22
Part Notes:
11 - (model 56379000)
EXPIRED ON 9/8/2017
2 - (models 56514850, 56514852, 56514854)
3] - (model 56379000)
[4] - (model 56379000)
EXPIRED ON 9/8/20217
5] - NOLONGER AVAILABLE
6] - (models 56514850, 56514852, 56514854)

EXPIRED 20.03.12

131



Hydraulic hose system

2017.11.02
CR1500D 2019.01.22
19
."II N

2

(&) TO RETURN MANIFOLD

@ FROMRESERVOIR

/_ _ .. TODOUBLE GEAR PUMP
| PRIORITY PORT - TOP
P — TO DOUBLE GEAR PUMP
C SECONDARY PORT - BOTTOM
| TOPOWER §.j TOVAC MOTOR
STERNG RECOVERY TANK

Resource notes:

56379000.

NOTE 1: Components of 0760-962, VD hydraulic hose kit. NOTE 2: Components of 0760-961, common hydraulic
hose kit. NOTE 3: Diesel Only NOTE 4: Components of 56379136, Hydraulic Hose Kit which is only used on model

132



Hydraulic hose system 2017.11.02
CR1500 D 2019.01.22
Pos. Artikel-Nr. Menge Variante Notes

1 8-33-02277 2 Verbindungsschlauch [1]
3 8-33-02328 1 HYDRAULIKSCHLAUCH [1]
4 7-33-02194 1 Hydraulikschlauch [2]
5 56379131 1 HOSE HYD ORS 8-STR X STR 60 LG [3]
5 7-33-02332 2 Schlauch .50 Innen- 80RS [4]
7 8-33-02195 1 Hydraulikschlauch [5]
7 8-33-02327 1 SCHLAUCH NR. 8 X 94 0-0 [6]
8 7-33-02225 1 SCHLAUCH D4 9/16-16 L38 [6]
9 7-33-02189 2 Hydraulikschlauch [6]
10 8-33-02218 1 Schlauch, 25 Innen-, [1]
11 8-33-02178 1 Hydraulikschlauch [1]
12 7-33-02223 2 HYDRAULIKSCHLAUCH [6]
13 8-33-02202 1 Hydraulikschlauch [6]
15 7-33-02191 1 Hydraulikschlauch [6]
17 7-33-02225 1 SCHLAUCH D4 9/16-16 L38 [6]
18 8-33-02218 1 Schlauch, 25 Innen-, [6]
19 8-33-02320 2 SCHLAUCH 4X64
20 7-33-02327 1 Hydraulikschlauch
21 7-33-02334 1 Hydraulikschlauch [6]
22 7-33-02546 1 Hydraulikschlauch [6]
24 8-33-02214 2 Schlauch - 8-8 [6]
26 7-33-02403 1 Hydraulikschlauch [6]
27 8-33-02178 1 Hydraulikschlauch [1]
28 8-33-02201 1 HOSE-HYD-A4-1A4-1B4-457 [1]
29 8-33-02189 1 HOSE-HYD-A1-1A1-1A1-1676 [6]
32 7-33-02326 1 SCHLAUCH 8X17 0-90-ORS
33 2-00-04987 1 Hydraulikfitting
38 7-33-02190 1 Hydraulikschlauch [6]
39 7-33-02332 1 Schlauch .50 Innen- 80RS [4]
39 56379132 1 HOSE HYD ORS 8-90 X STR 60 LG [3]
40 2-00-05353 1 FITTING-90 DEG. ELBOW [7]
Part Notes:
[1] - Components of 0760-962, VD hydraulic hose kit. /

Components of 56379136, Hydraulic Hose Kit which is only used on model 56379000.
[2] - Components of 0760-962, VD hydraulic hose kit./

Components of 56379136, Hydraulic Hose Kit which is only used on model 56379000.
[3] - NO LONGER AVAILABLE

Components of 56379136, Hydraulic Hose Kit which is only used on model 56379000.
[4] - Components of 0760-962, VD hydraulic hose kit.
[5] - Diesel Only
[6] - Components of 0760-961, common hydraulic hose kit.
[7] - Clamp added in production on machines Serial No. 1000065486 and above.

133




Hydraulic reservoir, filter and fittings 2017.11.02
CR1500 D

2019.01.22

TO CASE DRAIN ON
DUST CONTROL MOTOR

TO CASE DRAIN ON
SQUEEGEE VAC MOTOR

TO CYLINDER
CONTROL VALVE (T-PORT)

TO AUXILIARY PUMP
ON TRANSMISSION

Resource notes:

NOTE 1: Used on machines up to Serial No. 1000032514. NOTE 2: Used on machines Serial No. 1000032514 and
above.
NOTE 3: Manual Dump Only.

134



Hydraulic reservoir, filter and fittings 2017.11.02

CR1500 D 2019.01.22
Pos. Artikel-Nr. Menge Variante Notes

1 56508846 1 ELBOW BARBED HYD FITTING

2 2-00-05261 2 Einsatz 1/4-20

3 56514778 1 COVER RESERVOIR 7760

4 2-00-00049 14 Halbrundkopfschraube

5 56002093 2 SCR HEX HD 1/4-20 X 1.00

6 2-00-00518 2 Scheibe

7 2-00-00519 14 Sicherungsscheibe

8 2-00-02220 1 Schlauchschelle, [1]

9 56329145 1 BRIEDE

10 2-00-03940 6 Sechskant-Gewindeschneid-

11 2-00-04895 3 Hydraulikadapter

12 2-00-05073 1 HYD FITTING 1 NPT-HOSE

13 2-00-05362 1 Innensechskantstopfen

14 7-24-04031 1 Ruickstromfilter, integr.,

15 56107825 1 CAP-FILLER

16 8-21-04055 12 EDGING-POWER PANEL

17 8-48-05034 1 Fillstandsanzeige

18 8-24-04115 1 Sieb, Hydraulikbehalter [2]

19 2-00-05354 1 Fitting 90 Grad-Bogen [2]

20 7-33-02331 1 Hydraulikschlauch [2]

21 56109710 1 SUCTION HOSE [3]

22 7-33-02225 1 SCHLAUCH D4 9/16-16 L38

23 7-33-02224 1 HYDRAULIKSCHLAUCH

24 7-33-02333 1 Schlauch .25 Innen- 40RS

25 2-00-05177 1 PLUG-SAE O-RING BOSS 7/16-20 [4]

26 7-33-02244 1 Hydraulikschlauch [4]

Part Notes:

[1] - REPLACED BY 56131601

[2] - Used on machines up to Serial No. 1000032514.

[3] - Used on machines Serial No. 1000032514 and above.

[4] - Manual Dump Only.

135




Hydraulic Schematic

CR1500 D

2200
PsI

POWER STEERIN(

SQUEEGEE
6150 VACUUM
v MOTOR

SQUEEGEE
DECK

2017.11.02
2013.04.02

CYLINDER

'SCRUB
DECK

(CYLINDER
c1

HOPPER
CONTROL
VALVE

A

LIFT CYLINDER

OIL
COOLER

]

DUMP CYLINDER

(]

|

CYLINDER
L R
POWER
STEERING
UNIT 05
m
it
P T

P4882A/1-06

DRIVE 8 AUXILIARY
PUMP

2500
psi

P| MAIN CONTROL |T1
VALVE

RESERVOIR



Hydraulic Schematic 2017.11.02
CR1500 D 2013.04.02

| Pos. |  Artikel-Nr. | Menge | Variante Notes

137



Instrument panel conections (model 56379000) 2017.11.02
CR1500 D 2023.01.04

SIDE BROOM MAIN BROOM
SWITCH SWITCH

SQUEEGEE

o B
SWITCH BRUSH
= \ /l DECK
SWITCH
:.\ REC HIGH
6 \ LIGHT
)
soL Low

LIGHT

ROTATION @
SWITCH

#46 WIRE
O

GROUND

\CONNECT TOWIRENO 43

138



Instrument panel conections (model 56379000) 2017.11.02

CR1500 D 2023.01.04
Pos. Artikel-Nr. Menge Variante Notes

1 56001954 3 WSH FLT SAE 10

2 56001993 3 SCR PAN HD PHIL 10-24X.50

3 56002832 3 6-Kt Mutter Nylon

5 56379027 1 DECAL CONTROLFRON INST PANEL

6 56379028 1 DECAL TOP CONTROL PANEL

7 56379034 1 INSTRUMENT PANEL [1]

8 56379142 1 PANEL-CIRCUIT BREAKER GLOSSY [2]

9 56379127 1 SWITCH DPST ON-OFF [3]

10 56478363 1 STUNDENZAEHLER

11 56516763 1 BRACKET-RELAY

14 0795-186 1 7760 INSTRUMENT PANEL HARNESS

15 56384050 10 Schalter mit Abdeckung

16 56418387 6 Relais, SPDT

18 8-90-07434 1 WIRE-WING

19 56482044 1 Volt-Meter f.CR1300

20 7-40-05028 4 Lampe

21 7-82-00026 1 KEY SWITCH-ANTI RE-START

21a 2-60-02272 1 Passfeder 3400

22 8-11-00044 10 Manschette

23 8-48-05027 1 Anzeige Oldruck

24 8-48-05028 1 Anzeige Wassertemperatur

25 8-48-05032 1 Fillstandsanzeige

26 8-64-00008 10 Schutzschalter 15 A

28 8-82-00024 1 Starterknopf

29 56395428 1 WIRE ASSY E00258 [2]

30 0795-111 1 HARNESS-CIRCUIT BREAKER

31 56900691 1 WIRE RS 14 GA. RED E00048

32 8-11-00015 2 SPADE TERMINAL-MALE [4]

Part Notes:

[1] - NO LONGER AVAILABLE

[2] - EXPIRED ON 9/8/2017

[3] - EXPIRED ON 09/20/2021

[4] - Not shown

139




Instrument panel connections 2019.01.04
CR1500 D 2023.01.04

30)

SIDE BROOM
SWITCH

SQUEEGEE
DECK SWITCH

BRUSH
DECK SWITCH

REC. HIGH

SHAKER MOTOR
SWITCH

GLOWPLUG
SWITCH

56514760 REF

140



Instrument panel connections 2019.01.04
CR1500 D 2023.01.04
Pos. Artikel-Nr. Menge Variante Notes
1 56001954 2 WSH FLT SAE 10
2 56001993 2 SCR PAN HD PHIL 10-24X.50
3 56002832 2 6-Kt Mutter Nylon
4 56478363 1 STUNDENZAEHLER
5 56516763 1 BRACKET-RELAY
6 56384050 3 Schalter mit Abdeckung
7 56384050 6 Schalter mit Abdeckung
8 8-18-00516 1 DECAL-7760 INSTRUMENT PANEL
9 8-18-00517 1 DECAL-7760 FRONT INSTR PANEL
10 56418387 4 Relais, SPDT
13 56514757 1 INSTRUMENT PANEL WLDMT
14 56514758 1 PANEL CIRCUIT BREAKER MOUNT
15 2-00-04896 2 Abdeckung f. Anzeige 1]
16 2-00-04942 1 PLUG - HOLE [2]
17 7-40-05028 2 Lampe
18 7-82-00026 1 KEY SWITCH-ANTI RE-START
18a 2-60-02272 1 Passfeder 3400
19 8-11-00044 10 Manschette
20 56482044 1 Volt-Meter f.CR1300
21 8-48-05027 1 Anzeige Oldruck
22 8-48-05028 1 Anzeige Wassertemperatur
23 8-48-05032 1 Fillstandsanzeige [3]
24 8-64-00008 10 Schutzschalter 15 A
26 8-82-00024 1 Starterknopf
27 0795-186 1 7760 INSTRUMENT PANEL HARNESS
28 0795-111 1 HARNESS-CIRCUIT BREAKER
29 8-90-07434 1 WIRE-WING
30 7-11-04035 1 KIT LOW LP INDICATOR 7760 [4]
31 56384747 2 SWITCH-ROCKER SPST-NO 20A 125V
Part Notes:
1] - MD MODELS
SEE PI2017-002
[2] - EXPIRED ON 7/3/2023
[3] - GASOLINE AND DIESEL ONLY
[4] - LPGONLY

141




Lights and turn signals option 2017.11.02
CR1500 D 2019.01.24

Resource notes:
NS = Not Shown

142



Lights and turn signals option 2017.11.02
CR1500 D 2019.01.24
Pos. Artikel-Nr. Menge Variante Notes

1 56381888 1 BRACKET-HEADLIGHT LEFT WELDT [1]
2 56381890 1 BRACKET-HEADLIGHT RIGHT WELDT [1]
3 7-40-05046 1 Scheinwerfer - 1 Paar [2]
4 2-00-04877 16 SHCS 1/4-20X1 SS LOK STRIP [1]
5 56009064 16 Unterlegscheibe
6 8-82-00027 1 Lichtschalter [3]
7 2-00-00049 2 Halbrundkopfschraube
8 56384023 1 BRAKE SWITCH BRKT KIT
9 56002006 2 WSH FLT SAE 6
10 2-00-00519 2 Sicherungsscheibe
11 2-00-00605 2 Mutter 6kt- 10-24x.375x.
12 56002768 20 1/4-20 NYLOC NUT
13 56384749 2 LIGHT-TAIL/BRAKE-RED-12/24VDC
14 56514885 2 BRACKET REAR LIGHT [4]
15 2-00-05261 8 Einsatz 1/4-20
16 2-00-00049 20 Halbrundkopfschraube
17 7-40-05048 4 LIGHT-SIDE MARKER-AMBER [5]
18 8-82-00025 1 Blinkschalter komplett [6]
NS 8-40-05030 4 Instrumenten Beleuchtung
NS 2-00-04578 11 Anschlussklemme - Rund-
NS 8-11-00015 1 SPADE TERMINAL-MALE
NS 7-90-07229 1 WIRE - DUST VAC OPTION [7]
NS 2-14-03197 1 Scheibe, Ventilsitz, [7]
NS 2-00-05183 1 SPADE TERMINAL-FEMALE
Part Notes:
11 - NO REPLACEMENT
[2] - (2 headlights)

REPLACED BY 56395361
[3] - EXPIRED USE 56384743
[4] - EXPIRED ON 1/9/2017
[5] - EXPIRED ON 06/18/2020
[6] - EXPIRED ON 08/08/2019
7 - EXPIRED ON 04/08/2022

143




2017.11.02

Lights options

CR1500 D

2017.07.24

Resource notes:

Not Shown

NS =

144



Lights options 2017.11.02
CR1500 D 2017.07.24
Pos. Artikel-Nr. Menge Variante Notes

00 56514868 1 HEAD TAIL INSTRUMENT LT OPTION
00 56514868 1 HEAD TAIL INSTRUMENT LT OPTION
1 56381888 1 BRACKET-HEADLIGHT LEFT WELDT [1]
2 56381890 1 BRACKET-HEADLIGHT RIGHT WELDT [1]
3 7-40-05046 1 Scheinwerfer - 1 Paar [2]
4 2-00-04876 16 Schraube
5 56009064 16 Unterlegscheibe
6 8-82-00027 1 Lichtschalter [3]
7 2-00-00049 2 Halbrundkopfschraube [4]
8 56384023 1 BRAKE SWITCH BRKT KIT [4]
9 56002006 2 WSH FLT SAE 6 [4]
10 2-00-00519 2 Sicherungsscheibe [4]
11 2-00-00605 2 Mutter 6kt- 10-24x.375x. [4]
12 56002768 8 1/4-20 NYLOC NUT
13 56384749 2 LIGHT-TAIL/BRAKE-RED-12/24VDC
14 56514885 2 BRACKET REAR LIGHT [5]
15 2-00-05261 8 Einsatz 1/4-20
16 2-00-00049 8 Halbrundkopfschraube
NS 8-40-05030 4 Instrumenten Beleuchtung
NS 2-00-04578 6 Anschlussklemme - Rund-
NS 8-11-00015 1 SPADE TERMINAL-MALE
NS 7-90-07229 1 WIRE - DUST VAC OPTION [6]
NS 2-00-05183 1 SPADE TERMINAL-FEMALE
Part Notes:
[1] - NO REPLACEMENT
[2] - (2 headlights)

REPLACED BY 56395361
[3] - EXPIRED USE 56384743
[4] - (56514867 only)
[5] - EXPIRED ON 1/9/2017
[6] - EXPIRED ON 04/08/2022

145




LP fuel tank assembly - LP 2017.11.02
CR1500 D 2017.06.23

ATTACH TO FITTING
2400-05942 FROM
ASSEMBLY 71074CE-SHT01-04

ATTACH TO RELIEF
VALVE 7-88-00117
FROM ASSEMBLY
T10T4CE-SHTO1-04

ROUTE HOSE ALONG WITH 56108115
& 56108116 TO ENGINE - WIRE TIE

Resource notes:

See "Spare Parts" and "Engine Service Parts" pages for additional engine replacement parts.

146



LP fuel tank assembly - LP 2017.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

1 56109115 1 TUBE LP FUEL

2 56109116 1 HOSE ASSY LPG

3 56109117 2 CLAMP-HOSE-SINGLE-9.5MM

4 56109118 1 HOSE ASSY LPG

5 56109119 1 HOSE LP VAPOR

6 56305505 1 ADAPTER SAE 45 DEGREE

7 2-00-00220 2 6-kantschraube .25-20x6.3

8 56002663 7 SCR HEX HD 3/8-16x1.00

9 56001939 4 Flachdichtung 5/16

10 2-00-00518 2 Scheibe

11 56002708 2 Stopmutter 1/4-20

12 56002701 4 MUTTER 5-16-18 HEX JAM

13 2-00-01769 1 Schraube 20 x 1.75 [1]

14 2-00-02310 4 Sicherungsring

15 56001874 1 Sechskantschraube 1/4

16 56002221 4 SCR HEX HD 5/16-18 X 1.00

17 56002098 2 Scheibe SAE 1/4

18 2-00-03815 2 FTG-3/8 TUBE X 1/4 NPT 90 DEG

19 2-00-05997 1 FTG-3/8 HOSE BARB BULKHEAD

20 56456624 1 Vent, 1/4 NPT f. CR 1300

21 2-00-06555 1 FITTING-BULKHEAD 1/4 NPT 3 WAY

22 56002769 3 Stopmutter 3/8-16

23 7-11-04035 1 KIT LOW LP INDICATOR 7760

24 56514887 2 WELDMENT COLLAR

25 56369675 1 Steckverbindung

26 7-43-05004 1 WELDMENT - LOCK

27 7-50-05143 2 PAD

28 56514839 1 GUARD LP TANK

29 8-56-05023 1 BRASS ELBOW-1/4 X 3/8 FLARE

30 8-56-05050 1 FTG-1/4 NPT X 3/8 SAE FLARE

31 56456590 1 Gas Tank

Part Notes:

)

- EXPIRED ON 7/3/2023

147




Machine harness routing diagram (gas/LP/diesel)

CR1500 D

A

39 — |

6,24,25,36,37 —___|
T

22— |

6243637 — |

2020.02.14
2020.02.14

—38

) RECOVERY TANK (| B
\ (BACK WALL)

\)%

T
SSINUYH 13NVd
INIWNYLSNI WOY¥

SOLUTION

LOW FLOAT

29

SEE INSTRUMENT N
PANEL

/// B g =

, | /

\\ i I //
N 342620 28 -

-—— {
/ N = RS \\
' =00 OO0 |
SOLUT\ONTANK 7/ RECOVERY ::I |
D ~ (NSIDEWALL) TANK \ 0o O O oo |
it
\
DAY AR QI
=3 ; BN L\ ‘ o = @ o/
H D : L5 g o9 11
o o=
HE
3
mo \/ m
52 v E
ZZ vo s TAPE INDIVIDUALLY
3 22 z= WHEN NOT USED
= = >=
= z
33 %8 ] _ 28
/ *'3 2% i \ 22 Foot pedal prox. connectors
29 mao Wires 12,55, & 46=Ri
i @; 2 Wires 1286, & d6-Forard
=
‘ im
[l
FUEL TANK
ms
3=
25
me
£33
22

7/F

\\

43 44, 45 46 / \
13 3 16 5 17
NOTE THESE (3) WIRES MUST EXIT
MAIN HARNESS IN THE MIDDLE 3029131‘33

OF THE OPENING FOR LIGHT
OPTIONS FOR THE REST OF
THE HARNESS TO FIT.

148



Machine harness routing diagram (gas/LP/diesel) 2020.02.14
CR1500 D 2020.02.14
Pos. Artikel-Nr. Menge Variante Notes
1 7-82-00017 Ref. Schwimmerschalter
2 7-82-00021 Ref. Schwimmerschalter
3 1467085000 Ref. BATTERY START 12V 77 AH PKD
0875-057 Ref. BATTERY MAINTENANCE FREE [1]
4 8-09-01083 1 Buchse - Verbindung [2]
5 2-00-05171 1 BAT TERMINAL COVER RED
6 56002127 Ref. Schraube Hex 3/8-16 x .75
7 56442054 Ref. HORN 12 Vsiehe 145 3801 000
8 7-90-07515 Ref. BATTERY CABLE-NEGATIVE
7-90-07262 Ref. CABLE - BATTERY NEGATIVE
9 2-00-04952 1 BOOT PROTECTIVE
11 0795-187 1 Kabelbaum Maschine
12 2-00-03060 Ref. SCREW-THM 10-24X.25 [3]
13 7-13-07096 26 CLAMP-ADJUSTABLE
14 7-90-07514 Ref. BATTERY CABLE-POSITIVE
7-90-07280 Ref. WIRE POSITIVE + BAT. CABLE
15 0880-705 Ref. Filterrittler [4]
16 8-09-01081 1 BUSHING-SNAP
17 2-00-05173 Ref. BAT TERMINAL COVER BLK
18 8-90-07433 1 WIRE-HOPPER SHAKER
19 2-00-04551 2 Anschlussklemme
20 56486112 3 Kabelklammer
21 2-00-03061 Ref. SCW-PH.TR.HM 10-24 X .50 ZN
22 2-00-04345 39 Kabelbinder,
23 2-00-00056 Ref. Schraube
24 2-00-03829 Ref. Sicherungsscheibe, innen-
25 2-00-02360 Ref. Sechskantmutter
26 2-00-00519 4 Sicherungsscheibe
27 2-00-00460 Ref. WSHR-FLAT .438X.192X.031 STL.
28 0875-087 1 DIODE ASSEMBLY
29 2-00-00183 2 Flachrundschraube
30 2-00-00518 2 Scheibe
31 2-00-00594 2 Mutter 6kt- 1/4-20
32 8-90-07328 1 WIRE CONTACTOR TO SHUNT
33 2-00-00498 2 Scheibe
34 2-00-00605 4 Mutter 6kt- 10-24x.375x.
35 0795-164 1 Schacht f. Kabelstrang
36 2-00-00402 2 Flachscheibe
37 2-00-03829 2 Sicherungsscheibe, innen-
38 2-00-03878 1 GROM-RUB
39 0795-221 1 HARNESS-POWER 7760 GM 3.0L
40 56462360 4 CONN WR PK MALE 2 W
41 56462361 4 CONN.WR.PK.2 WAY FE
42 56409310 8 PLUG CAVITY WP
43 2-00-04603 2 Schlauchschelle (doppelt)
44 56002155 2 SCR HEX 1/4-20 X .75
45 56002098 2 Scheibe SAE 1/4
46 56002708 2 Stopmutter 1/4-20
47 56056215 1 GROMMET EOOO59 [5]
Part Notes:
1] - NOTFOR SALE IN EU
[2] - (Liquid Tight) # Used only with 0789-728 Clogged Filter Indicator Option.
[3] - NO LONGER AVAILABLE
[4] - EXPIRED NO REPLACEMENT
[5] - GUARANTEE DATE EXPIRED

149




Main broom assembly 2017.11.02
CR1500 D 2017.11.22

SEE BROOM /
LIFT LINKAGE

150



Main broom assembly 2017.11.02

CR1500 D 2017.11.22
Pos. Artikel-Nr. Menge Variante Notes

1 0882-040 1 Hydraulikmotor f.

2 2-00-00722 1 Scheibenfeder

3 8-16-00041 1 Schweilteil - Antrieb

4 2-00-02310 6 Sicherungsring

5 56002127 6 Schraube Hex 3/8-16 x .75

6 8-33-09046-1 1 Nabe

7 8-58-05160 1 Sicherungsplatte, Antrieb

8 2-00-00518 7 Scheibe

9 2-00-03039 3 Inbusschraube

10 1 SEE BROOM OPTIONS [1]

11 2-00-00522 1 Sicherungsscheibe

13 2-00-04889 1 Kugellager

14 2-00-04886 2 Schraube Hauptkehrwalze

15 8-33-09090 1 Spannrolle Hauptkehrwalze

16 8-16-00039 1 Schweilteil - Hauptkehr-

17 56514825 2 PIVOT COLLAR WELDMENT

18 2-00-04943 2 Bolzen 3/8x1,5

19 2-00-00221 8 Sechskantschraube

20 7-16-07274 2 Platte Dichtungsabdeckung

21 7-29-00148 3 Dichtung- Kehrwalzenraum

22 7-70-05137 1 Welle

23 7-55-08119 2 Stift, links

24 7-03-04151 1 Schweilteil, rechts,

24 7-03-04152 1 Schweilteil, links,

25 56514827 2 CLAMP END

26 2-00-02587 4 Sechskantschraube

27 2-00-00586 4 Sechskant-Sicherungs-

28 2-00-00530 4 Sicherungsscheibe

29 56002938 4 WSH FLT SAE SS 5/16

30 2-00-03997 2 Lager

31 2-00-00196 4 Flachrundschraube

32 56514826 1 BROOM CHAM SHAFT WELDMENT

33 8-55-08098 4 Aufnahmestift - Besen-

34 2-00-04887 1 Schraube Hauptkehrwalze

35 2-00-04890 1 Haltering Walzen-

36 2-00-02558 2 Schmiernippel

37 8-75-01157 1 Druckscheibe

38 2-00-00432 4 Scheibe

Part Notes:

)

- SEE BROOM OPTIONS

151




Main broom lift linkage 2017.11.02
CR1500 D 2019.01.22

152



Main broom lift linkage 2017.11.02

CR1500 D 2019.01.22
Pos. Artikel-Nr. Menge Variante Notes

1 56514828 1 CRANK WELDMENT 7700 MAIN BROOM

2 56514829 2 LINK BROOM LIFT

3 56001834 1 Schraube 5/16-18 x 1,25

4 2-00-02369 2 Sicherungsmutter

5 2-00-05059 1 SCW-HHC 1/2-13 X 3.75 SS

6 7-41-05084 2 Hebel

7 7-89-06700 1 BRACKET

8 2-00-00039 2 SCREW-RHM 10-24 X 1.00 ZN

9 56002093 4 SCR HEX HD 1/4-20 X 1.00

10 56002667 1 Schraube 5/16-18 X.75

11 2-00-00498 2 Scheibe

12 2-00-00518 6 Scheibe

13 2-00-00530 4 Sicherungsscheibe

14 2-00-00566 1 Fitting Alemite 1610-BL

15 56002025 1 NUT HEX 5/16-18 [1]

16 2-00-00594 6 Mutter 6kt- 1/4-20

17 56002768 2 1/4-20 NYLOC NUT

18 56002037 2 SCR HEX 5/16-18 X .88

19 56001874 2 Sechskantschraube 1/4

20 2-00-03382 1 Klemmscheibe,

21 2-00-03589 1 Hilse mit Stellschraube

22 56002098 4 Scheibe SAE 1/4

23 56002770 1 Mutter 1/2 - 13

24 2-00-05982 2 WASHER FELT

25 7-08-00493 1 BRACKET

26 7-09-01057 2 Buchse, Birstenabhebung

27 7-15-01022 1 COLLAR W/SETSCR. .7500D/.380I1D

28 7-31-06059 2 Griff

29 7-41-05082 1 Hebel fiir Hauptkehrwalze

30 7-42-05086 1 Verbindungsstiick

31 7-66-00142 1 ROD-ADJUSTING

32 7-76-00130 2 SPRING CONICAL

33 8-39-00003 1 Drehknopf - Regelung

Part Notes:

[

- EXPIRED 20.03.12

153




Main broom motor and fittings 2017.11.02

CR1500 D 2017.06.23
4 .
//'_ TO PRESSURE PORT OF
/// NG DUST CONTROL MOTOR
o
,/'//'. " \
/,/ " ¥ //_’ 1
2 - /,_/ !
/,//" - 4
A 4 TO"1" PORT ON MAIN )
_ N 3 CONTROL VALVE ey
. 2 L
. 6
- \ :
—_— —
~ TO RETURN MANIFOLD

TO UNION FITTING THEN
TO PRESSURE PORT OF 5
DUST CONTROL MOTOR

P-4381-2/9607

154



Main broom motor and fittings 2017.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

1 0882-040 1 Hydraulikmotor f.

1 56479577 1 Dichtsatz [1]

2 2-00-04885 2 Hydraulik-Fitting

3 8-33-02214 1 Schlauch - 8-8

4 2-00-04895 1 Hydraulikadapter

5 8-33-02200 1 Hydraulikschlauch

6 2-00-04987 1 Hydraulikfitting

Part Notes:

[1] - Service part

155



Main control valve and fittings 2020.02.11
CR1500 D 2020.02.14

TO HOPPER DUMP VALVE

Sv2 <N
£

TO RETURN MANIFOLD

TO PORT "2" ON TO DUST CONTROL MOTOR

SIDE BROOM VALVE
TO MAIN BROOM MOTOR (BOTTOM PORT)

"\—T0 AUXILIARY PUMP

156



Main control valve and fittings 2020.02.11

CR1500 D 2020.02.14
Pos. Artikel-Nr. Menge Variante Notes

1 7-88-00071 1 Ventil

2 2-00-04970 4 Hydraulikfitting, gerade

3 2-00-04885 2 Hydraulik-Fitting

4 2-00-04892 1 Hydraulikadapter

5 8-33-02326 Ref. HYDRAULIKSCHLAUCH

5 7-33-02325 Ref. Hydraulikschlauch

6 7-33-02205 Ref. Hydraulikschlauch

7 7-12-02003 2 Einsatz Magnetventil [1]

8 7-12-02004 1 Einsatz Magnetventil

9 7-14-07005 2 Spule

10 7-12-02002 1 Einsatz Uberdruckventil [2]

9 2-00-04978 1 Hydraulikfitting

11 2-00-04895 1 Hydraulikadapter

12 7-12-02001 1 Einsatz Sicherheitsfluss- [3]

13 2-00-04986 2 SCW-HHC .25-20 X 4.50 GR5 ZN

14 2-00-00518 2 Scheibe

15 2-00-00594 2 Mutter 6kt- 1/4-20

16 56002098 6 Scheibe SAE 1/4

18 2-00-04895 1 Hydraulikadapter

18 2-00-04885 1 Hydraulik-Fitting

Part Notes:

[1] - EXPIRED NO REPLACEMENT

[2] - EXPIRED ON 3/3/2015

[3] - EXPIRED ON 12/16/2011

157




2017.11.02

Main frame

CR1500 D

2019.01.22

158



Main frame 2017.11.02
CR1500 D 2019.01.22
Pos. Artikel-Nr. Menge Variante Notes
1 2-00-02369 1 Sicherungsmutter
2 2-00-05261 4 Einsatz 1/4-20
3 56002665 2 SCR HEX THD TO HD 1/2-13
4 2-00-05807 2 3/4 SPRING WASHER
5 2-00-05187 1 Bolzen CARR.38
6 2-00-00530 8 Sicherungsscheibe
7 2-00-00221 4 Sechskantschraube
8 8-21-04015 1 MOULDING-RUBBER
9 56514815 1 COVER STEERING GEAR ASSY
10 56379152 1 COVER-SUPPORT WING LH GLOSSY [1]
10 56514813 1 COVER SUPPORT WING LH
11 56379159 1 COVER-SUPPORT WING RH GLOSSY [1]
11 56514814 1 COVER SUPPORT WING RH
12 7-21-04030 1 EDGING
13 7-21-04031 6 Kantenleiste Bursten-
14 56001939 8 Flachdichtung 5/16
15 2-00-05255 1 NUT-FIBRE .75-10 ZINC PL
16 56009016 2 NUT HEX JAM 1/2-13 1/4-20
17 2-00-04721 1 GROMMET
18 2-00-00225 4 Sechskantschraube
19 56002667 4 Schraube 5/16-18 X.75
20 7-75-01167 1 SPACER
21 7-81-00189 1 SAFETY ARM
22 56002098 4 Scheibe SAE 1/4
23 2-00-00518 4 Scheibe
24 2-00-03855 1 Flachrundschraube [2]
25 2-00-03829 1 Sicherungsscheibe, innen- [2]
26 56416517 1 STRAP STATIC [2]
27 56002098 1 Scheibe SAE 1/4 [2]
28 56002769 1 Stopmutter 3/8-16 [2]
29 7-21-04044 3 EDGING ACCESS PANEL SMART 2000 [1]
Part Notes:
[1] - model 56379000
EXPIRED ON 9/8/2017
[2] - model 56379000

159




Mitsubishi S4Q2 Tier 2 - diesel engine (air filtration system) 2017.11.02
CR1500 D 2017.06.23

71082-4/2-06

Resource notes:

See "Spare Parts" and "Engine Service Parts" pages for additional engine replacement parts.

160



Mitsubishi S4Q2 Tier 2 - diesel engine (air filtration system) 2017.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

1 7-08-01206 1 BRKT AIR FILTER S4Q2 7760

2 56482621 1 BAND ASSY

3 7-24-04083 1 Luftfilter MITSUBISHI Die

4 7-33-02613 1 HOSE AIR INTAKE S4Q2 7760

5 2-00-05042 4 LK WASH HELICAL SPR M10 MEDIUM

6 2-00-05958 4 SCREW HHC M10 X 1.25 X 20MM

7 56001939 2 Flachdichtung 5/16

8 56002701 2 MUTTER 5-16-18 HEX JAM

9 56001834 2 Schraube 5/16-18 x 1,25

10 2-00-02216 1 Schlauchschelle

11 2-00-02217 1 Schlauchschelle

12 2-00-05004 1 PIPE NIPPLE .13 NPT

13 56478461 1 ANZEIGEGERAET

161




Mitsubishi S4Q2 Tier 2 - diesel engine (fan, exhaust, hoses) 2017.11.02
CR1500 D 2017.11.22

Resource notes:

See Spare Parts and Engine Service Parts pages for additional engine replacement parts.

162



Mitsubishi S4Q2 Tier 2 - diesel engine (fan, exhaust, hoses) 2017.11.02

CR1500 D 2017.11.22
Pos. Artikel-Nr. Menge Variante Notes

1 0777-052 1 ENGINE MITSUBISHI S4Q2 DIESEL [1]

2 7-31-07017 1 Aufhangung, Schallddmpfer

3 7-33-02709 1 HOSE-LOWER RADIATOR [2]

4 56329145 6 BRIEDE

5 7-33-02708 1 HOSE-UPPER RADIATOR

6 7-87-02239 1 Auspuffrohr

7 7-49-00031 1 Schallddmpfer

8 7-56-04055 1 Auspuffrohr, Endstlick

9 2-00-04040 2 Klammer, Schalld@mpfer

10 7-75-01248 1 SPACER FAN S4Q2 MITS

11 56109130 1 FAN 185 BLADE SICKLE

12 2-00-00530 12 Sicherungsscheibe

13 2-00-00196 1 Flachrundschraube

14 2-00-00518 1 Scheibe

15 2-00-00594 1 Mutter 6kt- 1/4-20

16 56003352 4 NUT HEX M8

17 2-00-05981 4 SCREW HHC M8 X 1.25 X 55MM

18 7-34-09016 1 Isolierhlilse

19 56456833 1 "Auspuffbriede 1 5/8"'Adv. 5000P"

Part Notes:

[1] - EXPIRED ON 8/22/2017

[2] - EXPIRED ON 12/06/2022

163



Mitsubishi S4Q2 Tier 2 - diesel engine (fuel system) 2017.11.02
CR1500 D 2017.11.14

ROUTE TO FUEL PUMP
ON THE ENGINE

s .°7‘~s._;4.':é*i T

j;’H

10)4 |3> NCLUDED WITH ENGINE

71082-3/2-06

7-87-
Resource notes: TUBE #7-87-02182 FROM FUEL TANK ASSEMELY

See "Spare Parts" and "Engine Service Parts" pages for additional engine replacement parts. NOTE 1: Fuel Filter

Assembly 7-24-04078 is no longer available. If you need to replace 7-24-04078 please order Fuel Filter Kit
56381949.

164



Mitsubishi S4Q2 Tier 2 - diesel engine (fuel system) 2017.11.02
CR1500 D 2017.11.14
Pos. Artikel-Nr. Menge Variante Notes
1 2-00-04801 2 Flachscheibe
2 8-08-00940 1 Filter [1]
3 7-24-04078 1 Benzinfilter komplett [2]
4 2-00-00530 4 Sicherungsscheibe
5 2-00-06532 2 SCREW-M8 X 1.25 40MM LONG
6 56001858 2 SCR HEX 3/8 16 X 1.25
7 2-00-00402 2 Flachscheibe
8 56002769 2 Stopmutter 3/8-16
9 2-00-05261 2 Einsatz 1/4-20
10 8-60-05028 1 Kraftstoffpumpe (elektr.) [3]
11 2-00-00518 3 Scheibe
12 2-00-00221 4 Sechskantschraube
13 2-00-05973 1 HOSE BARB-1/8 X 5/16 ID 90 DEG [3]
14 8-33-02145 1 HOSEFUEL TNK BOTTOM TO FILTR
15 56219932 6 Briede
16 56002098 5 Scheibe SAE 1/4
17 2-00-02587 1 Sechskantschraube
18 2-00-00594 1 Mutter 6kt- 1/4-20
19 8-08-00936 1 BRKT MURPHY S4L.2
20 56002708 3 Stopmutter 1/4-20
21 2-00-00512 2 LK WASH INT TH 10 ZN
22 7-64-00040 1 RELAY MURPHY S4Q2/S4L2
23 2-00-00052 2 SCREW-RHM 10-24X.38
24 8-08-00939 1 BRKT RELAY MNT S4Q2 DIESEL
25 2-00-04363 2 SCREW-HHC M8 X 1.255 X 20MM
26 2-00-00503 2 LK WASH INT/EXT TOOTH ZN
27 7-64-00041 1 RELAY GLOW PLUG S4Q2/S4L2
28 8-74-00012 1 Anlasserrelais 423
29 8-33-02172 1 HOSE-FUEL [4]
30 8-08-07038 2 BUMPER FUEL LINE
31 56385491 1 CLAMP-P-.50 DIA G S
32 56486112 1 Kabelklammer
33 56009064 1 Unterlegscheibe
34 2-00-01490 1 Sechskantschraube
35 7-21-04051 2 EDGING-FRAME
36 2-00-05983 1 FITTING 1/8NPT-1/4 BARB BRASS
37 7-33-02641 1 HOSE-FUEL-5/16 ID X 5IN LONG
38 2-00-03062 2 SCREW-THM 10-24 X .63 ZN
39 56002768 2 1/4-20 NYLOC NUT
Part Notes:
1] - EXPIRED ON 09/23/2021
[2] - NOTE1
EXPIRED ON 8/06/2020
[3] - Comes with Engine Assembly
4] - SEE P12017-002

165




Mitsubishi S4Q2 Tier 2 - diesel engine (supports, throttle)  2017.11.02
CR1500 D 2017.11.22

Resource notes:

See "Spare Parts" and "Engine Service Parts" pages for additional engine replacement parts.

166



Mitsubishi S4Q2 Tier 2 - diesel engine (supports, throttle) 2017.11.02

CR1500 D 2017.11.22
Pos. Artikel-Nr. Menge Variante Notes

1 7-81-00273 1 ENG MNT SUPPORT 7760

2 7-35-00017 4 Puffer Gummi fiir [1]

3 2-00-05067 8 Scheibe

4 7-08-01341 2 BRKT-DIESEL ENGINE MOUNT

5 7-08-01339 1 BRKT-DIESEL ENGINE MOUNT

6 7-08-01340 1 BRKT-DIESEL ENGINE MOUNT

7 2-00-02310 6 Sicherungsring

8 2-00-04705 6 SCW-HHC .375 GRADE 8 ZN PL

9 2-00-02698 4 Schraube

10 2-00-00640 4 Mutter

11 2-00-04801 6 Flachscheibe

12 2-00-02312 2 Scheibe

13 2-00-02360 5 Sechskantmutter

14 7-81-00290 1 SUPPORT-ENGINE

15 8-03-04321 1 ARM THROTTLE S4Q2 DIESEL

16 7-08-01209 1 BRACKET-FWD/REV CABLE

17 2-00-05043 8 LK WASH HELICAL SPR M12 MEDIUM

18 2-00-05370 2 Schraube HHC M12x1,75x40

19 56009119 6 Schraube HEXTHDTOHD

20 2-00-05042 18 LK WASH HELICAL SPR M10 MEDIUM

21 2-00-05958 6 SCREW HHC M10 X 1.25 X 20MM

22 7-16-05045 1 COUPLING S4Q2 DIESEL MITS [2]

23 2-00-05963 8 SCREW HHC M8X1.25X15MM 8.8BLOX

24 7-33-05144 1 CASTING S4Q2 PUMP PLATE [3]

25 2-00-05961 12 Schraube

26 8-90-07328 1 WIRE CONTACTOR TO SHUNT

27 56002127 1 Schraube Hex 3/8-16 x .75

28 2-00-03829 2 Sicherungsscheibe, innen-

29 8-13-07094 1 CONDUIT CLAMP

30 2-00-00498 2 Scheibe

31 56001954 2 WSH FLT SAE 10

32 56002768 2 1/4-20 NYLOC NUT

33 7-10-00024 1 Seil - Drossel

34 8-25-02036 1 BALL JOINT CONNECTOR

35 2-00-00626 1 Sechskantmutter

36 2-00-00633 1 NUT-INS-FIBRE RH .25-28 ZN PL

37 2-00-00518 2 Scheibe

38 2-00-05279 2 SCREW-HHC M6 X 1.00 X 20MM

39 7-21-04031 4 Kantenleiste Bursten-

40 2-00-04795 2 SCREW SCKT BTN.HD.10-24 X .75

41 2-00-05955 8 FLT WSHR 1.25ID X 2.000D X .25

Part Notes:

1] - Red Dot

[2] - NO LONGER AVAILABLE

[3] - EXPIRED ON 8/22/2017

167




Mitsubishi S4Q2 Tier 4 - diesel engine (air filtration system) 2017.11.02
CR1500 D 2017.06.23

8-74-00012 REF
INCLUDED WITH ENGINE

Resource notes:
NOTE 1: Tier 4 Diesel was implemented as of serial number 1000033463.

168



Mitsubishi S4Q2 Tier 4 - diesel engine (air filtration system) 2017.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

1 56001834 2 Schraube 5/16-18 x 1,25

2 2-00-00221 2 Sechskantschraube

3 7-08-01206 1 BRKT AIR FILTER S4Q2 7760

4 2-00-02217 1 Schlauchschelle

5 7-24-04083 1 Luftfilter MITSUBISHI Die

6 56482621 1 BAND ASSY

7 7-24-04087 1 FILTER SERVICE INDICATOR 20 WC

8 2-00-05004 1 PIPE NIPPLE .13 NPT

9 56001939 2 Flachdichtung 5/16

10 2-00-05958 4 SCREW HHC M10 X 1.25 X 20MM

11 2-00-02216 1 Schlauchschelle

12 7-33-02613 1 HOSE AIR INTAKE S4Q2 7760

13 2-00-05042 4 LK WASH HELICAL SPR M10 MEDIUM

14 56002708 2 Stopmutter 1/4-20

15 56002701 2 MUTTER 5-16-18 HEX JAM

16 56009064 2 Unterlegscheibe

169




Mitsubishi S4Q2 Tier 4 - diesel engine (fan,exhaust, hoses) 2017.11.02
CR1500 D 2017.11.22

REF

Resource notes:
NOTE 1: Tier 4 Diesel was implemented as of serial number 1000033463.

170



Mitsubishi S4Q2 Tier 4 - diesel engine (fan,exhaust, hoses) 2017.11.02

CR1500 D 2017.11.22
Pos. Artikel-Nr. Menge Variante Notes

1 56109130 1 FAN 185 BLADE SICKLE

1 56501005 3 ANTI-FREEZE [1]

3 2-00-00530 12 Sicherungsscheibe

4 2-00-03569 1 Schraube

5 56329145 6 BRIEDE

6 56343236 2 CLAMP MUFFLER

7 56456833 1 "Auspuffbriede 1 5/8""Adv. 5000P"

8 56109479 1 ENGINE MITSUBISHI S4Q2 TIER 4

9 7-31-07017 1 Aufhdngung, Schallddmpfer

10 2-00-05981 4 SCREW HHC M8 X 1.25 X 55MM

11 7-33-02709 1 HOSE-LOWER RADIATOR [2]

12 7-33-02708 1 HOSE-UPPER RADIATOR

13 7-49-00031 1 Schalld@mpfer

14 56002701 1 MUTTER 5-16-18 HEX JAM

15 56003352 4 NUT HEX M8

16 7-75-01248 1 SPACER FAN S4Q2 MITS

17 7-56-04055 1 Auspuffrohr, Endstlick

18 7-87-02239 1 Auspuffrohr

19 56001939 1 Flachdichtung 5/16

Part Notes:

1] - NOT SHOWN

[2] - EXPIRED ON 12/06/2022

171




Mitsubishi S4Q2 Tier 4 - diesel engine (fuel system) 2017.11.02
CR1500 D

2017.06.23

ROUTE TO FUEL TANK
FRONT PORT BOTTOM

7-64-00041 REF

TUBE FROM FUEL
TANK ASSEMBLY

-00-05973 REF
INCLUDED WITH ENGINE
8-60-05028 REF
INCLUDED WITH ENGINE

Resource notes:
NOTE 1: Tier 4 Diesel was implemented as of serial number 1000033463.

172



Mitsubishi S4Q2 Tier 4 - diesel engine (fuel system) 2017.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

1 56002220 1 WSH FLT CUT 5/16

2 56003178 1 Schraube HEX THD TO HD

3 56481684 1 TUBE RUBBER.25X48 E00529

4 2-00-03062 2 SCREW-THM 10-24 X .63 ZN

5 56486112 1 Kabelklammer

6 2-00-05261 2 Einsatz 1/4-20

7 8-33-02172 1 HOSE-FUEL [1]

8 2-00-01490 1 Sechskantschraube

9 2-00-00221 2 Sechskantschraube

10 8-08-00936 1 BRKT MURPHY S4L2

11 56385491 1 CLAMP-P-.50 DIA G S

12 7-87-02182 6 TUBING FUEL LINE [2]

13 7-21-04047 2 EDGING-HOSE

14 2-00-05983 1 FITTING 1/8NPT-1/4 BARB BRASS

15 8-08-07038 2 BUMPER FUEL LINE

16 8-33-02145 1 HOSEFUEL TNK BOTTOM TO FILTR

17 7-33-02641 1 HOSE-FUEL-5/16 ID X 5IN LONG

18 56002708 1 Stopmutter 1/4-20

19 2-00-00594 1 Mutter 6kt- 1/4-20

20 56002768 2 1/4-20 NYLOC NUT

21 2-00-00052 2 SCREW-RHM 10-24X.38

22 2-00-02587 1 Sechskantschraube

23 56009064 1 Unterlegscheibe

24 56002098 3 Scheibe SAE 1/4

25 2-00-00512 2 LK WASH INT TH 10 ZN

26 2-00-00518 3 Scheibe

27 56756364 7 Schlauchklemme

Part Notes:

1 - SEE PI12017-002

[2] - Closed. SEE MI-SP-007

173




Mitsubishi S4Q2 Tier 4 - diesel engine (supports, throttle)  2017.11.02
CR1500 D 2017.11.22

7 ? 16-05045 REF

7-33-05144 REF
/—2 00-05963 REF
2-00-05961 REF

Resource notes:
OTE 1: Tier 4 Diesel was implemented as of serial number 1000033463.

174



Mitsubishi S4Q2 Tier 4 - diesel engine (supports, throttle) 2017.11.02

CR1500 D 2017.11.22
Pos. Artikel-Nr. Menge Variante Notes

1 56003368 1 SCR SOC HD M6 X 20.0 [1]

2 56002859 1 Mutter SS 1/4

3 56109471 1 ARM THROTTLE CABLE

4 2-00-00626 1 Sechskantmutter

5 8-25-02036 1 BALL JOINT CONNECTOR

6 56002127 1 Schraube Hex 3/8-16 x .75

7 2-00-04705 6 SCW-HHC .375 GRADE 8 ZN PL

8 7-08-01339 1 BRKT-DIESEL ENGINE MOUNT

9 7-08-01340 1 BRKT-DIESEL ENGINE MOUNT

10 7-08-01341 2 BRKT-DIESEL ENGINE MOUNT

11 8-13-07094 1 CONDUIT CLAMP

12 7-21-04031 3 Kantenleiste Bursten-

13 2-00-04801 6 Flachscheibe

14 2-00-05958 6 SCREW HHC M10 X 1.25 X 20MM

15 56009119 8 Schraube HEXTHDTOHD

16 7-35-00017 4 Puffer Gummi fiir

17 2-00-00498 2 Scheibe

18 2-00-03829 2 Sicherungsscheibe, innen-

19 2-00-05042 18 LK WASH HELICAL SPR M10 MEDIUM

20 2-00-00640 4 Mutter

21 2-00-00633 1 NUT-INS-FIBRE RH .25-28 ZN PL

22 2-00-02360 5 Sechskantmutter

23 56002768 2 1/4-20 NYLOC NUT

24 2-00-02698 4 Schraube

25 2-00-04795 2 SCREW SCKT BTN.HD.10-24 X .75

26 2-00-05067 8 Scheibe

27 7-81-00273 1 ENG MNT SUPPORT 7760

28 7-81-00290 1 SUPPORT-ENGINE

29 2-00-05955 4 FLT WSHR 1.25ID X 2.000D X .25

30 2-00-02312 2 Scheibe

31 56001954 2 WSH FLT SAE 10

32 2-00-02310 6 Sicherungsring

33 2-00-05043 8 LK WASH HELICAL SPR M12 MEDIUM

34 8-90-07328 1 WIRE CONTACTOR TO SHUNT

Part Notes:

[

- EXPIRED ON 12/27/2023

175




Operator compartment 2017.11.02
CR1500 D

2017.06.23

Resource notes:

NOTE 1: These parts are only used on Diesel models.
NOTE 2: These parts are only used on Gasoline/Petrol and LPG models.

NOTE 3: Seat 7-69-00008 has been replaced in production with Seat 56383292. If you need to replace Seat 7-69-
00008 please order Seat Kit 56109296.
NOTE 4: Arm Rest Kit 56383189 is only for use on Seat 56383292.

176



Operator compartment 2017.11.02
CR1500 D 2017.06.23

Pos. Artikel-Nr. Menge Variante Notes
1 56001836 2 Schraube 1/4-20x0.62
2 56001939 5 Flachdichtung 5/16
3 56002063 "U-Scheibe 3/8"™"
4 56002098 14 Scheibe SAE 1/4
5 56002155 10 SCR HEX 1/4-20 X .75
6 56002701 6 MUTTER 5-16-18 HEX JAM
7 56002708 10 Stopmutter 1/4-20
8 56002768 4 1/4-20 NYLOC NUT
9 56003284 3 NUT HEX NYL LOC 1/4-28
10 56002124 2 Schraube10-24 X .62 PNH PH.
11 56009142 1 Sechskantmutter 1/4x28
12 56514798 1 BRACKET THROTTLE CONTROL MTG [1]
13 56514799 1 BRACKET THROTTLE CABLE MTG [1]
14 56514836 1 DRIVE COMPARTMENT
15 56514838 1 COVER WELDMENT
16 56383292 1 SEAT-11.25 IN. MOUNT [2]
17 7-72-05005 1 SLIDE ADJUSTER KIT
18 8-41-05074 1 LEVER-THROTTLE CONTROL [1]
19 56385492 1 HANDLE-LATCH-SEAT
20 56514800 1 PANEL ACCESS
21 2-00-00196 1 Flachrundschraube [1]
22 56001954 2 WSH FLT SAE 10
23 2-00-00519 2 Sicherungsscheibe
24 2-00-00626 1 Sechskantmutter
25 2-00-02011 1 PLUG-BUTTON-BRIGHT CHROME CARR [3]
26 2-00-03061 4 SCW-PH.TR.HM 10-24 X .50 ZN
27 56385491 1 CLAMP-P-.50 DIAG S [1]
28 2-00-05868 1 EATON SWITCH PLATE PLUG [1]
29 7-10-00024 1 Seil - Drossel [1]
30 7-14-07006 1 CLEVIS - THROTTLE CONTROL [1]
31 7-25-02050 1 Kugelgelenk [1]
32 7-31-06061 1 Griff Deckelverriegelung
33 7-39-00017 1 Drehknopf,Regelung [1]
34 7-55-08116 1 SchlieRstift
35 8-13-07094 1 CONDUIT CLAMP [1]
36 7-21-04045 1 EDGING BRAKE LINK
37 8-41-00037 1 Verriegelung
38 7-11-04080 1 Diagnose LED [4]
39 2-00-05988 1 ACTUATOR THROTTLE EFI425 [4]
39 2-00-05827 1 Schaltkdrper fiir hohen [4]
40 2-00-04514 5 9/16" Verschlussstopfen
41 2-00-00220 6 6-kantschraube .25-20x6.3
42 56507115 4 NUT INSERT 1/4-20 [5]
43 56002752 1 SCR SOC HD 3/8-16 X 1.00
44 56002769 1 Stopmutter 3/8-16
45 2-00-00402 6 Flachscheibe
46 56002098 4 Scheibe SAE 1/4
47 56383189 1 ARM REST KIT-R/H ONLY [6]
Part Notes:
[1] These parts are only used on Diesel models.
[2] gg%g?ég%-oooos has been replaced in production with Seat 56383292. If you need to replace Seat 7-69-00008 please order Seat Kit
[3] NO LONGER AVAILABLE

These parts are only used on Diesel models.

[4] These parts are only used on Gasoline/Petrol and LPG models.
[5] EXPIRED ON 9/8/2017

177




Operator compartment 2017.11.02
CR1500 D 2017.06.23

[6] - Arm Rest Kit 56383189 is only for use on Seat 56383292.

178



Operator compartment [ MODEL 56379000]

2017.11.02
CR1500 D 2014.08.22

Resource notes:

NOTE 1: Seat 7-69-00008 has been replaced in production with Seat 56383292. If you need to replace Seat 7-69-
00008 please order Seat Kit 56109296.

NOTE 2: Arm Rest Kit 56383189 is only for use on Seat 56383292.

179



Operator compartment [ MODEL 56379000] 2017.11.02
CR1500 D 2014.08.22
Pos. Artikel-Nr. Menge Variante Notes
1 56002063 1 "U-Scheibe 3/8""
2 56002098 14 Scheibe SAE 1/4
3 56002124 2 Schraube10-24 X .62 PNH PH.
4 56002701 5 MUTTER 5-16-18 HEX JAM
5 56002708 2 Stopmutter 1/4-20
6 56002752 1 SCR SOC HD 3/8-16 X 1.00
7 56002768 2 1/4-20 NYLOC NUT
8 56002769 1 Stopmutter 3/8-16
9 56002922 4 SCR HEX LOC 1/4-20 X .62
10 56002948 10 Schraube 1/4-20 X .75
11 56379147 1 PANEL-ACCESS GLOSSY [1]
12 56379148 1 PLATE-SEAT GLOSSY [1]
13 56379153 1 WELDT-DRV COMPARTMENT GLOSSY [1]
14 56507115 8 NUT INSERT 1/4-20 [1]
15 56385492 1 HANDLE-LATCH-SEAT
16 2-00-00402 6 Flachscheibe
17 2-00-05988 1 ACTUATOR THROTTLE EF1425
18 56383292 1 SEAT-11.25 IN. MOUNT [2]
19 7-72-05005 1 SLIDE ADJUSTER KIT
20 2-00-00220 2 6-kantschraube .25-20x6.3
21 2-00-05827 1 Schaltkorper fiir hohen
22 7-11-04080 1 Diagnose LED
23 7-21-04045 1 EDGING BRAKE LINK
24 7-31-06061 1 Griff Deckelverriegelung
25 7-55-08116 1 SchlieRstift
26 8-41-00037 1 Verriegelung
27 56383189 ARM REST KIT-R/H ONLY [3]
Part Notes:
1] - EXPIRED ON 9/8/2017
[2] - ?g%gé%%-OOOOB has been replaced in production with Seat 56383292. If you need to replace Seat 7-69-00008 please order Seat Kit
[3] - Arm Rest Kit 56383189 is only for use on Seat 56383292.

180




OPTIONEN
CR1500 D

No
Diagram
Available

Parts List
Only

All parts is optional, Not included

181



OPTIONEN 2023.11.23
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

1 0780-377 1 Ruckfahralarm
3 0780-443 1 Sicherheitsgurt
4 56510605 1 Feuerléscher [1]
5 56514874 1 OVERHEAD GUARD OPTION
6 0780-378 1 Handsaug-Spriihset [2]
8 0780-382 1 Absaugoption [3]
9 0780-109 1 Fahrersitz, gefedert [4]
10 56514878 1 S/S VD HOPPER OPTION [5]
12 56514879 1 AUXILIARY LP TANK OPTION [6]
13 56514862 1 OPTION DUAL FEED LP TANKS [7]
14 0780-723 1 EXT CORNER ROLLER BUMPERS
18 0880-359-1 1 Rundumleuchte
19 0880-408-1 1 Rundumleuchte f. Fahrerschutzdach [8]
20 0880-360-1 1 Rundumleuchte f. Fahrerschutzdach [9]
21 56514868 1 HEAD TAIL INSTRUMENT LT OPTION
22 56514868 1 HEAD TAIL INSTRUMENT LT OPTION
24 0780-236 1 Schmutzbehaltertrennung
25 0780-381 1 Staubabsaugung abschaltbar [10]
26 0780-710 1 Antriebsmotor m. hohem Drehmoment [11]
27 0780-726 1 Filterruttler zeitgeschaltet [12]
28 0780-728 1 Filterbelegungsanzeige [13]
29 0780-727 1 HOPPER TEMP SENSOR OPTION
30 0780-729 1 Frischwasserabschaltung [14]
31 0780-098 1 Rader, vorne, Urethan, VPE 2 [15]
32 0780-711 1 Rader, n. mark.
33 56380882 1 Hinterreifenkit
34 7-85-06008 1 REIFEN - MONO GRIP [16]
35 56504483 1 Hinterradreifen [17]
Part Notes:
[1] - 56395594,56395595,56395596,56395597,56395598
[2] - COMPLEXITY REDUCTION
[3] - PRUNED ACCESSORY
[4] - EXPIRED USE 56111535
[5] - (INLIEU OF STANDARD)

EXPIRED NO REPLACEMENT
[6] - MOUNT W/O TANK
[7] - (W/O AUXILLARY TANK)

EXPIRED NO REPLACEMENT
[8] - (FOR OVERHEAD GUARD)

EXPIRED USE 0880-360-1
[9] - (FOR OVERHEAD GUARD)
[10] - (not available on manual dump / standard on model 56379000)
[11] - (INLIEU OF STANDARD)
[12] - EXPIRED ON 3/19/2021
[13] - EXPIRED NO REPLACEMENT
[14] - standard on model 56379000)
[15] - EXPIRED ON 1/28/2018
[16] - (HVY DUTY OPTION)
[17] - (DIRECTIONAL) TSBUS2008-1006

182




2017.11.02

56514874 - Overhead guard option

CR1500 D

2017.08.14

183



56514874 - Overhead guard option 2017.11.02
CR1500 D 2017.08.14
Pos. Artikel-Nr. Menge Variante Notes
56514874 OVERHEAD GUARD OPTION

1 56001879 16 U-SCHEIBEN

2 56001995 4 Schraube 1/2-13 x 1.75

3 56514900 1 GUARD WELDMENT OPTION

4 56514901 1 SUPPORT R.H. WELDMENT

5 56514902 1 SUPPORT WELDMENT OPTION

6 56001831 12 Schraube 1/2-13X1.25

7 2-00-02312 16 Scheibe

8 2-00-02352 12 NUT-HEX HVY .50-13 STL/ZN

184




2017.11.02

Power spray wand option

CR1500 D

2017.06.23

185



Power spray wand option 2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

0780-378 Handsaug-Spriihset [1]

1 56003053 2 NUT, GREER #10-32

2 56054691 1 ADAPTER BARB MALE E00039 BRASS

3 56220055 2 Schlauchnippel BR 700S

4 56382545 2 ELBOW 90 BARB MALE 3/8X3/8 NPT

5 56382892 1 CLAMP TURN KEY HOSE

6 56383097 1

7 56383131 1

8 56459264 2 TERM.W.P.MALE

9 56462074 2 SEAL-GREEN

10 56462360 1 CONN WR PK MALE 2 W

11 56219932 4 Briede

12 638828 1 TOOL-SQUEEGEE 14 1 1/2

13 639804 1 Adapter

14 2-00-00071 4 SCREW-RHM 10-24 X 1.25 [2]

15 2-00-00089 2 SCREW-RHM 10-24 X 1.50 ZN PL

16 2-00-00460 4 WSHR-FLAT .438X.192X.031 STL.

17 56002768 4 1/4-20 NYLOC NUT

18 2-00-03499 1 SW-CUTLER HAMMER ST 40A

19 2-00-04578 2 Anschlussklemme - Rund-

20 2-00-04626 2 Anschlussklemme - Rund-

21 2-00-04655 1 FITTING

22 2-00-04808 2 FORK TERMINAL-LOCKING

23 2-00-05206 2 REDUZIERUNG

24 2-00-05207 2 ADAPTER

25 2-00-05913 1 PIPE NIPPLE 3/8-1/8

26 2-74-00059 1 TOGGLE BOOT

27 3-61-00193 1 16 GA STRANDED RED INSUL WIRE [3]

28 3-71-03025 1 1/2 OD X.375 ID COBON TUBING [4]

29 59232A 1 Sprueh-Saugschlauch 3m

30 7-03-00040 1 Adapter - Schlauch-

31 7-13-07139 2 CLAMP VALVE

32 1586 4 STRAP-HOSE-VELCRO-8.5 X 1.5

33 7-18-00217 1 DECAL - POWER WAND

34 7-33-02306 1 Schlauch

35 7-50-01002 1 Dise

36 7-60-05022 1 PUMP - WATER 12VDC

37 7-88-00058 1 Ventil - Frischwasser

38 8-56-05026 1 45DEG STREET EL .25NPT BRASS

39 2-00-04312 10 SCREW-T/C SL. HWH 10-24X.63

40 7-13-07097 10 Werkzeug fiir Klemmen

Part Notes:

[1] - COMPLEXITY REDUCTION

[2] - SEE P12017-002

[3] - 151t

[4]

- GUARANTEE DATE EXPIRED

5ft

186




Power steering unit and fittings 2017.11.02

CR1500D 2017.06.23
2 1
4 a
6
/ . OT |
Q) L
v R
9 N 3
vy
9
P4834/9705 | - TO POWER STEERING
: CYLINDER
TO POWER STEERING
TO PRIORITY
PORT ON DOUBLE 8 CYLINDER
GEAR PUMP

TO PORT “T"ON CYLINDER
CONTROL BLOCK

187



- 3/4-16 to 9/16-18
- 9/16-18

188

Power steering unit and fittings 2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Variante Notes
1 7-60-05029 1 Servolenkeinheit
2 2-00-04932 2 Reduzierung [1]
3 2-00-05264 2 Fitting 8SAE X 40RS
4 2-00-04918 1 Fitting, gerade SAESG - [2]
6 7-33-02334 1 Hydraulikschlauch
8 7-33-02225 1 SCHLAUCH D4 9/16-16 L38
9 7-33-02191 1 Hydraulikschlauch
Part Notes:




Power steering, hopper dump, hopper lift cylinders and fittings

CR1500 D

2017.11.02
2017.06.23

TO WORK PORT "C" ON HOPPER PUMP VALVE 10
BT g ot oo e
TO_RETURN MANIFOLD oy 1
12 / 10
) TO WORK PORT "B" ON
i3 &k / 13_'f HOPPER DUMP VALVE
™ e T
@ SUS
8 I~ 17
HOPPER LIFT HOPPER DUMP A5 10
(VARIABLE DUMP ONLY) (VARIABLE DUMP ONLY)
TO PORT "R" ON POWER
STEERING UNIT
v | 19
% f?'f-?\\
. TO PORT "L" ON POWER
™, STEERING UNIT
R 5
POWER STEERING

189



Power steering, hopper dump, hopper lift cylinders and fittingso17.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
1 7-33-02194 1 Hydraulikschlauch
2 2-00-04892 2 Hydraulikadapter [1]
3 7-33-02195 1 HOSE-HYD-A1-1A1-1C1-2210
4 7-17-05020 1 Zylinder Behalter-
5 7-33-02191 1 Hydraulikschlauch
6 8-33-02183 1 Hydraulikschlauch
7 7-17-05010 1 Hydraulikzylinder
7 7-70-00021 2 Dichtungssatz [2]
8 7-17-05013 1 Zylinder
8 0880-506 1 Dichtungssatz fiir [2]
9 2-00-04895 1 Hydraulikadapter [1]
10 8-33-02178 1 Hydraulikschlauch
12 7-33-02225 1 SCHLAUCH D4 9/16-16 L38
13 2-00-04927 2 Fitting T-Stiick SAE4 -
15 8-88-00045 1 Pilotsperrventil
16 2-00-04997 1 Fitting 1/4 NPT - 4 ORS [1]
17 2-00-04994 1 Fitting - Adapter
18 2-00-05054 1 Hydraulikfitting 3/8 NPT
19 7-33-02225 1 SCHLAUCH D4 9/16-16 L38
Part Notes:
1] - 7/16-20 to 9/16-18
[2] - Not Shown

190




Radiator assembly 2020.02.11
CR1500 D 2020.02.14

191



Radiator assembly 2020.02.11
CR1500 D 2020.02.14
Pos. Artikel-Nr. Menge Variante Notes

1 56394337 1 RADIATOR

2 7-08-01337 1 BRACKET-OIL COOLER

3 56001939 20 Flachdichtung 5/16

4 2-00-05963 15 SCREW HHC M8X1.25X15MM 8.8BLOX

5 56394470 1 OIL COOLER

6 2-00-03569 4 Schraube

7 56002701 6 MUTTER 5-16-18 HEX JAM

8 7-35-00017 2 Puffer Gummi fir

9 2-00-05955 2 FLT WSHR 1.25ID X 2.000D X .25

10 2-00-05067 2 Scheibe

11 56001879 2 U-SCHEIBEN

12 2-00-02312 2 Scheibe

13 2-00-02682 2 Sechskantschraube

14 56394241 1 BOTTLE-OVERFLOW

15 7-33-02723 1 HOSE

16 56385491 4 CLAMP-P-.50 DIA G S

17 2-00-05363 1 HOSE CLAMPEF-17200

18 7-33-02724 1 HOSE

19 2-00-00530 2 Sicherungsscheibe

21 56109092 1 BRKT-RADIATOR SUPPORT

22 2-00-05956 1 PLUG RADIATOR OUTLET

23 2-00-06571 1 PLUG-RADIATOR OUTLET

24 56382616 1 CLAMP CONSTANT TENSION

25 2-00-04979 2 Hydraulikfitting, gerade

26 2-00-03266 2 Scheibe - Geblase,

27 7-35-00028 1 ISOLATOR 32MMX32MM M8-1.25MM

28 56394336 1 BRACKET-OVERFLOW BOTTLE

29 56384956 1 CLAMP-HOSE

30 56394338 1 GUARD-FAN-BLACK

31 56756364 2 Schlauchklemme

192




Rear squeegees 2020.02.11
CR1500 D 2020.02.13

193



Rear squeegees 2020.02.11
CR1500 D 2020.02.13
Pos. Artikel-Nr. Menge Variante Notes
1 56514832 1 REAR SQUEEGEE TOOL WELDMENT [1]
2 7-20-06009 1 Sauglippe, Schweilteil, [2]
3 7-75-01164 2 Buchse, Distanzstiick
4 7-75-01218 1 SPACER-SQUEEGEE
5 56514860 1 Gummi-Absaugleiste
56379138 1 Saugleistenset, Gummi [3]
6 7-75-01191 1 Distanz Saugleiste
7 7-79-00085 1 Band, Sauglippe, Klammer [4]
8 7-13-07157 2 Endklammer, Sauglippe
9 7-13-07156 2 Spannmutter
10 56109704 4 Drehknopf, Sauglippe
11 56304266 2 Stitzrolle CR 1400
12 2-14-00184 2 Rad
13 56394317 2 NUT-PUSH-RETAINING-.375 X .781 [5]
14 56002091 2 Schraube HEX HD 3/8-16x2.
15 2-00-00402 4 Flachscheibe
16 2-00-00615 2 Sechskantmutter
17 2-00-02360 2 Sechskantmutter
18 56002881 2 SCR HEX SS 3/8-16 X 1.25
19 56002368 2 SCR HEX THD/HD 5/16-18X1. [6]
20 2-00-05343 2 Flachrundschraube
Part Notes:
[1] - REPLACED BY 56394056
[2] - REPLACED BY 56395059
[3] - model 56379000
[4] - REPLACED BY 56395097
[5] - NON-SALEABLE PER ECR10481
[6] - GUARANTEE DATE EXPIRED

194




Rear wheel 2017.11.02
CR1500 D 2019.01.22

Resource notes:

NOTE 1: All of these parts can be ordered together in Tire & Hub Service kit 0780-657. Hub Assembly w/pressed-in
studs (ltem No.'s 28 & 31): 0780-656 NOTE 2: Used on machines up to Serial No. 1000032514. NOTE 3: Used on
machines Serial No. 1000032514 and above.

195



Rear wheel 2017.11.02
CR1500 D 2019.01.22
Pos. Artikel-Nr. Menge Variante Notes

1 56001995 4 Schraube 1/2-13 x 1.75
2 56002770 4 Mutter 1/2 - 13
3 56009116 6 Mutter 1/2-20 [1]
4 56109705 1 ADAPTER-HYDRAULIC MOTOR
5 56109737 1 Antriebsmotor [2]
5 0880-586 1 Dichtungssatz, Welle [2]
5 56109718 1 SEAL KIT [3]
5 56109708 1 WHEEL MOTOR [4]
5 56463039 1 NUT HEX SLOTTED [4]
5 0880-238 1 Dichtsatz fuer Motor 088 [2]
5 8-70-00026 1 Schlussel [2]
6 56383262 1 WASHER THRUST [2]
7 56900602 1 REDUCER W/O RING E00026 [2]
8 2-00-00220 1 6-kantschraube .25-20x6.3
9 56001831 4 Schraube 1/2-13X1.25
10 2-00-00518 2 Scheibe
11 2-00-00566 1 Fitting Alemite 1610-BL
12 56009089 1 NUT HEX JAM 1/2-20 [5]
13 2-00-01260 2 Passstift
14 2-00-02312 4 Scheibe
15 2-00-02568 1 Schmiernippel 1/4 NPT
16 56003826 1 SCR-SOC HD SS LOC 1/4-20 X .75
17 2-00-03761 1 METALL-PASSFEDER,
18 2-00-04455 1 Drucklager
19 2-00-04456 1 Lager
20 2-00-04748 2 O-RING
21 2-00-04803 2 Splint 125 X 2.0 STL
22 2-00-04841 1 Mutter
23 2-00-04892 1 Hydraulikadapter
24 2-00-05358 2 Schwenkverschraubung Hydr
25 2-00-05545 1 FTG-4 ORS SWIVEL ELBOW 90 DEG
26 7-29-05037 1 Stirnrad fiir Hinterrad
27 7-30-08012 1 Flihrungsrahmen
28 7-33-09063 1 Nabe f. Laufrad [1]
29 7-58-05229 1 Platte - Lagereinbau
30 7-62-00006 1 Gestell - Hinterrad
31 7-80-05056-1 6 Radbolzen [1]
32 7-81-00125 1 Hinterradstitze,
33 0780-711 1 Rader, n. mark. [6]
33 56504483 1 Hinterradreifen [7]
33 7-85-06008 1 REIFEN - MONO GRIP [8]
33 56380882 1 Hinterreifenkit [9]
33 7-89-08069 1 Reifen mit Wulst, kpl. [1]
34 56463039 1 NUT HEX SLOTTED [4]
34 2-00-04841 1 Mutter [2]
Part Notes:
[1] - S\ysoof télseGse parts can be ordered together in Tire Hub Service kit 0780-657. Hub Assembly w/pressed-in studs (ltem No.’s 28 31):
[2] - Used on machines up to Serial No. 1000032514.
[3] - (for 56109708)

Used on machines Serial No. 1000032514 and above.
[4] - Used on machines Serial No. 1000032514 and above.
[5] - GUARANTEE DATE EXPIRED
[6] - Non Marking
[7] - (Directional) TSBUS2008-1006
[8] - (Hvy Duty Option)
[9] - (Directional)

196




Rear wheel motor and fittings 2017.11.02
CR1500 D 2019.01.22

Resource notes:

NOTE 1: Used on machines up to Serial No. 1000032514. NOTE 2: Used on machines Serial No. 1000032514 and
above.

197



Rear wheel motor and fittings 2017.11.02
CR1500 D 2019.01.22
Pos. Artikel-Nr. Variante Notes
1 56002701 1 MUTTER 5-16-18 HEX JAM
2 7-23-03048 1 Federscheibe, stol¥fest,
3 56001939 1 Flachdichtung 5/16
4 56009086 1 NUT, HEX JAM 5/16-18
5 7-13-07110 1 HOSE CLAMP UNIT
6 7-09-01121 2 BUSHING SPLIT HOSE
7 2-00-01770 1 SCW-HHC .313-18 X 2.75 GR5 ZN
8 2-00-05358 2 Schwenkverschraubung Hydr
9 7-33-02223 2 HYDRAULIKSCHLAUCH
10 8-33-02184 1 Hydraulikschlauch
11 56109705 1 ADAPTER-HYDRAULIC MOTOR [1]
12 56900602 1 REDUCER W/O RING E00026 [1]
13 2-00-04748 1 O-RING [1]
14 2-00-05545 1 FTG-4 ORS SWIVEL ELBOW 90 DEG [1]
15 2-00-04892 1 Hydraulikadapter [1]
16 8-70-00026 1 Schlussel [1]
16 56463039 1 NUT HEX SLOTTED [1]
16 56109718 1 SEAL KIT [1]
17 56109707 1 WHEEL MOTOR [2]
18 2-00-04895 1 Hydraulikadapter [2]
19 2-00-04620 2 O RING [2]
20 8-03-02035 1 Verschraubung [3]
21 7-03-00054 1 Verschraubung [4]
0880-238 1 Dichtsatz fuer Motor 088 [5]
0880-586 1 Dichtungssatz, Welle [5]
0880-237 1 Dichtungssatz Welle fiir [5]
56109736 1 Antriebsmotorkit [5]
Part Notes:
[1] - Used on machines Serial No. 1000032514 and above.
[2] - Only used on model 56379000.
[3] - GUARANTEE DATE EXPIRED
Only used on model 56379000.
[4] - EXPIRED NO REPLACEMENT
Only used on model 56379000.
[5] - Used on machines up to Serial No. 1000032514.

198




RECOMMENDED SPARE PARTS
CR1500 D

No
Diagram
Available

Parts List
Only

199



RECOMMENDED SPARE PARTS 2023.11.23
CR1500 D 2023.01.04
Pos. Artikel-Nr. Menge Variante Notes

7-33-02335 1 Abflussschlauch

56304266 1 Stutzrolle CR 1400

3-73-01020 1 Griffschutz [1]

56305410 1 LP Filterpatrone

7-85-06008 1 REIFEN - MONO GRIP

0702-069 1 Birstenantrieb, kpl.,

0880-238 1 Dichtsatz fuer Motor 088

7-24-04089 1 Wasserfilter, SeperatorS4

7-24-04046 1 Kassettenfilter

7-84-08016 1 THERMOSTAT-MITSUBISHI S4Q2 [1]

56504421 1 SOLENOID & LINKAGE SHUT DOWN

7-25-08034 1 Kehrwalzenkammerklappe

0780-144 1 Motor-Reparatursatz

7-10-00019 1 CABLE-PARKING BRAKE

56514860 1 Gummi-Absaugleiste

2-60-02272 1 Passfeder 3400

7-82-00026 1 KEY SWITCH-ANTI RE-START

7-29-00147 1 Dichtung

56479577 1 Dichtsatz

7-25-08033 1 Klappe - Kehrwalzen-

0782-111 1 Hydraulikmotor

7-12-02019 1 Ventil f. 0782 118 Hyd.

7-14-07007 1 Spule fiir 0782-118 &

7-25-08068 1 Klappe Halterung

0880-644 1 FIELD KIT-NEW COVER GASKET [2]

8-60-05028 1 Kraftstoffpumpe (elektr.)

56418387 1 Relais, SPDT

56109023 1 Offilter

7-82-00055 1 OIL PRESSURE SWITCHS4L2/S4Q2

7-17-05020 1 Zylinder Behalter-

7-29-00100 1 Dichtung Tank

7-68-05014 1 Turdichtung Seiten

7-29-00233 1 Dichtung, Entleerungstiir

0880-685 1 SEAL KIT PUMP ASSEMBLY

7-10-00029 1 Seil f Seitenbesenanheber

7-60-05027 1 Hilfspumpe, Zwei-

56482029 1 Luftfilter, P821575 Donaldson

2-00-04455 1 Drucklager

8-24-04115 1 Sieb, Hydraulikbehalter [3]

7-24-04032 1 Filterelement Seriennr.

0882-040 1 Hydraulikmotor f.

7-16-00009 1 Kabel Vorwarts-/

7-25-08032 1 Klappe - Kehrwalzenklappe

7-70-00020 1 Dichtungssatz fiir

56305412 1 Benzinfilter

7-29-00176 1 Dichtung Frischwassertank

7-17-05010 1 Hydraulikzylinder

7-82-00021 1 Schwimmerschalter

7-29-00235 1 Dichtung, Behalter

0780-467 1 Schwenkbare Sauglippe

7-24-04086 1 Sicherheitsfilterelement

7-10-00024 1 Seil - Drossel

0780-070 1 Dichtungssatz fiir

8-64-00008 1 Schutzschalter 15 A

7-11-04081 1 02 Sensor (Post-Catcon)

7-33-02324 1 HOSE-WATER FEED 12.5 -1/2I.D.

56514859 1 Seiten Gummiset

2-00-05968 1 ALTERNATOR BELT-S4Q2 [4]

0860-623 1 Rittlermotor, kpl.

200




RECOMMENDED SPARE PARTS 2023.11.23
CR1500 D 2023.01.04
Pos. Artikel-Nr. Menge Variante Notes
56305062 1 Kraftstoffpumpe (Benzin)
7-64-00041 1 RELAY GLOW PLUG S4Q2/S4L2
7-68-05019 1 Turdichtung, aulRen
7-25-08036 1 Klappe, Kehrwalzenkammer
7-17-05019 1 Zylinder, Saug-
7-68-05018 1 Dichtung, Entleerungstir
56109028 1 Keilriemen
7-29-00146 1 Dichtung
7-33-02336 1 Abflussschlauch
0880-675 1 Dichtungssatz fiir
7-82-00052 1 SWITCH-WATER TEMP-S4Q2
0880-586 1 Dichtungssatz, Welle
7-17-05013 1 Zylinder
8-08-03107 1 Seitenbesen PP
7-24-04022 1 Siebeinsatz fir Pumpe
7-82-00017 1 Schwimmerschalter
7-33-02178 1 HOSE - SOLUTION TANK TO VALVE
56418387 1 Relais, SPDT
7-82-00047 1 Naherungsschalter, [5]
7-29-00234 1 Dichtung
00 56456624 1 Vent, 1/4 NPT f. CR 1300
00 56109487 1 FUEL FILTER ELEMENT
Part Notes:
[1] - NO REPLACEMENT
[2] - EXPIRED NO REPLACMENT
[3] - Used on machines up to Serial No. 1000032514.
[4] - NO LONGER AVAILABLE
[5] - SEE TSB-FC-2017-042

201




RECOMMENDED SPARE PARTS - diesel

2023.11.23
CR1500 D 2017.06.23

No
Diagram
Available

Parts List
Only

Resource notes:

NOTE 1: Both fi lters should be changed at the same time NOTE 2: Only used on obsolete Tier 2 Fuel Filter

Assembly 7-24-04078. NOTE 3: Only used on Fuel Filter Assembly 56109485 and Fuel Filter Kit 56381949 which
replaces obsolete Tier 2 Fuel Filter Assembly 7-24-04078.

202



RECOMMENDED SPARE PARTS - diesel 2023.11.23

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

1 7-25-08036 1 Klappe, Kehrwalzenkammer

2 7-25-08032 1 Klappe - Kehrwalzenklappe

3 7-25-08034 2 Kehrwalzenkammerklappe [1]

4 7-25-08033 2 Klappe - Kehrwalzen-

5 7-29-00226 4 Dichtung, Hauptkehr-

6 7-25-08068 1 Klappe Halterung

7 7-68-05019 1 Turdichtung, auRen

11 56514860 1 Gummi-Absaugleiste

12 56514859 1 Seiten Gummiset

21 7-24-04086 1 Sicherheitsfilterelement [2]

22 56482029 1 Luftfilter, P821575 Donaldson [2]

23 7-24-04032 1 Filterelement Seriennr.

24 7-24-04046 1 Kassettenfilter

31 7-24-04097 1 Oelfilter

32 7-24-04089 1 Wasserfilter, SeperatorS4 [3]

33 56109487 1 FUEL FILTER ELEMENT [4]

34 2-00-05968 1 ALTERNATOR BELT-S4Q2 [5]

35 56504421 1 SOLENOID & LINKAGE SHUT DOWN

36 56504455 1 RING SET PISTON

37 56504456 1 BUSHING CON-ROD

Part Notes:

[1] - Rearsides

[2] - NOTE1

[3] - NOTE2

[4] - NOTE3

[5] - NO LONGER AVAILABLE

203




RECOMMENDED SPARE PARTS - gas/LP 2023.11.23

CR1500 D 2017.06.23

No
Diagram
Available

Parts List
Only

Resource notes:

NOTE 1: Used on machines up to Serial No. 1000036509. NOTE 2: Used on machines Serial No. 1000036509 and
above.

204



RECOMMENDED SPARE PARTS - gas/LP 2023.11.23

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

1 7-25-08036 1 Klappe, Kehrwalzenkammer

2 7-25-08032 1 Klappe - Kehrwalzenklappe

3 7-25-08034 2 Kehrwalzenkammerklappe

4 7-25-08033 2 Klappe - Kehrwalzen-

5 7-29-00226 4 Dichtung, Hauptkehr-

6 7-25-08068 1 Klappe Halterung

7 7-68-05019 1 Turdichtung, auRen

11 56514860 1 Gummi-Absaugleiste

12 56514859 1 Seiten Gummiset

21 7-24-04032 1 Filterelement Seriennr.

22 7-24-04046 1 Kassettenfilter

23 7-24-04086 1 Sicherheitsfilterelement

24 56482029 1 Luftfilter, P821575 Donaldson

31 56109023 1 Offilter

32 56305412 1 Benzinfilter [1]

33 56109049 1 LOCK SAFETY VALVE CONNECTOR [2]

34 56305410 1 LP Filterpatrone [2]

35 56508936 1 VALVE-FUEL LOCKOFF [3]

36 56508939 1 Filterpatrone [3]

37 56109028 1 Keilriemen

38 56504459 1 SEAL FRONT CRANKSHAFT

Part Notes:

[1] - Gasoline

[2] - NOTE1

[3] - NOTE2

205




2020.02.11

Recovery tank

CR1500 D

2020.02.13

206



Recovery tank 2020.02.11
CR1500 D 2020.02.13
Pos. Artikel-Nr. Variante Notes
1 56001834 1 Schraube 5/16-18 x 1,25
2 56001858 4 SCR HEX 3/8 16 X 1.25
3 56001939 6 Flachdichtung 5/16
4 56002063 5 "U-Scheibe 3/8"""
5 56002747 1 SCR HEX THD/HD 3/8-16 X 1.50
6 56002221 1 SCR HEX HD 5/16-18 X 1.00
7 56002850 8 NUT HEX NYL LOC-THIN SS
8 56002701 2 MUTTER 5-16-18 HEX JAM
9 56002708 1 Stopmutter 1/4-20
10 56002769 2 Stopmutter 3/8-16
11 56002807 5 Schraube Zoll
12 56002826 4 NUT HEX NYLOC THIN 5/16-1
13 2-00-04687 2 Spiralsicherungsscheibe
14 56009016 2 NUT HEX JAM 1/2-13 1/4-20
15 56009085 1 NUT HEX JAM 3/8-16
16 56379103 1 SUPPORT [1]
16 56514753 1 SUPPORT
17 56379104 1 WELDMENT BRACKET [1]
17 56514841 1 BRACKET WELDMENT
18 56486112 1 Kabelklammer
19 8-43-00002 1 CONDUIT-.50 X 16
20 56514870 1 REC TANK-7760 MILD STEEL [2]
20 56514775 1 TANK RECOVERY 7760 SS [3]
20 56379154 1 WELDT-RECOVERY TANK GLOSSY [1]
21 2-00-00183 1 Flachrundschraube
22 2-00-02216 1 Schlauchschelle
23 2-00-03569 2 Schraube
24 56900737 7 UNTERLAGSSCHEIBE
25 2-00-04801 3 Flachscheibe
26 7-13-05073 1 CHAIN-SQUEEGEE LIFT
26 7-13-05058 1 Kette Schmutzwassertank [4]
27 7-13-07102 1 Sicherheitsklammer
28 7-25-02095 1 DRAIN PLUG 29
29 7-29-00146 1 Dichtung
30 7-32-03020 1 Schlauchhalter
31 7-33-02336 1 Abflussschlauch
32 7-34-09018 1 Isolierschlauch "505-..."
33 7-56-05023 1 Ablauffitting, geschweif3t
34 7-75-01130 1 SPACER-@.344 X .500
35 7-76-00103 1 Gasdruckdampfer
36 7-78-05009 2 Anschlag, Schmutzwasser-
37 7-80-05067 2 Kugelbolzen
38 7-82-00021 1 Schwimmerschalter
39 8-09-01083 1 Buchse - Verbindung
40 8-80-05014 2 Bolzen
41 56323260 4 Kabelbriede zu BR 1000
Part Notes:
[1] - (model 56379000)
EXPIRED ON 9/8/2017
[2] - (Option)
EXPIRED NO REPLACEMENT
[3] - (Standard)
[4] - (model 56379000)

207




2020.02.11

Recovery tank lid (after December 2008)

CR1500 D

2020.02.14

208



Recovery tank lid (after December 2008) 2020.02.11
CR1500 D 2020.02.14
Pos. Artikel-Nr. Menge Variante Notes
1 56109425 1 WELDMENT COVER LOWER
1 56379017 1 WELDMENT COVER LOWER [1]
2 56109428 1 WELDMENT COVER UPPER
2 56379149 1 WELDT- UPPER COVER GLOSSY [2]
3 56382993 1 CYLINDER-HOOD-16.9 IN
4 56383216 1 STRAP-RETAINING GLOSSY [3]
4 56514833 2 STRAP
5 2-00-01974 6 WSHR-SEALING-SST-SPCL
6 56514923 1 UNI GRIP GASKET SD-136 48 IN
7 7-29-00228 1 Dichtung, Abdeckung
8 7-29-00229 1 Dichtung, Abdeckung
9 7-34-09019 1 Isolierung
10 7-34-09020 1 Isolierung
11 7-34-09021 1 Isolierung
12 7-66-00145 1 ROD COVER SUPPORT
13 7-79-00081 2 Band Dichtungshalter
14 7-79-00082 1 STRAP-GASKET-RETAINER
15 7-79-00087 2 Dichtung
16 56514796 1 COVER WELDMENT
16 56379150 1 WELDT-COVER GLOSSY [2]
17 2-00-00049 10 Halbrundkopfschraube
18 56002093 12 SCR HEX HD 1/4-20 X 1.00
19 56002667 4 Schraube 5/16-18 X.75
20 56001939 5 Flachdichtung 5/16
21 56002006 31 WSH FLT SAE 6
22 2-00-00518 12 Scheibe
24 2-00-00530 4 Sicherungsscheibe
25 56003389 2 MutterHEX NYL LOC M8-1.25
26 2-00-00605 8 Mutter 6kt- 10-24x.375x.
27 56002701 1 MUTTER 5-16-18 HEX JAM
28 2-00-04707 31 Niete Aluminium
29 7-23-03048 1 Federscheibe, stol¥fest,
30 8-41-00033 2 Verriegelung
31 56383277 2 CLOTH-MESH ABRASIVE 120G 31 IN [4]
32 2-00-00519 10 Sicherungsscheibe
33 56394398 1 56394398
Part Notes:
11 - (model 56379000)
NO LONGER AVAILABLE
[2] - (model 56379000)
EXPIRED ON 9/8/2017
[3] - (model 56379000)
OPENED BY A MISTAKE
[4] - (model 56379000)

SEE PI12017-002

209




Recovery tank lid (before January 2009) 2017.11.02
CR1500 D 2017.06.23

&~ ,, UPPER

g COVER 4
% ?

15 4

SOLUTION

— y ,
f\\\'\ // jﬁ\RECOVERY

\\\\\/ q
\\/ j\P/ / TANK
/
Resource notes: ’
Lid Gasket Kit: 0880-644

210



Recovery tank lid (before January 2009) 2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
1 56514794 1 COVER REC TANK LOWER
2 56514795 1 COVER RECOVERY TANK UPPER [1]
3 56514796 1 COVER WELDMENT
4 56002098 2 Scheibe SAE 1/4 [2]
5 3-73-00076 1 UNI-GRIP GASKET SD-136 [3]
6 56002221 2 SCR HEX HD 5/16-18 X 1.00 [4]
7 2-00-01803 6 Dichtung
8 56002701 1 MUTTER 5-16-18 HEX JAM
9 56514833 2 STRAP
10 7-08-00490 1 BRACKET
11 7-34-09020 1 Isolierung
12 7-34-09019 1 Isolierung
13 7-34-09021 1 Isolierung
14 7-29-00229 1 Dichtung, Abdeckung
15 7-66-00145 1 ROD COVER SUPPORT
16 7-29-00228 1 Dichtung, Abdeckung
17 7-76-00104 2 Gasdruckfeder
18 7-80-05067 4 Kugelbolzen
19 7-13-07102 4 Sicherheitsklammer
20 56001968 1 Schraube
21 2-00-00518 6 Scheibe
22 2-00-00594 2 Mutter 6kt- 1/4-20
23 2-00-04876 8 Schraube
24 56002093 14 SCR HEX HD 1/4-20 X 1.00
25 2-00-00596 1 Mutter
26 2-00-00530 8 Sicherungsscheibe
27 56002025 6 NUT HEX 5/16-18 [5]
28 8-41-00033 1 Verriegelung
29 2-00-00049 4 Halbrundkopfschraube
30 2-00-01974 2 WSHR-SEALING-SST-SPCL
31 2-00-00519 4 Sicherungsscheibe
32 2-00-00605 4 Mutter 6kt- 10-24x.375x.
33 56002667 2 Schraube 5/16-18 X.75
34 7-23-03048 1 Federscheibe, stol¥fest,
35 56001939 3 Flachdichtung 5/16
36 2-00-04707 31 Niete Aluminium
37 7-79-00081 2 Band Dichtungshalter
38 7-79-00082 1 STRAP-GASKET-RETAINER
39 56002006 31 WSH FLT SAE 6
40 7-79-00087 2 Dichtung
41 0780-467 1 Schwenkbare Sauglippe
Part Notes:
[1] - GUARANTEE DATE EXPIRED
[2] - MUST BE ORDERED TOGETHER WITH POS. 5 AND 6 FOR PROPER KIT
[3] - MUST BE ORDERED TOGETHER WITH POS. 4 AND 6 FOR PROPER KIT
NO REPLACEMENT
[4] - MUST BE ORDERED TOGETHER WITH POS. 4 AND 5 FOR PROPER KIT
[5] - EXPIRED 20.03.12

211




Return manifold and fittings

CR1500 D

FROM
RESERVOIR

FROM CASE
DRAIN REAR
WHEEL MOTOR

FROMCASE DRAIN

2017.11.02
2017.12.12

MAIN FRAME
BACKBONE

'ﬂ( <
Sl

MAIN BROOM MOTOR

FROM FRONT
PORT OF HOPPER — ]
LIFT CYLINDER

20
10 19
\-.-.
P o

<8
’,\d R

127~

13

FROM CONTROL

VALVE (PORT TI)

FROM CASE DRAIN
ON_DRIVE PUMP

212



Return manifold and fittings 2017.11.02

CR1500 D 2017.12.12
Pos. Artikel-Nr. Menge Variante Notes

1 56002603 2 Schraube 1/4-20x3

2 7-48-00019 1 HYD RETURN MANIFOLD

3 2-00-04929 1 Fitting Reduzierstlick

4 2-00-04939 1 Fitting Mutter flr

5 2-00-04885 2 Hydraulik-Fitting

6 7-33-02197 1 Hydraulik Schlauch

7 7-33-02551 1 HOSE-HYD-A4-1A4-1C4-889

8 56109203 1 VALVE-CHECK

09 7-33-02244 1 Hydraulikschlauch

10 2-00-05073 1 HYD FITTING 1 NPT-HOSE

11 2-00-04895 5 Hydraulikadapter

12 8-33-02184 1 Hydraulikschlauch

13 8-33-02200 1 Hydraulikschlauch

14 56109204 1 CHECK VALVE KIT

15 7-33-02180 1 Hydraulikschlauch Ors 4

16 7-33-02186 1 Hydraulikschlauch

17 8-33-02183 1 Hydraulikschlauch

18 2-00-02220 1 Schlauchschelle, [1]

19 56002053 2 WSH FLT CUT 10

20 2-00-00518 2 Scheibe

Part Notes:

)

- REPLACED BY 56131601

213




Scrub deck and brushes 2017.11.02
CR1500 D 2019.01.22

Control Valve

To Solution ® % . |
] '

214



Scrub deck and brushes 2017.11.02

CR1500 D 2019.01.22
Pos. Artikel-Nr. Menge Variante Notes

1 56514805 1 53 SCRUB DECK WELDMENT

2 0702-069 3 Burstenantrieb, kpl., [1]

3 0782-111 3 Hydraulikmotor

4 56219932 6 Briede

5 2-00-05662 2 FTG-3/4 NPT FEMALE TEE NYLON

6 7-25-02053 1 FITTING

7 56110318 2 U-BOLT 10-24 X R.69

8 2-00-05686 1 Stutzen Nylon

9 2-00-05681 3 FTG-3/4 X 1/2 BARB NYLON

11 56303394 1 HOSE SPIRAL .750 X 25 [2]

11 56449850 1 Schlauch PVC f. BR 850

12 7-33-02324 3 HOSE-WATER FEED 12.5 -1/21.D.

13 2-00-00596 6 Mutter

14 2-00-02312 6 Scheibe

15 56001954 4 WSH FLT SAE 10

16 2-00-00241 6 Sechskantschraube

17 2-00-00530 3 Sicherungsscheibe

18 2-00-05087 3 Innensechskantschraube

19 56002768 4 1/4-20 NYLOC NUT

Part Notes:

1] - *0702-069 SERVICE PARTS

[2] - (model 56379000)

215



Scrub deck and brushes, service parts 2017.11.02
CR1500 D 2017.06.23

*0702-069 SERVICE PARTS

216



Scrub deck and brushes, service parts 2017.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

00 0702-069 1 Birstenantrieb, kpl.,

1 7-33-09013 1 Birsten Buchse

2 7-58-05181 1 Platte - Nabenscheibe -

3 7-03-04070 1 Arm - Birstenantrieb

4 7-09-01062 2 Hilse

5 7-76-00089 2 Feder f. Verschluss

6 7-41-00007 2 Sperre, Birste

7 2-00-04663 2 Anschluss 1/2 x 1 3/4 BL

8 2-00-00530 2 Sicherungsscheibe

9 56001862 2 SCR HEX HD 5/16-18 X .50

10 2-00-02587 2 Sechskantschraube

11 2-00-00518 2 Scheibe [1]

12 56002098 2 Scheibe SAE 1/4

Part Notes:

)

- 0702-069 Service parts

217




2017.11.02
2017.06.23

FRONT

218

Scrub motors and fittings

CR1500 D



Scrub motors and fittings 2017.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

1 2-00-04974 1 Hydraulikfitting, gerade

2 2-00-04921 4 Fitting 90 SAE10 - ORS8

3 56900602 1 REDUCER W/O RING E00026

4 2-00-04970 1 Hydraulikfitting, gerade

5 7-33-02326 1 SCHLAUCH 8X17 0-90-ORS

6 7-33-02327 1 Hydraulikschlauch

7 0782-111 3 Hydraulikmotor

7 0780-070 1 Dichtungssatz fiir [1]

Part Notes:

[1] - For motor 0782-111

219



2017.11.02

Seat belt option

CR1500 D

2017.06.23

DETATLED
SEATBELT

DETAIL SEATBELT

220



Seat belt option

2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
0780-443 1 Sicherheitsgurt
1 56109301 1 BELT SEAT 60 [1]
2 2-00-00241 1 Sechskantschraube
3 56001831 1 Schraube 1/2-13X1.25
4 56001879 2 U-SCHEIBEN
5 56002770 2 Mutter 1/2 - 13
Part Notes:

)

REPLACED BY 56394926

221




Side broom 2017.11.02
CR1500 D 2019.01.22

222



Side broom 2017.11.02
CR1500 D 2019.01.22
Pos. Artikel-Nr. Menge Variante Notes
1 56001993 3 SCR PAN HD PHIL 10-24X.50
2 56002098 2 Scheibe SAE 1/4
3 56002155 3 SCR HEX 1/4-20 X .75
4 56002252 3 SCR HEX 1/4-28 X .62
5 56002708 3 Stopmutter 1/4-20
6 56002768 3 1/4-20 NYLOC NUT
7 56002802 3 SCR HEX SS 5/16-18 X 2.00
8 56002856 3 "Mutter Nyon LOC 5/16™""
9 56002859 1 Mutter SS 1/4
10 56002938 3 WSH FLT SAE SS 5/16
11 56003079 1 SCR HEX HD LOC 3/8-16X1
12 2-00-05976 1 Schraube
13 7-09-01134 1 Buchse
14 56379020 1 BRACKET SIDE BROOM [1]
14 7-08-00841 1 Halter, Seitenbesen
15 56514783 1 SIDE BROOM ARM WLDMT
16 0885-061 1 Motor
16 0880-710 1 SEAL KIT-SERVICE 0885-061 [2]
16 0780-144 1 Motor-Reparatursatz [3]
16 2-00-06547 1 Hauptwelle
17 2-00-03808 1 Unterlegscheibe
18 2-00-03979 1 Unterlegscheibe
19 2-00-04210 2 Schelle - Weckesser -
20 2-00-04378 1 Halter - Wasserleitung,
21 2-00-04603 1 Schlauchschelle (doppelt)
22 2-00-04918 1 Fitting, gerade SAE® -
23 7-10-00029 1 Seil f Seitenbesenanheber
24 7-25-06038 1 Schweilflansch, Kehrwalze
25 7-79-00092 1 Band
26 8-08-03107 1 Seitenbesen PP
27 8-15-01003 1 Hulse mit Stellschraube
28 56002025 2 NUT HEX 5/16-18 [4]
29 2-00-02303 2 SCR-FLAT PHIL WOOD 12X3.00 BO
30 2-00-03569 2 Schraube
Part Notes:
[1] - (model 56379000)
EXPIRED ON 03/18/2021
[2] - (Up to Serial No. 750056)
[3] - (Serial No. 750056 & Above)
[4] - EXPIRED 20.03.12

223




Side broom motor and fittings 2020.02.11
CR1500 D 2020.02.14

TO PORT "1" ON SIDE

BROOM CONTROL VALVE TO PORT "3" ON SIDE

BROOM CONTROL VAVLE

FROM *P1”

MAIN CONTROL BLOCKW

TO “A" PORT
SIDE BROOM
MOTOR

11\
10\%
F

TOTOPO
RETURN BLOCK

TO “B" PORT
SIDE BROOM MOTOR

224



Side broom motor and fittings 2020.02.11

CR1500 D 2020.02.14
Pos. Artikel-Nr. Menge Variante Notes

1 2-00-04918 2 Fitting, gerade SAEG -

2 2-00-06547 1 Hauptwelle 1]

2 0880-710 1 SEAL KIT-SERVICE 0885-061 [2]

2 0885-061 1 Motor

2 0780-144 1 Motor-Reparatursatz [3]

3 7-33-02181 1 Hydraulikschlauch

4 2-00-05374 2 UNION-FITTING-ORS

5 8-33-02277 1 Verbindungsschlauch

6 56002098 6 Scheibe SAE 1/4

7 2-00-04926 3 Winkel 90Grad SAE6 auf ORS4

8 7-88-00077 1 Ventilgehduse

9 2-00-05162 1 FITTING-RUN TEE 4 ORS

10 56001874 2 Sechskantschraube 1/4

11 2-00-00518 2 Scheibe

12 56002025 2 NUT HEX 5/16-18 [4]

Part Notes:

11 - NOT SHOWN

[2] - Up to serial No. 750056 - NOT SHOWN

[3] - Serial No. 750056 and above - NOT SHOWN

[4] - EXPIRED 20.03.12

225




Side squeegees 2017.11.02
CR1500 D 2017.06.23

226



Side squeegees 2017.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

1 56002491 14 Stopmutter 1/4-20

2 56002859 14 Mutter SS 1/4

3 56002883 14 Schraube SS1/4-20x75

4 56514859 1 Seiten Gummiset

5 7-79-00086 2 Band, Seite Sauglippe

6 56514792 1 RH SIDE SQUEEGEE WLDMT

7 56514793 1 LH SIDE SQUEEGEE WLDMT

8 2-00-00596 4 Mutter

9 2-00-02312 2 Scheibe

10 2-00-05320 2 Haarnadel

11 7-55-08121 2 Stift, links

12 7-55-08145 2 Hubstift

227




Solution feed linkage 2017.11.02
CR1500 D 2019.01.22

to scrub brushes
{\ -
4
i~ i.'

(to scrub brushes

Model 56379000 Zto solution tank
Configuration only All models except 56379000

Resource notes:
NOTE 1: Not used on model 56379000. NOTE 2: Only used on model 56379000.

228



Solution feed linkage 2017.11.02

CR1500 D 2019.01.22
Pos. Artikel-Nr. Menge Variante Notes

1 56002701 3 MUTTER 5-16-18 HEX JAM [1]

2 7-41-05086 1 LEVER - SOLUTION CONTROL [1]

3 7-09-01057 3 Buchse, Biirstenabhebung [1]

4 56001834 2 Schraube 5/16-18 x 1,25 [1]

5 56514784 1 LINK SOLUTION CONTROL PAINTED [1]

6 2-00-03407 1 CLAMP-WITTECK-10P

7 7-25-02052 1 FITTING 3/4PIPE TO 3/4BARBED

8 2-00-03586 2 Kurzes Rohr 7,5 x 2 [1]

9 56002098 2 Scheibe SAE 1/4

10 2-00-00518 2 Scheibe

11 2-00-00221 2 Sechskantschraube

12 2-00-05132 1 Innengewinde f. 75er

13 7-08-00437 1 BRACKET SOLUTION PIPE

14 7-88-00027 1 Wasserventil [1]

15 2-00-03382 1 Klemmscheibe, [1]

16 56001939 2 Flachdichtung 5/16 [1]

17 7-41-05085 1 LEVER-SOLUTION VALVE [1]

18 2-00-02360 2 Sechskantmutter [1]

19 2-00-00211 1 Sechskantschraube [1]

20 8-39-00002 1 Drehknopf - Regelung - [1]

21 2-00-05724 1 Fitting 3/4 NPT 6kt-Mutt [1]

22 2-00-05686 1 Stutzen Nylon

23 2-00-04655 1 FITTING [2]

24 56303394 1 HOSE SPIRAL .750 X 25 [2]

25 7-33-02178 1 HOSE - SOLUTION TANK TO VALVE [2]

Part Notes:

[1] - Not used on model 56379000.

[2] - Only used on model 56379000.

229




Solution Off in neutral option
CR1500 D

2.00 ==

2017.11.02
2017.06.23

230




Solution Off in neutral option 2017.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

00 0780-729 1 Frischwasserabschaltung [1]

1 7-08-01334 1 BRACKET SOLUTION VALVE

2 7-88-00088 1 VALVE-SOLUTION 12VDC

3 7-33-02443 1 HOSE-SOLUTION FEED 7770

4 2-00-03407 2 CLAMP-WITTECK-10P

5 2-00-00183 4 Flachrundschraube

6 56002098 4 Scheibe SAE 1/4

7 56002708 4 Stopmutter 1/4-20

Part Notes:

[1] - (standard on model 56379000)

231



2017.11.02

Solution tank

CR1500 D

2018.02.14

232



Solution tank 2017.11.02
CR1500 D 2018.02.14
Pos. Artikel-Nr. Menge Variante Notes
1 56002063 3 "U-Scheibe 3/8""
2 56002747 1 SCR HEX THD/HD 3/8-16 X 1.50
3 56002491 2 Stopmutter 1/4-20
4 56002769 1 Stopmutter 3/8-16
5 56002801 2 SCR HEX SS 1/4-20 X .50
6 56002856 4 "Mutter Nyon LOC 5/16™""
7 56002859 2 Mutter SS 1/4
8 56003302 4 Schraube 5/16-18
9 56002954 6 Schraube 1/2-13x1
10 56009085 1 NUT HEX JAM 3/8-16
11 2-00-05940 2 Verschraubung 1/4 NPT
12 2-00-06528 1 1/4ANPT-1/8NPT REDUCER BRASS
13 2-00-06529 1 FTG-1/4ANPT STREET 90-NYLON
14 56514871 1 7760 SOL TANK LC MILD STL [1]
14 56514830 1 TANK SOLUTION [2]
14 56379155 1 WELDT-SOLUTION TANK GLOSSY [3]
15 56514831 2 SPACER
16 56001879 4 U-SCHEIBEN
17 56440213 1 Schlauchbride
18 2-00-02220 1 Schlauchschelle, [4]
19 56900737 4 UNTERLAGSSCHEIBE
20 2-00-05132 1 Innengewinde f. 75er
21 2-00-05686 1 Stutzen Nylon
22 2-00-05724 1 Fitting 3/4 NPT 6kt-Mutt
23 7-24-04022 1 Siebeinsatz fur Pumpe
24 7-25-02046 1 Fitting, geschweilit,
25 7-25-02095 1 DRAIN PLUG 29
26 7-29-00100 2 Dichtung Tank
27 7-29-00176 1 Dichtung Frischwassertank
28 7-32-03020 1 Schlauchhalter
29 7-33-02178 1 HOSE - SOLUTION TANK TO VALVE
30 7-33-02335 1 Abflussschlauch
31 7-82-00017 1 Schwimmerschalter
32 56009016 2 NUT HEX JAM 1/2-13 1/4-20
Part Notes:
[1] - (Option)
[2] - (Standard)
[3] - (model 56379000)
EXPIRED ON 9/8/2017
[4] - REPLACED BY 56131601

233




2017.11.02

Squeegee lift
CR1500 D

2017.11.22

#

L
Lo =
RV
i
_—.

)

== =

APPLY NEVERSEIZE

USE PRIMER

& LOCTITE 609

234



Squeegee lift 2017.11.02

CR1500 D 2017.11.22
Pos. Artikel-Nr. Menge Variante Notes

1 2-00-05345 1 SCREW-HHC .75-10 X 4.00

2 7-75-01166 1 SPACER

3 56514810 1 BRACKET DRIVE COMPARTMENT

4 56002220 2 WSH FLT CUT 5/16

5 56002769 1 Stopmutter 3/8-16

6 56001858 1 SCR HEX 3/8 16 X 1.25

7 7-17-05019 1 Zylinder, Saug-

8 2-00-00522 1 Sicherungsscheibe

9 2-00-03293 1 NUT-HEX-FIN .75-10 ZN

10 56514811 1 ARM LIFT

11 7-55-08147 1 WELDMENT PIN CYLINDER

12 2-00-05320 1 Haarnadel

13 2-00-04886 2 Schraube Hauptkehrwalze

14 2-00-04892 2 Hydraulikadapter

15 2-00-05356 2 Sechskantschraube

16 2-00-00586 2 Sechskant-Sicherungs-

17 56002938 4 WSH FLT SAE SS 5/16

18 56002701 4 MUTTER 5-16-18 HEX JAM [1]

19 7-13-05074 1 CHAIN-SQUEEGEE LIFT

20 56514835 1 BRACKET SQUEEGEE LIFT [1]

21 56002221 2 SCR HEX HD 5/16-18 X 1.00 [1]

Part Notes:

[1] - Part of Kit 0780-467

235




Squeegee, scrub deck cylinders and fittings
CR1500 D

TO "C2" PORT ON CYLINDER
CONTROL VALVE

TO"C1"PORT ON
CYLINDER CONTROL
VALVE

236

2017.11.02
2017.06.23

4

TO "C3" PORT ON CYLINDER
CONTROL VALVE

TO "C4" PORT ON CYLINDER
CONTROL VALVE



Squeegee, scrub deck cylinders and fittings 2017.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

1 2-00-04892 4 Hydraulikadapter 1]

2 7-17-05019 1 Zylinder, Saug- [2]

3 7-17-05011 1 Hydraulikzylinder [3]

4 8-33-02189 1 HOSE-HYD-A1-1A1-1A1-1676

5 8-33-02218 1 Schlauch, 25 Innen-,

6 7-33-02189 1 Hydraulikschlauch

Part Notes:

[1] 7/16-20 to 9/16-18

[2] Squeegee

[3] Scrub Deck

237




riable dump hopper option

Stainless steel va




Stainless steel variable dump hopper option 2017.11.02

CR1500 D 2017.06.23

Pos. Artikel-Nr. Menge Variante Notes
56514878 1 S/S VD HOPPER OPTION [1]

1 56514907 1 HOPPER WELDMENT

2 56514908 1 DOOR HOPPER DUMP OPTION

3 56514891 1 CLAMP HOPPER FLAP

4 56514889 1 STRAP OUTER SEAL

5 56514890 1 STRAP INNER SEAL

6 56514892 2 CLAMP DOOR SIDE SEAL

Part Notes:

[1] - EXPIRED NO REPLACEMENT

239



2017.11.02

Steering and instrument panel

CR1500 D

2017.06.23

240



Steering and instrument panel 2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
1 56001954 2 WSH FLT SAE 10
02 56002043 6 Schraube 10-24 x 38
3 56002063 4 "U-Scheibe 3/8"""
4 56002491 8 Stopmutter 1/4-20
5 56002883 8 Schraube SS1/4-20x75
6 56002859 12 Mutter SS 1/4
7 56002947 4 SCR HEX HD LOC 3/8-18 X 1
8 56009019 1 Schraube 1/4-20x.38
9 56009033 2 Schraube 1/4-20X1 2HP 5
10 56514760 1 BLANK PANEL
11 56514756 1 CONSOLE HOUSING WELDMENT
11 56379141 1 WELDT-HOUSING CONSOLE GLOSSY [1]
12 56514759 1 COVER-PANEL
13 56379145 1 WELDT-STEERING HSG GLOSSY [1]
13 56514761 1 7760 STEERING HOUSING
14 56514762 1 BRACKET CONSOLE SUPPORT
15 2-00-03466 13 Schraube
16 56900737 8 UNTERLAGSSCHEIBE
17 2-00-04876 4 Schraube
18 7-70-05135 1 Lenksaule, kpl.
19 7-89-08041 1 Lenkrad
20 8-11-00022 1 Kappe fiir Lenkrad
21 56514758 1 PANEL CIRCUIT BREAKER MOUNT
21 56379142 1 PANEL-CIRCUIT BREAKER GLOSSY [1]
22 56379034 1 INSTRUMENT PANEL [2]
22 56514757 1 INSTRUMENT PANEL WLDMT
23 7-60-05029 1 Servolenkeinheit
23 0880-675 1 Dichtungssatz fiir [3]
Part Notes:
1 - (model 56379000)
EXPIRED ON 9/8/2017
[2] - (model 56379000)
NO LONGER AVAILABLE
[3] - Not shown

241




Suction and return hoses 2017.11.02
CR1500 D 2017.06.23

DUMP ()
CYLINDER /
%, 0|

SIDE BROOM MOTOR

o |
\ i—_ DUST CONTROL MOTCR

-2

|l

L LIFT CYLINDER

SQUEEGEE
VACUUM
MOTOR

HOPPER CONTROL VALVE

rEun

CYLINDER CONTROL VALVE

POWER

DRIVE &
AUXILIARY ——

STEERING
e i
PUMP

|
— L=
RETURN MANIFOLD & 23 \ STRAINER

SCRUB BRUSH MOTOR —~ "' | ] |
| _Lw Y54
]
POWER STEERING GYLINDER — @ ~=—— RESERVOIl
/42[[ E SCRUB

DRIVE WHEEL MOTOR r—'f‘::; CYLINDER
" b ° FILTE
OIL COOLER pen—pto’ \ o —
SQUEEGEE DECK CYLINDER 71011-3revH/6-

Resource notes:

NOTE 1: Used on machines up to Serial No. 1000032514. NOTE 2: Used on machines Serial No. 1000032514 and
above.

242



Suction and return hoses 2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

2 7-33-02333 1 Schlauch .25 Innen- 40RS [1]
2 56379130 1 HOSE HYD ORS 4-90 TO STR 60 LG [2]
6 7-33-02734 1 HOSE-HYD-A4-1A4-1C4-1727 [3]
8 7-33-02225 1 SCHLAUCH D4 9/16-16 L38 [4]
14 7-33-02186 1 Hydraulikschlauch [5]
15 7-33-02191 1 Hydraulikschlauch [5]
16 8-33-02192 1 HOSE-HYD ORS8 STR ENDS 80 [1]
23 8-33-02184 1 Hydraulikschlauch [5]
25 7-33-02197 1 Hydraulik Schlauch [5]
30 7-33-02224 1 HYDRAULIKSCHLAUCH [5]
31 7-33-02551 1 HOSE-HYD-A4-1A4-1C4-889 [5]
34 56109710 1 SUCTION HOSE [6]
34 7-33-02331 1 Hydraulikschlauch [7]
35 7-33-02244 1 Hydraulikschlauch
36 7-33-02180 1 Hydraulikschlauch Ors 4 [5]
37 8-33-02183 1 Hydraulikschlauch [8]
39 8-33-02200 1 Hydraulikschlauch [5]
Part Notes:
[1] - Components of 0760-962, VD hydraulic hose kit. /

Components of 56379136, Hydraulic Hose Kit which is only used on model 56379000.
[2] - Components of 56379136, Hydraulic Hose Kit which is only used on model 56379000.
[3] - Components of 0760-962, VD hydraulic hose kit.

Components of 56379136, Hydraulic Hose Kit which is only used on model 56379000.
[4] - Components of 0760-962, VD hydraulic hose kit. /

Components of 56379136, Hydraulic Hose Kit which is only used on model 56379000.
[5] - Components of 0760-961, common hydraulic hose kit.
[6] - Components of 0760-961, common hydraulic hose kit./

Used on machines Serial No. 1000032514 and above.
[7] - Used on machines up to Serial No. 1000032514.
[8] - Components of 0760-962, VD hydraulic hose kit.

Components of 56379136, Hydraulic Hose Kit which is only used on model 56379000.

243




Suspension seat option 2017.11.02
CR1500 D 2017.06.23

WEIGHT ADJUSTMENT LEVER

BACKREST ADJUSTME

FORWARD/BACKWARD
ADJUSTMENT LEVER

244



Suspension seat option

2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
0780-109 1 Fahrersitz, gefedert [1]
1 56111539 1 SEAT DELUXE [2]
3 2-00-02322 4 LK WASH HELICAL SPR .31SCR HVY
6 56002701 4 MUTTER 5-16-18 HEX JAM
7 8-03-04320 1 Armstitzen links + [3]
Part Notes:
1] - EXPIRED USE 56111535
[2] - *Standard right arm rest kit PN 56383189 can be used if it is removed from the mounting bracket by loosening and removing a single
torx bold located in the end of the arm rest. This assumes the arm rest support bracket on the existing suspension seat is not bent or
broken*
[3] - Includes both Armrests

EXPIRED USE 56111539

245




2020.02.11
2020.02.13

(8X) APPLY
NEVER SEIZE

o~

s p >
<~ — S & D P2
~ L8
o o
>
o &
o
e (6X
2 A
S
s

2X) APPLY
NEVER SEIZE

REF MAIN FRAME

Swing squeegee support

CR1500 D

) APPLY LOCTITE

TO SETSCREWS

246



Swing squeegee support 2020.02.11

CR1500 D 2020.02.13
Pos. Artikel-Nr. Menge Variante Notes

1 7-33-02380 1 Saugschlauch 78.00 LG7760 [1]

2 56001939 4 Flachdichtung 5/16

3 56304266 1 Stiitzrolle CR 1400

4 56385090 1 VACUUM HOSE KIT-15IN [2]

5 56385089 1 56385089 [2]

6 56002769 12 Stopmutter 3/8-16

7 56003302 8 Schraube 5/16-18

8 56009086 4 NUT, HEX JAM 5/16-18

9 56514788 4 ARM SQUEEGEE

10 56001858 4 SCR HEX 3/8 16 X 1.25

11 56514791 2 ANGLE BRACKET

12 7-09-01057 8 Buchse, Birstenabhebung

13 8-15-01002 6 Hilse-Schraube-Satz

14 7-13-07104 4 Klammer [2]

15 56109196 2 TIE CABLE NYLON 6/6

16 2-00-00615 1 Sechskantmutter

17 56002701 12 MUTTER 5-16-18 HEX JAM

18 56514790 2 Halter

19 56514785 1 BKT ASSY LH WLDMT

20 56514786 1 BRACKET ASSYRH WLDMT

21 56002747 8 SCR HEX THD/HD 3/8-16 X 1.50

22 2-00-00225 4 Sechskantschraube

23 7-70-05174 2 Welle

24 7-76-00114 2 Feder

25 7-76-00050-1 2 Feder, Kupplungshebel, [2]

26 56514787 2 SUPPORT SQUEEGEE

27 56514789 1 SQUEEGEE SUPPORT [3]

28 56507900 1 TRIM-EDGE-.18X13.00

Part Notes:

[1] - Part of Kit 0780-467

[2] - Part of Kit 0780-467, Vacuum Hose Kit 56385090 is for machines built after July 10th 2017

[3] - REPLACED BY 56395057

247



Timed filter shaker option 2017.11.02
CR1500 D 2017.08.14

248



Timed filter shaker option 2017.11.02

CR1500 D 2017.08.14
Pos. Artikel-Nr. Menge Variante Notes
00 0780-726 1 Filterruttler zeitgeschaltet [1]
1 8-64-05011 1 RELAY [1]
2 2-00-04897 2 SCREW-THM 10-24 X 1.25 ZN
3 56001954 2 WSH FLT SAE 10
56002768 2 1/4-20 NYLOC NUT
NI 2-00-01128 2 CONN-BUTT SPLICE INSULATED [1]
NI 3-61-00189 1 Leitung sw 16Ga AWG [2]
NI 3-61-00249 1 16 STRANDED GREEN INSUL [2]
NI 2-00-03418 3 Steckverbinder
Part Notes:
[1] - EXPIRED ON 3/19/2021
[2] - 12

249






Tire options 2017.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

1 0780-711 1 Rader, n. mark.

1 56380882 1 Hinterreifenkit [1]

1 7-85-06008 1 REIFEN - MONO GRIP [1]

1 56504483 1 Hinterradreifen [2]

2 0780-098 2 Réder, vorne, Urethan, VPE 2 [3]

Part Notes:

] - NOT SHOWN

[2] - TSBUS2008-1006 - NOT SHOWN

[3] - 7-89-08043 tire

EXPIRED ON 1/28/2018

251



Vac motors and fittings 2017.11.02
CR1500 D 2017.06.23

RECOVERY TANK COVER

8-33-02327 REF
~ TO AUXILIARY PUMP
f ﬁ "Q"‘h-

(REF 0782-145)

8-33-02192 REF
T0 TEE FITTING ON
TOP OF DRIVE PUMP

1-33-02224 REF 7101 1-17/2-06

CASE DRAIN TO RESERVOIR

252



2017.11.02

Vac motors and fittings
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
1 2-00-04885 2 Hydraulik-Fitting 1]
2 2-00-04976 Hydraulikfitting
Part Notes:
O-ring

)

253




2019.01.04
2019.01.22

VVacuum motor and float

CR1500 D

254



Vacuum motor and float 2019.01.04

CR1500 D 2019.01.22
Pos. Artikel-Nr. Menge Variante Notes

1 56001833 6 SCR HEX HD 1/4-20X1,5

2 56001906 6 WSH FLT CUT 1/4

3 56002827 4 SCR HEX 5/16-18x3.50

4 2-00-03959 1 Schlauchschelle

5 7-20-06004 1 Fiihrung - Geblase

6 56109431 1 GASKET-FAN DUCT

7 7-26-04011 1 Schwimmerkugel

8 7-68-00025 1 Schirm

9 7-79-00061 2 Band, Schwimmer

10 7-81-00134 2 Stutze fir Schirm

11 0782-145 1 Hydraulik-Motor

11 7-14-07007 1 Spule fiir 0782-118 & [1]

11 56382842 1 Hydraulikventilblock [1]

11 7-12-02019 1 Ventil f. 0782 118 Hyd. [1]

11 7-70-00020 1 Dichtungssatz fiir [1]

12 56001878 12 SCR HEX HD 1/4-20 X 1.25

13 56002801 4 SCR HEX SS 1/4-20 X .50

14 2-00-00402 1 Flachscheibe

15 2-00-00518 16 Scheibe

16 2-00-00530 8 Sicherungsscheibe

17 56009086 4 NUT, HEX JAM 5/16-18

18 2-00-00594 12 Mutter 6kt- 1/4-20

19 56002708 18 Stopmutter 1/4-20

20 2-00-03412 1 Mutter

21 2-00-04115 1 Niet - USM POP verzinkt

23 2-00-04976 1 Hydraulikfitting

24 7-16-07276 1 Lifter Abdeckung

25 7-34-04002 1 Geblaserad

26 7-75-01159 6 Distanzscheibe

27 56002098 12 Scheibe SAE 1/4

28 2-00-00484 1 Distanzscheibe

Part Notes:

1] - NOT SHOWN

255




Vacuum wand option 2017.11.02
CR1500 D 2017.06.23

256



Vacuum wand option

2017.11.02
CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes
0780-382 1 Absaugoption [1]
1 7-13-07097 10 Werkzeug fir Klemmen
2 2-00-04312 10 SCREW-T/C SL. HWH 10-24X.63
3 7-03-00040 1 Adapter - Schlauch-
4 634118 1 HOSE VAC 15X1-1/2
5 639804 1 Adapter
6 638828 1 TOOL-SQUEEGEE 14 1 1/2
7 7-18-00121 1 DECAL - WARNING [2]
Part Notes:
[1] - PRUNED ACCESSORY
[2] - EXPIRED ON 02/08/2022

257




2017.11.02

Warning lights for overhead guard option

CR1500 D

2017.06.23

0880-408-1

0880-360-1

258



Warning lights for overhead guard option 2017.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

A 0880-408-1 1 Rundumleuchte f. Fahrerschutzdach [1]

B 0880-360-1 1 Rundumleuchte f. Fahrerschutzdach

1 56002883 4 Schraube SS1/4-20x75

2 56009039 1 SCHRAUBE 1/4-20X1-1/2

3 56009096 4 Scheibe zu BR 1000

4 2-00-00548 4 RING-RET EXT .984

5 56002768 5 1/4-20 NYLOC NUT

6 2-00-03062 3 SCREW-THM 10-24 X .63 ZN

7 56486112 4 Kabelklammer

8 8-40-05041 1 BLINKLICHT 12V 360

9 56109253 1 HARNESS WARNING LIGHT

10 56462360 1 CONN WR PK MALE 2 W

11 56514906 1 PLATE FLASHER

12 56009039 1 SCHRAUBE 1/4-20X1-1/2

13 56009096 4 Scheibe zu BR 1000

14 2-00-00221 4 Sechskantschraube

15 8-40-05041 1 BLINKLICHT 12V 360

Part Notes:

[

- EXPIRED USE 0880-360-1

259




Warning lights w/o overhead guard option 2017.11.02
CR1500 D 2017.06.23

OBSOLETE

0880-359-1

WIRING HARNESS TO
BE ADDED HERE

260



Warning lights w/o overhead guard option 2017.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

00 0880-359-1 1 Rundumleuchte

1 2-00-00241 4 Sechskantschraube

2 56001879 4 U-SCHEIBEN

3 56002768 2 1/4-20 NYLOC NUT

4 2-00-02312 4 Scheibe

5 8-40-05041 1 BLINKLICHT 12V 360

6 56514904 1 POLE LIGHT WELDMENT [1]

7 56109254 1 HARNESS WARNING LIGHT

8 56462360 1 CONN WR PK MALE 2 W

9 8-40-05041 1 BLINKLICHT 12V 360

Part Notes:

[

- REPLACED BY 56394725

261




Wet sweep bypass option 2017.11.02
CR1500 D 2017.06.23

TO PRESSURE SIDE OF
DUST CONTROL MOTOR.
REFERENCE HOSE:
1-33:02332 OR 56379131

TONO. 2 PORT
MAIN CONTROL VALVE  TO MAIN BROOM MOTOR.
UPPER PORT.

REFERENCE HOSE:
8-33-02214

TO RETURN SIDE OF DUST CONTROL MOTOR.
REFERENCE HOSE:
7-33:02332 OR 56379132

SHAKER MOTOR —_|
SWITCH

INSTRUMENT PANEL
(BACK SIDE)

262



Wet sweep bypass option 2017.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

00 0780-381 1 Staubabsaugung abschaltbar

1 2-00-04924 1 Fitting T-Stlick SAES -

2 2-00-05046 1 Hydraulikfitting 8-ORS9

3 7-33-02205 1 Hydraulikschlauch

4 56384050 1 Schalter mit Abdeckung

5 7-88-00038 1 Magnetventil (N.O.)

6 7-90-07228 1 Kabel, Staubsauger Option

7 8-08-00590 1 Halter - Seitenkehrwalze

8 56002708 2 Stopmutter 1/4-20

9 2-00-01676 3 Scheibe

10 2-00-01980 2 6 kt- Schraube .25.20x2.5

11 2-00-04978 1 Hydraulikfitting

12 7-15-01031 2 Hilse mit Stellschraube

263




Wrap-around bumpers option
CR1500 D

— 400

1 _[2_25

[

2017.11.02
2017.06.23

USE BUMPERS AS TEMPLATE FOR R[MAIHINC SCT[W LOCATIONS
DRILL . 187 THRU PILOT HOLE (31 PLACE

CENTER BUMPERS CN SPACE AVAILABLE

i
Il 1050

264



Wrap-around bumpers option 2017.11.02

CR1500 D 2017.06.23
Pos. Artikel-Nr. Menge Variante Notes

1 7-08-07129 2 BUMPER-POLY 5 [1]

2 7-08-07126 1 BUMPER-POLY 20 [1]

3 7-08-07125 2 BUMPER-POLY 93.5 [1]

4 7-08-07127 1 BUMPER-POLY 10 [1]

5 7-08-07128 2 BUMPER-POLY 7.5 [1]

6 56001939 31 Flachdichtung 5/16

7 2-00-06556 31 SCREW-1/4-20 X 2.0 TEK

Part Notes:

[1] - NO LONGER AVAILABLE

265



© 2023 - Nilfisk A/S



